1.0, JR-0470-4 §
AN 02A-40EA-4 §

TECHNICAL MANUAL
ILLUSTRATED PARTS BREAKDOWN

AIRCRAFT ENGINES
) MODELS 0-470-7 AND 0-470-11

b
e

b

i

i
5
i
§
g
i
%ﬁ
i

E LATEST CHANGED PAGES SUPERSEDE
@?ﬂ EAN THE SAME PAGES OF PREVIOUS DATE
NOTICE A e T s,

PUBLITHED UMDER AUTHORITY OF THE SECRETARY OF THE AIR TORCE
AMD THE CHIEF OF THE BUREAU OF AERCHAUTICE

e

. _____ R U—r * - i
AVEY.BA. NFRIICT SN0 0t : 15 JANUARY 1836

I CHANGED 15 MAY 1959

i e TR e ] e AT




T. O. IR-0470-4

Bepronha tion for nenmiliary use of be information o illusteations contained in this publication sy oo per-
mitted without specific approval of the issuing service (BuAer or USAFYL The policy for wse of Classifie:d
Publications s established For the Afr Force in AFR 20%-1 and for the Mavy in Navy Regulations, Aricle 1309,

i INSERT LATEST CHANGED PAGES. DESTROY SUPERSEDED PAGES.
| IJS'T HF EFFE(.” vE PAGES | NOTE) The porion of the text affecced by the changes is indicated
— by & wertdeal line in the ourer marging of the page.

TOTAL MUMBER OF PAGES IM THIS PUBLICATION I3 74 , CONSISTING OF THE FOLLOWING:
Page
N, Irsme
STif Vi womman nmmneo e 15 May 1056 E
Wi h o immmenee e eaee 15 May 1630 r
voonry il eesos U8 Decembar 15T |
TOEREn B e e i dee e Opipanal
& bhvn 3 oeesse-= IR Gacember 1855
i . B LhTn 20 s v=earesusean = Original [
I!- . POl dmm e mm e wm e e ]G My 1059 E
4 22 thrw 23 «osc=siioeses OF1gERA]
& 3§ memeemmececw- 13 December 1857 i
._ A5 ermmnmm e s emas (i pingl
:;i_ 36 thri 27 =+--- 153 December 1957
o 28 thris 31 =reamem-seisn Original
! G mmmmmmm e 13 Deeember 1937
& 35 thru 40 ~vr=s-mm-s--- Original
1 41 thru 48 ----- 15 Decesber 1957
A §7 mmwiemnciasmemestalo {rigins]
4f --s=mrenmevre= 15 Docember L9587
4 mamrrsmm—csssnensesns Qriginal 1
Bl =e==-umens-== 15 Decembar 1957 E
50A ==w--se-<wess 15 January 1558 ¢
0B Blank =~---=- 15 January 1958 ]
5] s--eeswadenann §5 Japnary 1938 r
53 thri 53 ~weswr=oen-- - 0riginal i
o 54 thru 55 - - 15 January 1558 |
%1ﬂ BRGE e eniemmws ceies 18 ML LGAS |
.géf VT odhpae B0 -ee Tla o Tamtaty  LAA 1
Gl Pweloianl - en e Beesinber 1hET
;!: A1 thrd 62 -+- - - 1R Deconber 1957 ’
£ B mmedeimmanamat iy nnaes Qriginal
i .fﬁ; Bg =m-=wmmmea-== 15 Decenber 1557 |
i 85 thriy 66 =--+os-+-=--= Qriginal
q 7 thru g8 w=--=- 15 December I1857 |
t i
E
!
i

Y The asterisk indicates pages changed, added, or deleted by the corrent change.

ADDITIOMNAL COPIES OQF THIS PUBLICATION MAY BE OBTAIMED AS FOLLOWS:

USAF ACTIVITIES —ln accordance with T, 00-5-2. USAF

NAVY ACTIVITIES. —Submit request g0 nearest supply  poine listed below, uwiing form NavAer 140, NASD,
Fhiladelphie, Pa. NAS, Alameda, Calif.; NAS, Jacksonville, Fla., NAS, Nocfolk, Va.; NAS, San Diego, Calif;
MAS, Seanle, Wash.; ASD, NSC, Guoam,

For listing of available material and dewils of distribution see Naval Acronautics Publications Index MNavAer 00—500,

A CHANGED 15 MAY 1959

L

aNTRrT.



T.O. 3R-0470~4

TABLE OF CONTENTS

Bection
I INTRODUCTION .. ... .0 o EE T T R
Figure 1. Continental O-4T0-7 Aircraft Engine Exploded into
Component Assemblies .. ... ..o orrerrsas
Figure 2, Assembly Groups Pecullar to Type 0-470-11 Enginea . .,
o OROUP ASSEMBLY PARTS LIST . ... v v v imrvamvmmmman s .
I Flgure 3, Starters for Model O-470-T ... ... v v P e e
Figure 3A.  Model 0-470-7 Generator and Drive Assembly PR
Figure 4. O-470=11 Accessorles ... .... .= R
Figure 5. Exploded Parts View of Elsemann Ignition System . ...
Figure 6, Exploded Parts View of O-470-7 Scintilla Ignition System
Flgure T, Exploded Parts View of O-470=11 Ignition System .. ..
Figure B. Exploded Parts View of O-470-11 Ignition System . ...
Figure 9, Exploded Parts View of 0-470-T Oil Sump ... ...... -
Figure 10,  Exploded Parts View of 0-47T0-11 01l Sump ... ..
Figure 11,  Esxploded Parts View of Induction System . .. .. o4 s e
Flgure 12, Exploded Parts View of O-4T70-T Accessory Case .. ...
Flpure 13,  Exploded Parts View of 0-4T70-T Preasure Oll Screen
and Housing ASBemblY , . o v oo v v v u s v s v e ors =
Filgure 14, Exploded Parts View of 0-470-T Right Side ACCessEOrY
Drive Aggembly . ... ... .. P h e e i ae e . e
Figure 15.  Exploded Parts View of O-470-T Qi1 Pump Asgembly . .
Figure 18, Exploded Parts View of 0-470-11 Accessory Case . ...
Figure 17,  Exploded Parts View of C-470-11 Front and Rear
Accessory Case Machining Assembly . ........: .
Figure 18, Exploded Parts View of O-470=11 0l Pump ... ...+
Figure 19, Exploded Parts view of Cylinder and Piston . .......
Figure 20, Exploded Parts View of CrankCaBe . .. c . cos s ==
Figure 21, Exploded Parts View of Crankehafts and Connecting Rod
Figure 22, Exploded Parts View of Camahaft and Valve Lifters ...
I NUMERICAL PARTS LIST .. ..... B R I IR
v SPECIAL SERVICE TOOLS LIBT . ... ersrormmnn e
Figure 23, Special Service Toole .o e v e es s W e e e e
Figure 24. = Special Overhaul ToolS v v v e n s as e s a s o
Figure 25. Speclal Overhaul Tools N
Figure 26, Special Overhaul Tools . .. .. .evversnve v
Figure 27. Special Crverhaul TOOLE . o6 s v wm oo a0 m s e ca e
Figure 286, Special Overhaul ToOlE . 4. vesre v o v
Figure 29, Special Overhaul Tools . ........-ccveemmnn s

Reviged 15 Decembar 1957

Table of Contents

29
30
32

a6
39
41

a0
52

g TS S o

T e T T e R T S R R T e AT T

T BEl T e g

S

¥
K




b=
'r ]
[=<]
el
[
gorquagsy juauodmol 096 papotdud supdud PeIodTy L-0LF-O TEusuuan T aandrg m
a4
: - vttt wmyedg vonmdr g 1
SUWE o1 6T dnoan) uoisld pue 1aputdd L 8-5 R :
mm dnoIg IaUIT IAEA Hﬂﬁw_ E.mu ary - dnoip ssvy Alogsanay 9 s ”E“nm.mnﬂ...ﬂzmmmﬂw N -
gyueld 11 * ¢ dnoan waEAg uoponpul g o IojBian -QLE- i
0z i mn.ﬂ.aﬁ:ﬁ%nﬁ%ﬂﬂuﬁf% M 8 et " dnoin dwing TIO ¥ £ L~0L¥-0 2P0 0] BIS|IES I 2
. 5
* : . muf(Ea¢ dnoln "op
. vl ) oM un{ eudi e dnoln (a] ] oN uonl
Eﬂﬁh NORTIAERA R0 uuﬂﬂ aIndtd yopuy aindig ¥apu] m
-
1
=
=
-4
[]
-
(5]
g
3]
g 3
2%
&85

i
i




ANOZA-40EA-4

Sectlon I
Introduction

SECTION I

INTRODUCTION

1-1, MODELS AND SERIES.

1-2. In this catalog are listed all parts of the types
0-470-7, 0-470-TA, 0-470-7B and 0-470-11 aircraft
engines manufactured by Continental Motors Corpora-
tlon, Muskegon, Michigan, The manufacturer's model
deatgnation of types O-4T0-%, 0-470-TA and Q-4T70-TH
ig E185-3. This degignation is stamped on the engine
{dentification plates. Type 0-470-7 engines require
14 mm. spark piugs, while type 0-4T70-TA engines
mre equipped for 18 mm. plugs. Otherwise these two
types are fdentical. Type O-470-7B engines are
equipped with the same pistons and cylinders as type
0-470-11 and require a special type crankcase,
There 18 no manufacturer's model number for type
0'170'-11..

i-3, SYMPOLS EMPLOYED IN THIS CATALOG.

i-4. Symbols deiined in the following table are used
in Sections I and III of this catalog.
Symbol Significance
ANPT  Aercnautical national pipe thread {tapered)
D Inside diameter [with dimenaions)
NEF Wational rxtra fine thread
NP Mon=procurable
oD Outside diameter {with dimensions)
Opt Optional part {in quantity column)
08 Oversize (in connection with dimensions)
PD Pitch diameier of a thread

Ref Reference (parts listed elsewhere in cata-
log or illustrated elgewhere in same

fignre.)

us Undersize {in connection with dimensions)

" Part number of a part which i{s not procur-
able (Section II only)

T Overalze parts are available (Section 1II
only)

- X =% - Endof a group of attaching parts
1-5, ASSEMBLY GROUPE,

1-8. Flgures 1 and 2 provide a visual index to major
assemblies into which these engines have been divided
for the purpose of listing and illustrating the parts,
In generai, each group comprises those parts which
are gssembled together or which operate together to

perform an essential function. Index numbers in
figures 1 and 2 Indicate the illustrations of major
assemblies exploded in those [igures to show thelr
relative positlons. The numerical order of index
numbera ig the order of assembly removal., Below
the two illustrations are the liate of group todex
numbers and corresponding designations, In thoese
llata the flgure mumber for each group {8 the number
of the illustration in which detail parte of the group
are shown In exploded positlons. Within each group
ligt in Section II, sub-assemblies and detail parts are
ligted in the order of removal during engine disas-
sembly, and index numbers, placed in numerical
order in each group list, refer to illustrations of detail
parts inthe corresponding exploded view of the group.
A few deviations from this order ol listing are un-

avoidable.
1-7. CROSS INDEX SYSTEM,

1-8. Accessories supplied by the engine manufacturer,
but manufactured by others, are listed in Section [T,
with the accessory manufacturer's part number in the
vpPart Number" column and the engine manufacturer's
pumber in parenthesis following the nomenclature,
In Section III both numbers of such parts are listed
in correct alpha-numerical order, with-total quantity
and assembly group location information folicwing
the accessory manufacturer's number and with a
reference to that number placed after the engine
manufacturer's number, In Sectlon II the figure and
index number listed opposite each partnumber indi-
cates the location of the detail part illustration and
description In the exploded views and lists in Section
1. Succeeding figure and index numbers above the
next part number line In Section Il indicate other
applications of the same part. Only the lowest figure
and index number of each standard hardware part is
listed in Section III, howewver, the total quantity per
engine of each part listed in Section III is stated op-
posite the part number, regardless of the number of
points of application,

1-8. PARTS NUMBERING SYSTEM.

1-10. Parts designed by the engine manufacturer
prior to 1948 were numbered ln blocks according to
the size of the drawings. The ULlocks assigned to
varijous drawlng sizes were ag follows:

.

I L I T

Part Mumber Block Factory Drawing Size
0002959 and 20000— 29999 Muskegon, Mich. A
* 3000 —-309% and 30000 —-399990 Muskegon, Mich, B
4000 —49989 and 40000—4D090 Muskegon, Mich, Cc
5000 —5999 and 50000—59999 Muskegon, Mich. D |
G000 <6899 cmmmem e os Muskegon, Mich, Roll |




Hectton §
Paragrapha 1-11--1-18

1-11. Starting tn 1045, In the manufacturer's Dotrolt
factory, and in 1947, in the Muskegon faclory, blocks
of part numbers were aaalgned by factory and without
regard to drawing aize or model, The current blocks

Part Mumber Block

JHUULL - 25300U
4000 -401990
520000 -520900
530000 -530G00

1-12, DETERMINATION OF PART NUMBER AND
NOMENCLATURE,

1-13. When it is desiredio procure a replacement for
a part whose appearance and positlon in the engine
are known, the correct part number and nomenclature
may be determined by locating in figure 1 or 2 the
index number of the assembly or system in which the
part is used, the group designationand figure number.
In the Table of Conlents find the page number on which
the figure appears and iurn lo that page. In the ex-
ploded parta view of the assembly loeate the illustra-
tion of the desired partand observe ils index number,
On the same pageor an adjacent page, and in the parts
list for the same assembly group, the figure number
of the exploded parts view appearsinthe first column,
In the same column index numbers of sub-assemblies
and detail parts follow the ligure number and a dash.
Locate the index number of the desired part, as
determined from the illustration, in fts numerical
position inthe list. The part number and nomenclature
follow on the same 1ine.

1-14, IDENTIFICATION OF PARTS OF KNOWN
NUMBERS.

1-15. To locate the illustration and nomenclature of &
part whose pumber is known, turn to Section i1, and
find the part number in its numerical position in the
part number column, In the next calumn, and on the
game line, will be found the Hgure number of the ex-
ploded parts view of the assembly or svstem in which
the part is used. If a dash number follows the figure
number the part is illustrated as a3 separate part in
the indicated fipure and ig identified therein by the
number following the dash. In the Table of Contenta
and the page number of the figure delermined in
Section III, and turn to that page. Loecate the index
numbear of the desired pari. A leader connects the
number to the illustration of the part. In that related
assembly group iist locate the same index number and
on the same line, the known part number and correct

Approximate Dates

JULY THUB 188, 1948
Jan, 1945—Dec, 1946
Jan. 1947 —Dec, 1547
Jan. 1947 —Omward

ANUBA-40EA-4

of part numbers within which numbers are asslgned
to re-dealgned parts and new parta of the "'E'" serics
of enginea and type 0-470-11, are:

Factory Drawing Bize
Lo Al
Detroit All
Detroit All
Muskegon All

nomenclature, If no index number follows the [lgure
number listed opposite the known part number in See-
tion LI, the known part number may be located by
scanning the assembly group list which has the same
title asthe indicated figure inSectionll. If the desired
part 13 determined to be an assembly, its detail paris
will be illustrated in exploded positions in the figura
and will be listed inthe assembly grouplist immediately
following the assembly and its attaching parts.

i-16. DETERMINATION OF AVAILABLE NON-
STANDARD SIZES,

1-17, If a part must be replaced by an oversize or an
undersize, the available non-standard sizes will be
found inthe appropriate assembly group listin Section
II immediately following the part number and nomen-
clature of the standard size part. Locate the listing
of the standard size by one of the methods described
in paragraph 1-13 and 1-15. Only standard size part
numbers are listed in Section II. If oversizes or
undersizes are available the part number in the
numerical list is preceded by a dagger symbol (f).

1-18, NON-PROCURABLE PARTS, .

1-19, Mon-procurable assemblies must e replaced
by procurable sub-assemblies and other detail parts.
Non-procurable detail parts mustbe replaced with the
emallest assemblies in which they are installed,
The smallest assembly in which a non-procurable
detail part is used will be found in the same assembly
group list in Section II, and it will be the {irst as-
sembly listedabove the desired part, its nomenclature
beginning in the next column to the left of that in
which nomenciature of the desired part begins. Parts
required to ‘make up a non-procurable assembly are
listed in Section II immediately below the assembiy
and its attaching parts, their nomenclature beginning
in the next column to the right of that in which no-
menclature of the desired assembly begina,



ANOZA-40EA-4 Bection I
Introduction

Index
Mo,

)

Group Designation Ho. No. Group Designation No.
0-470-11 Accessories. . . .. 4 4 0-470-11 Accessory Case ... 16-17
0-470-11 Ignition System. . . 8 5 0-470-11 Ol Pump + « - v s v -« 18
O-4T0=-11 Oll Sump + « s v s v s 10

Figure 3. Assembly Groups Peculiar to Type 0-410-11 Engines

=

s

MR

TR T T T T R N T R

ST

T T A T A O T U T TR

A "_“-"\.“-'—'ZI'W?-"FW;_ v

B o e ._'5'-""‘-_ xtlr'mfgﬂsszmmmﬁ"‘ _f%w_mﬂ. -___._._:_. ﬁﬁlpmm:m?ﬁygﬂl,m?ﬁn_mk“_ -



Section I T.O. 2R-0470-4

SECTION I

GROUP ASSEMBLY PARTS LIST

-

| Figure 3. Starters for Model 0-470-7

DELCO-REMY STARTER AND GENERATOR

Coding Explanation

Applcation Model Serial
Code Designation Numbers
a O-470-T All
b 0-470-TA All
c 0-470-TB AllL
Units Appli-
Figure & Momenclature Per cation
Index No. Part Number 1 23 45 6.7 ABSY Code
3-1 L108RA0 Starter — 1% volt (Delco-Remy Div., GMC) (352008} . . . . 1 abe
ATTACHING PARTS
~2 356 -524 Lock — Mut .. ... us i e e e A A ‘. 3 abe
-3 ANI21503 Nut—PlalnEflEM.,.,, ..... 3 abe
-4 ANBRD-516L Washer — Flat 5/18 in. . .. it i B e 3 abo
-5 AN10304% Bolt — Hex head 5/16-24 x 3-5/8 in, iung PRI 2 abe
-6 ANBAO-618L Washer — Flat 571810, . o0 v v v n v s v oasan e rs 2 abc
- -
=% 362179 Gasket — Starter to accessory case (lor No. 1108880
BT T o T I T IR I AR 1 abe

4 Revised 16 December 1857




T.O. 2R-0470-4 Bactlon II
Group Assembly Parts List

DELCO-REMY STARTER AND GENERATOR (Cont)

‘ Units  Appli=
Figure & NHomenclatura Par catiom
Index No, Part Number 12 3 4 587 Assy  Code

3-8 FE-B0 Starter — Eclipse | . . v oo oo oo e ssanas P I 1 abe
ATTACHING PARTS
"‘g f356—524 LﬂCk—Nut ----------------- § @ # @@ W@ # 4 ®oE A EF E abe
-10 BAN121503 Nut — Plain 5/718=24 . . .. cs et rnaasasasasnsssa 5 abe
-11 FANPAD-618L Wanher — Flat 5/18 40, . 2 2 v v e v o v s o s aans ‘e 5 abe
- X =X =
-12 5530340 Casket — Starter to adapter (for E-80 atarter} R 1 abe
E531007 Adapter Assembly — Eclipse starter .......e.vovve 1 abe
ATTACHING PARTS
-13 f356-524 Lock — Nut - ..... R e T I 2 abc
-14 §AN121503 Nut — Plain 5/18-24 . . ..o v e v vnavanonsosis ' 2 abe
=15 EANSB0-510L Washer — Flat 5/181n, . . ... ... .- e 4 abec
-16 EG30347 Screw — Hex head 5/16-24 x 3,01 in, long . ... ... .« 2 abec
- l - x -
=17 531008 . Stud — Special 5/16-18 x 5/16-24 x 1-3/18 in, long F abec
ES31008 POOS . Stud — 5/16-18 x 5/16-24 x 1-3/16 in, 0,003 in,
* OSonPD ... .. enan s irsseeannes AR abe
§531006 PO0DG . Stud — 5/16-18 x 5/16-24 x 1-3/186 in. 0.006 in.
OSon PD L . . v o na e s nn s e ma s AR abec
8531008 POOD . Stud — 5/16-18 x 5/16-24 x 1-3/186 in, 0,008 in.
OSonPD ......cvisns Gt it ssseanrsseas AR abe
-18 £530334 . Adapter — Starter ... ... csa s s saras e NP abc
-19 5630341 Gasket — Adapter tocover .. ......oe00 00 . rie e 1 abe

§ Indicates parts used with E-80 starter,
ﬂ For application code, see page 4.

T

AT TR D T S '
A, e i g

|
|
S AL

T

= T

Reviaed 16 December 1957 44




Sectlon II T.0. 2R-0470-4
Group Assambly Parts Liat

W Figure 3A. Model O-470-T Generator and Drive Assembly

DELCO-REMY GENERATOR AND DRIVE ASSEMBLY

Coding Explanation

Application Model Serial
Code Degignation Numbers
a T O-4T70-T All
b 0-470-TA All
L O-47T0-TB All
Unita  Appli-
Figure & Nomenciatire Per cation
Index No. Part Number 1 23 45 67 Asgy  Code
JA- 530948 Generator and Drive Assembly ... .o inr v osnunsva i ab
5327530 Generator and Drive Assembly ... .. Waee iawea e 1 c
ATTACHING PARTS
-1 ANIBE-524 Nut — Self locking 5A1B-24 . ... i e e s e e e 3 ahc
-2 ANGED-518L Washer — Plain 5/18in. ... ... 0 oeeaus P 3 ahc
-3 352086 Gasket — Generator . .......... e Wy we K e b R e 1 abe
- K o= X -
= ANIB0-2-2 . Pin — Cotter 1/16 dla x 1/3dn, . ... ... 00 aane. 1 ab
-5 530412 . Mut — Slotted hex shouldered 5/16-24 in, , . 1 ab
-6 BONTE-064 . Nut — Type TE elastic stop 3/8-24 x 9/16 hex x 9/32
in. high (Elastic Stop Nut Corp.) (531231)...... 1 c
=T 401507 . Washer —3/8IDx3/40Dx045in, ............ 1 c
-8 ANSAOCHIBL . Washer — Plain 5/18in. . ....... N, 1 ab
-8 530087 .  Gear — Generator drive .. ..., T L 1 abe
-10 3309098 . Bushing = Generator drive coupling ... ... .. ... 3 anc
=11 352030 . Retainer — Generator coupling . .. ..o du e nen 1 abc
-12 a52029 . Hub — Generator coupling ... R 1 abe
-13 3520688 . 8eal — 0il 1.5 OD for ,968 in. dia uha!t cieTE e e 1 abe

Reviged 15 December 1957




T,O. 2R-0470-4

DELCO-REMY GENERATOR AND DRIVE ASSEMBLY {Cont)

Sectlon II
Group Assembly Parts List

Units  Appli-
Figure & Nomenclature Per  cation
Index No, Part Number 123 4587 Assy  Code
JA-14 1101880 . Generator — 35 Amp (Delco-Remy Div,, General
Motors Corp., Anderson, Indiana)
LR L S ) A N L R AL 1 ab
-16 1101887 . Qenerator — 35 Amp (Delco-Remy Div.,, General
Motors Corp.) (532701) . v v vuvvarssvavenas 1 ¢
For application code, see page 4B
)
O-470-11 ACCESSORIES
Coding Explanation
Application Model Serial
Code Designation Numbers
a O-470-11 All
Unita Appli-
Figure & MNomenclature Per cation
Index No. Part Mumber 1234567 Assy Code
4-1 ANGHAT-Z Generator — Tachometer four pole (General Eh;r:,tric: Co,
Schenectady 5, N.Y.) (2CM9AAA-1) (For a list of
details, see T.0. SES-3-1-34) . . i« c v v i vsannmcean Opt a
ANGHLT-E Generator — Tachometer four pole {Jack & Heintz Precision
Industries, Cleveland, Ohio) {H60-050) (For a list of
detall parts, see T,0, 5E5-3-3-23). . . ... v - v even Opt a
ATTACHING PARTS
-2 A66 422K Lock — Nut 1/4-28, . . c s s es s ssammmrransscunsws 4 a
""3 ﬁleiEﬂﬂ Nut-"Plalnlll'lr'i—zﬂi-o|-i-rfi--ill--iulluit-ll--!-pu 4 a
-4 ANGEO-416L Washer — Plain 1/4 10, .. covveevoaresnrsssnnnaas 4 a
=5 AMN4045-1 Gasket — Vacuum and hydraullec power PUMpPS. « ¢+« s s o+ = 1 a
- X =X =
-8 AN41108-R1 Starter — Aircraft direct cranking 24 volt d-¢ type 758, model
10, style C (Eclipse Ploneer Div, Bendix Aviation Corp.
a

Teterboro, N.J.) (532197) (See T.O. 8D12-3-8-4). .. ... 1

Revised 15 Decamber 1957

T T S e

ey

T Torit w ] - T 0

i I T I ey BT T A




saction 00

Group Assembly Parta Liat

T.0, 21t-0470-4

Figure 4, 0-470-11 Accessories

0-470-11 ACCESSORIES (Cont)

Units Appli=
Figure & Nomenclature per cation
Index No. Part Number 1 2 3 46567 Assy Code
ATTACHING PARTE
§-7 358-044 Tock — Nut 3/8-24 . .o veavrrsuaressenscsnruaen 5] &
-3 AMN121504 Mut — Plain 3/8-24 . ... v anennasnnaasinn i) a
] ANDA0-816 Washer — Plain 3/8 in. g 2
=10 AMN4N4T-1 Gasket — Type XII engine accessory drive .. .....-..v 1 a
™~ 1 - x -
=11 L346-3 Generator — Engine driven 24 volt d-c (Eclipse Ploneer
Div, Bendix Aviation Corp, Teterboro, N.J.) (532182)
(See T.O. BDE-2-5-4) . .v v vesnanrvaeawsn 1 a
801-9B Generator — Engine driven 24 volt d-c type O-4 (Eclipse
Pioneer Div, Bendix Aviation Corp, Teterboro, N.J4.}
{SEE‘ T.O. EDE*-&-‘E-I} {533['2&} wom 4 @ om B & B EGOTEEEFEA Opt a
ATTACHING PARTS
"12 35&'&24 LDEk*—NUt.:!fH-'E" s s w R E B oA B M E R E WSS e EsdwsadREw L a
-13 AN121504 Nut — Plain 3/8-24 .+ .. cscccisnncasnracrsarnnne 6 a
"11. ﬂNBED-ﬁlE Wﬂ.ﬂ-hET’*Plﬂna;’ralﬂ- s h s w e esoa F@oE EoEE R EuWEE NS & @
-1% AN4D4T-1 Gasket — Type XII engine accessory drive . .saanszann 1 a

- X=X =
For application code, see page &




P e .....-. N T T N T Fu;ﬂ...._.ﬁ.. it o b g ol |.|.nr.. it . b .h..m.i.....m.. T ey P Ry g e LA T o e T

Group Assembly Parts List

ANO2A-40EA-4

Figure 5. Exploded Parts View of Elsemann Ignition System




Sectlon I

Group Assembly Parts List

T.0. IR-0470-4

0-470-11 ACCESSORIES (Cont)

Units Appli-
Figure & Momenclature Per cation
Index No. Part Number 1234667 Assy Code
4-18 #3802-692-2 Pump — Vacuum, type B11A-EA (For attaching parts see é
figure 16-30, -31, -32, -33.) (For a list of detall parts
refer to T.0O. 9VZ-2-2-1) (Eclipse-Pioneer} . ...... 1 a
Ap-184-F Pump — Vacuum, type B-11A (For a list of detall parts refer
to T.0. 0V2-2-6-1) {Pesco Products Co} «........ Opt a
For application code, see page 5.
EISEMANN IGNITION SYSTEM
Coding Explanation
Application Model Serial
Code Designation Numbers
a O-470-T All
b O-470-TA All
Units Appli-
Figure & Nomenclature Per cation
Index No. Part Number 1234587 Assy Code
b-1 705 -8R Plug — Spark 14 mm (BG Corp, New York, N.Y.) {520128), .. 12 a
706-8 Plug — Spark 18 mm (BG Corp, New York, N.¥.) (530203). .. 12 b
JRI0AS Ignition Assembly — Complete radio ghlelded . . .. ..+ 1 ab
ATTACHING PARTS
-3 ANGAG-818 Washer — Cable bracket to upper cylinder base stud 25,/64 ID —
LB IM s s e ses v eanessaansnnssnnsssannran B ab
352084 . Harness Assembly — Ignition cylinders 1, 3, 5 upper ... . 1 ab
352086 . Harness Assembly — Ignition cylinders 2, 4, 6 upper ... . 1 ab
352088 . Harness Assembly — Ignition cylinders 1, 3, 5 lower .. .. 1 ab
ananaT . Harness Assembly — Ignition eylinders 2, 4, 6 lower . . .. 1 ab
ATTACHING PARTS
-3 352078 . Bracket — Ignition harneas 1, 3, 5 lower and 2, 4, 8 upper, 1 ab
- N - x_ -
-4 ANIGH-440 . Nut — Self locking No. 4-40 v . vv i evvnvoannana. 4 ab
-5 AN516-4-5 . . Serew — Round head machine No. 4-40 x.5/18 in. . . ... 4 ab
-8 2514% . Bracket — Ignition cable Nos, 3, 5 lower and 4, 6 lower. 1 ab
-7 25148 .. Bracket — Ignition cable Nos, 2, 4, 6 lower . . .. -+ -« 1 ab
-8 25147 . . Bracket — Ignition cable Nos. 1, 3, Supper ... .... .. 1 ab
-5 24227 . Bracket — Ignition cable Nos. 1, 3, 5 upper and 2, 4, 6
UPPET » v v v s ann v s s 6 s s n st s st nammaess 1 ab
-10 352078 . . Bracket — Ignition cable Nos. 1, 3, S lower .. . ... ... 1 ab
-11 352080 . Bracket — Ignition cable No. 5 upper and No. 6 upper .. 1 ab
-12 352081 , . Bracket — Ignition cable No. blower . ... ....s. 00 1 ab
-13 520084 . . Bracket — Ignition cable Nos. 3, B upper.....cas v 1 ab
-14 M366 . . Sleeve - Spark plug terminal (BG Corp) (21440)...... 3 ab
-18 A1RT3 . . Elbow, Cone and Nut Assembly — Spark plug (BG Corp)
[A22BBB). . v v vevsvonn v mras s aasssnass 3 Bl
i) H28-T46 . . Tube — Cable magneto terminal (Jack & Heintz Precision
Industries, Cleveland, Ohlo) (246458). . . ..o 0o ot 3 ah
=17 22549 .« Gland — Cablenut ... . e eneisnrer e ns 3 ab
-18 20087 . . Ferrule — Ignitlon cable .. .... vevesvnonavaas 3 ab
-19 22115 ., Nut — Unlon knurled 11/18-24 NEF . ...+ evenavaas 3 ab



T.0. 2R-04T0-4 ’ Section I
Group Assembly Parts List

EISEMANN IGNITION SYSTEM {Cont)

Units Appli-

Flgure & Nomenclature Per catlon
Index Mo. Part Mumber 1 2340671 Assy Code
5-20 ad4 . Cable — Flexible shielded ignition (Packard Electric
Division, General Motors Corp, Warren, Chio) . . AR ab
-21 H27-725 Magneto — Eisemann model LA-8 (Jack & Heintz Precision
Industries, Cleveland, Ohio) (For a list of detail parts
refer to T.O. 8E2-5-2-4) (36102) ... . cver-so-un 2 ab
ATTACHING PARTS
-22 356-524 Lock — Nut 5/16-24 . .. o v v e s no st mmanasn s 4 ab
-23 AN121303 Wut — Plain 5/16-24 ., ..o r v a s i sa ey 4 ab
-24 401506 Washer — Plain steel .33 ID x .75 OD x .09 In. thick, . « .« + - 4 ab
-25 E535324 Gagkot — MAgneto . . .. va o asramsnnses=oes . 2 ab
- X =X =
-28 531179 Bushing — Magneto drive coupling. . . v oo v can v vreny 4 ab
27 531178 Retainer — Magneto drive coupling . o vvveavasveroes 2 ab
531180 Gear Assembly — Magnetodrive ... o vvavecrerrnn 2 ab
=28 5311TT . Sleeve — Magneto drive gear .. - i s v sns e 1 akb
-29 *352037 . Bushing — Magneto drive gear .. .. .ceavesuvunrs NP ab
-3‘“ *53111‘5‘ M GE’RI--Mﬂ.g;nEiDdI‘WE.....+.-...-.....-.q‘--;- NP ab

§ Use gasket No, 352067 until stock 18 depleted.
* Indicates non-procurable part,

For application code, see page 8.

:
y

T | iy e ey S

P L L e




ANOZA-40EA-4

Group Assembly Parts List

Section II

3 2625 24 23 22

Ignition System

Flgure 8. Exploded Parts View of O-470-T Secintilla

10




10, 3R-0470-4 ' Beetion I
Qroup Assembly Parts List

0-470-7 BCINTILLA IGNITION S8YSTEM

Coding Explanation

Application Model Berlal
Code Designation Numbers
a O-470-7 All
b 0-470-7A, O-470-TB All
Unita Appli-
Figure & Nomenclature Per cation
Index No, Part Number i 234667 AsEy Code
8 T07-5R Plug — Spark 14 mm'(BG Corp, New York, N.Y.) (520128)... 12 a
-1 TOE-5 Plug — Spark 18 mm (BG Corp, New York, N.Y.) (530203). .. 12 b
520028-A2 Ignition System — Complete radio shielded. . ........... H ab
ATTACHING PARTS
-2 ANGO1-10-10 Serew — Flllister head Mo, 10=32 x 625 0. - o o s v o v a i v v 8 ab
-3 AND35-10 Washer — Spring lock 21D x .047 in. thick ... .. ... .- 8 ab
-4 A-4 Screw — High tension cable contact {Parker-Kalon Corp,

New York, N.Y.) (25387) .. ...... ... R ab
=5 10-8785% Washer — Plain brass .125 ID x ,281 OD x .025 in. (25388) .. 12 ab
-8 10-50771 Grommet — Six cylinder distributor cable (Scintilia} (36218) . 2 ab
| 10-50771 Plate — Six cylinder cable outlet shielded {Scintilla) (25312} . 2 ab

- x - x -
539749 . Harness Assembly — Ignition cylinders 1, 3, 5 upper . ... 1 ab
530748 . Harness Assembly — Ignition cylinders 2, 4, 8 upper . ... 1 ab
530748 . Harness Assembly — Ignition cylinders 1, 3, 5 lower , . .. 1 ab
539748 . Harness Assembly — Ignition cylinders 2, 4, 8 lower ., .. 1 ab
-8 M3I6s . . Bleeve — Spark plug terminal (BG) (21440) . . .. ... .. 3 ab
-8 AIBTA . Elbow, Cone and Nut Assembly — Spark plug (BG Corp)

(A22BBB). . .. vv v evnrnasnsinnnnssnsrns 3 ab
=10 20087 o . Ferrule — Cable DFABS. . & wuc s v s o sa s s narsnses 3 ab
=11 25303 . » Nut — Ignition cable coupling ..o a v aaine e 3 ab
-12 AN436-4U4 . . Rivet — Round head 1/8 dia x 1/4dn. . v oo nvavvnns 2 ab
~-13 24227 . . Bracket — Ignition cables 2, 4, Bupper. ... v e ves 1 ab
-14 25145 . . Bracket — Ignition cables 3, 5 lower and 4, 6 lower. . ... 1 ab
-15 25146 . . Bracket — Ignition cablea 2, 4, 6lower. .. ... ... .- 1 ab
-1 25147 . . Bracket — Ignition cablea 1, 3, Supper. . ... ... 1 ab
=17 ARR0T9 . . Bracket — Igrition cables 3, 3, Blower. ... v v i ab
-18 352051 . . Bracket — Ignition cable No, S lower .. ..oy oevvan 1 ab
=18 631116 ., Pracket — Ignition cables 1, 3, 6 upper and 2, 4, 6 upper 1 ab
=20 530886 . . Dracket = Ignition cables 3, b upper and 4, 8 upper, ., . i ab
«21 LTE! ., [able = Flexible shielded ignition (Packard Eleetrie

Div, General Motors Corp, Warren, Ohlo)s . .+, . AR ab
-22 2-155 Washer = Piain brass .1 1D x ,313 0D % .02 in. thick

{(Seintilla) (25314) . o v v av v s e s s e s 2 ab
=23 10-2TH6R Sleeve — Ground wire Insulating .188 ID x .375 OD x .868 in.

long (Scintilla) (630455) . .. .. v ce i ar e s aen 2 ab
-24 16-7028 Ferrule — Shielded ground wire inner (Scintilla) (25316). ... 2 ab
=25 10-7030 Ferrule — Shielded ground wire outer (Scintilla) (25317). ... 2 ah
=26 10-37668 Mut — Hex coupling 5/8-24 {Scintilla) {25318) ... v v e v vy 2 ab
-27 10-51365-17 Magneto — Model SELN-21 {Scintilla) (5316T6HT.0. 8E2-5-2-14) 2 ab

ATTACHING PARTS
-28 156-524 LOCK = NULS/1B-24 o oo vvsvenavnarssnnnsvsinsss & alb
-24 AN1Z1503 Mut — Platn 5/16-24 .. . . . v s v e s v samnmsvmasrenesn 4 ab
=30 401504 Washer — Dlain steel I3 D x5 0D x 0810, o 0o v vas s 4 ab
-31 §535324 Cacket — Magnett , . ... .assvsisnassssoanvsicans 2 ab
- - x P
o 531178 Bushing — Magneto drive couplng. . .. oo s v e v nc v v 4 ahb
-33 531178 Retainer — Magneto drive coupling . « v v o v ioa v asva s i ab
531180 Gear Assembly — Magnetodrive . ..o s vrreaan 2 ab
-34 531197 , Sleeve — Magneto drive BeAr . . s v sr st s s nnssmane 1 ab
-35 352037 . Bushing — Magneto drive gear .., .ccessevemanrsses NP ab
-36 521176 ., Gear — Magneto drive. . ..o+ eversassssresssssss NP ab
§ Use gasket No. 352057 until stock is depleted.
* Indicates non-procurable part. 11




Bystem (T mm. Cable)

T.0. 2R-0470-4

Figure 7. Exploded Parts View of 0-470-11 Ignition

Group Asaembly Parts Llst

Section 11

12




Tk dig-udtu-4 Buc)bip H
Group Assembly Parts Lisl

0-470-11 IGNITION SYSTEM
{Tmm. Cable)

' Coding Explanation

Application Model Serial
Code Designation Numbera
a 0-470-11 Below 103828
Unita Appli-
Figure & HWomenclature Per cation
Index No. Part Number 12345061 ABBY Code
T D3zall Harness Assembly — Complete radio shielded ignition
(Titeflex, Inc, Newark, N.J.) (532488) . . .. .o vv v vv e 1 a
ATTACHING PARTS
-1 AMSOT=10=-10 Serew — Fillister hd No, 10-32 x §/8Bin. .. ..o v s o vvr s g a
-2 ANDAS-10 Washer — Springlock No. 10 .. . v v nmurnnnnas 8 a
-X - X -
-3 A-25EEL . Bracket - Ignition cable condult No. b lower. . ..... i 1 a
-4 A-250B5 _ Bracket — Ignitlon cable conduit Mo, 6 lower. . .. ... ... 1 a
=5 A~ 25584 . Pracket - Ignitlon cable condult Nos, 1, 3, 6 lower ....- 1 a
-6 A-25004 . Bracket — Ignition cable conduit Nos. 2, 4, 6 lower .. ... 1 a
-7 40162 . Band — Harness wire size No. 5 (United Carr Corp,
Cambridge 42, Mass.) (533067) . ... ..o nutenn 1 a
-B 1051677 . Washer — High tension cable contact {Scintilla Magneto
Div, Bendix Aviation Corp, Sidney, MY oo vmwansns 12 a
-8 10-50771 . Grommet — Six cylinder distributor cable {Scintilla) (36218) 2 a
=10 10-50777 . Plate — Six cylinder shielded cable outlet {Scintilla) (25312} 2 a
=11 A-22524 . Mail — Brass. . ... B PR S I 2
-12 A-25649 . Sleeve — Spark plug terminal contact {Titeflex} . . . o u .. 12 a
-13 A-21844 . Bushing — Rubber (Titeflex). . .« v vouvvwn s oner oo 12 a
-14 A-22184  Elbow — Shielded spark plug 70° Nos, 1, 3, 5 upper and
Nos. 1, 2, 3, 4, 5, 6 lower (Titeflex) . o vow v s o ian 9 a
=15 A-74T35 . Elbow -- Shielded spark plug 907 Nos. 2, 4 6 upper (Titeflex} 3 a
=16 A-25440 . Cone — Spark plug elbow (Titeflex) . .. v o e . s 12 a
=17 No Numbrer . Cable — High tension ignition T mm (Spec No. MIL-C-3612
type I, grade "C", class 2} ... .o e ART a
-18 S3043-2T08 . Conduit — Ignition eable shield No. 1 upper 27-1/2 in. long 1 a
-18 23043-4800 . Conduit — Ignition cable shield No. 2 upper 48 in. long . . - 1 a
20 3304 3-3200 . Conduit — Ignition cable shield No. 3 upper 32 in. long ... 1 a
-21 5A043-3300 . Condult — Ignition cable shield No. 4 upper 33 in. long . .. 1 a
-2 Sa043-4000 . Conduit — Ignition cable shield No. 5 upper 40 in. long . . . 1 a ]
-23 53043 -4000 . Conduit — Ignition eable shield No, 6 upper 40 in. long .. . 1 a
-24 S3043-3400 . Conduit — Ignition cable shield No. 1 lower 34 In, long ... 1 a i
-25 5301434600 .. Conduit — Ignition cable shield No. 2 lower 46 in. long . . . 1 a .
-26 S53043-4300 . Conduit — Ignition cable shield No. 3 lower 43 in. long . . . 1 a L
-21 §3043 -3200 . Conduit — Ignition ecable shield No, 4 lower 32 in. long «.. 1 a £
-24 53043 -4900 " Conduit — Ignition cable shield No. 5 lower 49 in. long ... 1 a
-29 53043-4100 . Conduit — Ignition cable shield Nu. 6 lower 41 in. long ... 1 a
-30 2-1HE Washer — Plain brass .1 ID x .313 OD x .02 in. thick {Scintilla) )
{35314) .0 vt v e i e e e e e e e 2 -1 i
-31 10-37638 Sleeve — Ground wire insulating ,188 ID x .375 OD x .968 in. &
lg (Scintitla) (530455), . oo vsn s ressrroarsvase 2 4 E
-32 10-7028 Ferrule — Shielded ground wire inner (Scintillay (25316).... 2 a 9
-33 10-T030 Ferrule — Shielded ground wire outer (Scintilla) (25317} . ... 2 a g
=34 10-3766% Nut — Hex coupling 5/8-24 (Scintilla) {2531B) . . v v s s wa v 2 a $ir
=35 C278 Plug — Spark (Champion Spark Plug Co, Toleda, Ohio}
(B31132-1) . v s va v a s s s s n e s v E s s e rs ey 12 a e
-36 10-51366-157 Magneto — Model 56LM-21 (Scintilla) (6531876){T.0. BE2-5-2-14) 2 a E;
ATTACHING PARTS
-37 356-524 Lock — Nut S716-24 . . . . . i s s v s s smnesannncessns 4 a i
=38 AML121503 Mut — Platln™5,/18-24 .. v i s o v e e snmamn s innnans 4 a Z—
=38 401506 washer — Plain .33 ID x 76 OD x .09 in, thick . oo v v v av 4 a E
1 Total length of lgnition cable required per engine is 43 ft, 9 in. E
13

|
|




Section IT T.0, 2R=-0470-4

Group Assembly Parts List

‘L
,"’ .
-

Figure 8. Exploded Parts View of 0-470-11 Ignition System (5 mm. cable}

14




&
*

T.0, dH-0470-4 ' Bectian H
Group Assembly Farte List

0-470-11 IGNITION SYSTEM (Cont)
{7 mm, Cable)

Units  Appli-
Figure & Nomenclature Per catlon
Index Ho. Part Number 1 2 3 46 87 ABgy Code
T-{Q }53532{ ﬂﬁ!kat—mgnﬂlﬂ..........-..q.--..:.-----r.'--t 2 ‘-
-X-X - S
41 631178 Bushing — Magneto drive coupling .. vaonvavv v canrn 4 a
-42 531178 Retalner — Magneto coupling .. . cvcaureas vt rmes 2 a
For application code, see page 13.
§ Use gasket No. 352057 until stock is depleted.
0-470-11 IGNITION 8YSTEM
{5 mm. Cable)
Coding Explanation 5
Application Model Serial A
Code Deslgnation Numbers
& 0-470-11 103829 and Higher
Units Appli- E
Figure & Nomenclature Per cation o
Index No, Part Number 1234567 ABEY Code E
8-1 48162 Band — Wire harness type B size § (United Carr Corp, E'Zf.‘"
Cambridge 42, Mass.) (533087) . ... v vnveens 1 a Eﬁi‘
-2 A2ZG084 Bracket, Ignition cable (Titeflex) (537316} . ........... 2 a f
536043 Harness Assembly — Radio shielded ignition ... .....v. 1 a %
ATTACHING PARTE
-3 AN501-10-10 Screw — Fillister hd No. 10-32 x §/8in. ... .ovvu s 8 a :
-4 AN925.10 Washer — Spring lock No. 10 . vuiacavrssssovanns B a b
O o ;
-5 ANT42D-00 . Bracket — Ignitioncable ... ... o0 i 2 a
- 10-51677 . Washer — High tension cable contact (Scintilla Magneto
Div, Bendix Aviation Corp, Sidney, N.Y.} .. ..... 12 a
=7 10-50771 . Grommet — Six cylinder distributor cable (Scintilla)
(36210) . ... e i iiies s es s nu 2 a
-8 i0-50777 . TPlate — Six cylinder shielded cable outlet {Scintilla}
(25312) L B T I I I R 2 a
5a6043-1 . Harness Assembly — Ignition, left magneto  ........ 1 a
SaA6043-2 . Harness Assembly — Ignition, right magneto .. ...... 1 a
] nwiiez . . Socket — Synthetic rubber (Ray Whyte} « o0 v v - 8 a
=10 ANIDZ-20-3 L. Pin — Brass .. s v+ s =t ama s =t sea s & a
1 AN4164-2 . . BSleeve — Spark plug terminal contact . .......... 6 &
-8 WELE . . Bushing — Rubber (Ray Whyte) .........ce0=0n i a
-13 AN3104-1 .. Elbow — Shielded spark plug, T0% ... v vieas 8 a
-14 RW1004 . . Spacer Assembly (Ray Whyte) ......-.:v-ruean 6 a
-15 No Number . . (Cable — 5mm high tension ignition, Spec MIL- -3162,
Type I, Grade "C", Class 2 e s a e wie da AR a
-18 BW1214-L-3000 .. Condult Assembly — Ignition cable No. 1 cyl lower
Long elbow, 30 inches long (Ray Whyte) . ..... 1 a
=17 RW1214-L=-2700 . . Conduit Assembly — Ignition cable No. 2 cyl lower
Long elbow, 27 inches long (Ray Whyte) ... 1 a
-18 BWi214-L-~3600 . . Condult Assembly — Ignition cable No. 3 cyl lower
Short elbow, 36 inches long (Ray Whyte) . ..... 1 a
-18 RW1214-L-3400 . . Condfiit Assembly — Ignition cable No. 4 cyl lower
Short elbow, 34 inches long (Ray Whyte) ... 1 &
15




Houckoin L 0, BR-04T0-4
Group Asgambly Parte List

0-470-11 IGNITION 8YSTEM {Cont})
{6 mm. Cable)

Units Appli=-

Figure & Nomenclature Per cation
Index No,  Part Number 12 3465867 ABBY Code
8-20 RW1214-L-4300 . . Conduit Assembly — Ignition cable No. 5 cyl lower
Short elbow, 43 inches long (Ray WHYLE) o v v e s 1 a
=21 RW1214-L-4000 . . Condult Assembly — Ignition cable No. 6 cyl lower
Short eibow, 40 inches long (Ray Whyte) . ... 1 a
-22 RW1214-R-2200 . . Conduit Assembly — Ignition cable No. 1 eyl upper
Short elbow, 22 inches long (Ray Whyte) . . ..a 1 a
-23 RW1214-R-33200 .. Conduit Assembly — Ignition cable No. 2 ¢yl upper
Short eibow, 32 inches long (Ray Whyte) o wvw s 1 a
-24 RW1214-R-3000 .. Condult Assembly — Ignition cable No, 3 eyl upper
Long elbow, 30 inches long (Ray Whyte} . oo v 1 -
-28 RW1214-R-3800 .. Conduit Assembly — Ignition cable No. 4 cyl upper
Long elbow, 38 inches long {Ray Whyte)} . ..... 1 i
-28 RW1214-R-3600 .. Conduit Assembly — Ignition cable Mo. B upper
Short elbow, 36 inches long (Ray Whyte) o v« e 1 a
-27 RW1214-R-4200 ., Conduit Assembly — Ignition rable No. 6 cyl upper
Short elbow, 42 inches long (Ray Whyte) « . .0 - i a
~28 c278 Plug — Spark (Champion Spark Plug Ca, Toledo, Ohic}
(631132-1) .1 .veenissarasarrana it 12 a
10-52308 Kit — Ground terminal (Scintilla) {352024) . .vicaenann 2 a
-28 2-1535 . Washer — Plain brass 0.1 1D x 0.913 OD x 0,02 in, thick
(Scintilla) (25314) ... uvvvavmeannas e ot 1 a
=30 10-37668 _ Sleeve — Ground wire insulating 0,188 1D x 0.3756 OD %
0.968 in. lg (Scintilla) (530455) <% s cas o cenns 1 a
-31 10-7029 . Ferrule — Shielded ground wire inner (Scintilla) (253186) . 1 4
-32 10-7030 . Ferrule — Shielded ground wire guter (Scintilia) (25317} . 1 a
-33 10-37669 . Nut — Hex coupling 5/8-24 (Scintilla) (25318) .. ...... 1 a
-34 10-51365-17 Magneto - Model S6LN-21 (Scintilla) (531678)(T.0. BE2-5-2-14) 2 2
ATTACHING PARTS
-35 556-524 Lock — Nut, 5/16-28 o0 .nasearseansarannsanesnn 4 a
-36 AN121503 Nut — Plain, 5/18-24 .., ecveonserpanpemssannss? 4 a
=37 401506 Washer — Platdi 0,33 ID x 0.75 QD x 0.00 in. thick oo v 4 a
= e M-
"EE 553532{ Gaﬂkat"—'mwe'tﬁ |1.l-|llrll¢i!lll.lrl'lllrn.-l"inq.il 2 a
=368 531178 Bushing — Magneto drive oupling .. ..eswewrun vz vy 4 a
-40 SAL1TE Retainer — Magneto cOUpUNg .« ¢ vavnpvvwar vt 2 i

For application code, see page 16

§ Use gasket No. 382087 until gtock is depleted.

16




Buellon il

Group Assembly Parts List

ANOIA-4OEA-4

B e s T At o ey

Figure §. Exploded Parts View of 0-470-7 Ol Sump

117




Section II ANOZA-40EA-4
Group Assembly Parts List
0-470-7 0IL SUMP é
Coding Explanation
Application Model Serial
Code Designation Numbers
a O-470-1 All é
b 0-4T0-TA, 0-470-TB All
Units Appli-
Figure & Homenclature Per cation
Index No. Part Number 1234561 Assy Code
| 8-1 959088 Tube Assembly — Ol drafi e, . cooeeovenarmosarees 1 ab
| hE: ATTACHING PARTS
| -2 ANTIT-96 Clamp — Hose 1-3/4in, dia. ..o v viermovrnnrorrs 2 ab
| b -3 531445-A Hose — 1-1/4IDx1-3/4 OD X 3 0n o vvvrnvsvuneoren 1 ab
-4 5a5011 Wire — Lock, CRES 18 ga (.0403 in. dia) annealed, Spec
MIL-W-6713 (See figure 11-24} . . .. .. ... ' eie e Ref ab
-5 AMTEAZL Eolt = Aircraft drilled head 5/16-18 x 2-11/64 in. (See
flgure 11-25} , . .0 euvn i i Ref ab
=8 AN960-616L washer — Plain 5/16 in. (See figure 11-26) ... ... Rel ab
=1 352059 Gasket — Oil drain tube to manifold (See figure 11-28) . ... Ref ab
=X = x )
-B 535011 Wire — Lock, CRES 18 ga.(.0403 in. dia) annealed, Spec
MIL-W-BT13 . ... .. v ersasawrmrersesseres AR ab
-8 530891 Plug — Oil sump magnetic drain hex head 5/8-18 .. ... . 1 ab
=10 ANGO0- 1 Gasket — Copper-asbestos annular /BN ID . . oo v v in 1 ab
-11 520005 Bracket Assembly — Oil sump sida gupport right alde . ... 1 ab
520006 Bracket Assembly — Oil sump side support left side , .. - 1 ab
ATTACHING PARTS
-12 A56-524 Lock — Nut 5/16-24 . . . s e v v mveassoersnamsmaues Z ab
-13 AN121503 Mut = Plaln 5/16=24 .. .o e v em e nnmsnnmis 2 ab
-14 AND60-516 WashernP]ainﬁflﬁin......,.................... 2 ab
-15 535011 wire — Lock, CRES 18 ga (,0403 in. dia) annezled, Spec
MIL-W-BT13. . . oo es v nansan s sr s oonsn AR ab
-18 530002 Bolt — Drilled hex head one hole 5/16-24 x TAB I ... 2 ab
=17 ANDAD-516L Washer — Plain 5/16dn. . v v o v v v v mm v apmms s pn e 2 ab
- ¥ =X -
=18 352003 Bracket — 0il sump front support. . .. .+ v m e e e oo 1 ah
ATTACHING PARTS
-18 536011 Wire — Lock, CRES 18 ga (.0403 In. dia) annealed, Spec
MIL-W-BT13, . . i v v me s saasnsarsi e eans AR ab
-20 530892 Bolt — Drilled hex head one hole 5/16-24 x 7/18In.. . .. .. 1 ab
-21 ANIBRD-516L Washer — Plain 5/168 i0. c v u v v v s mvaran o wa v - s 1 ab
-22 ANI03042 Bolt — Hex drilled head 5/16-18 x 3-5/8 in, (See figure 11-30) Ref ab
-23 ANGAN-518L Washer — Plaln 5/16 in. (See figure 11-31) - s v a v v a e v Rel ab
- = K-
wA52100 Sump Assembly — Complete Oll o aien pame e s NP ab
- 24 A36114 . Rod Assembly — Oll gauge. . suvss v raaaree-or 1 ab
234884 .. Felt — Oil gauge collar .. cauvvee e e 1 ab
#23300 . . Collar —Ollgauge dudt . . v av v eavw e mnvsvrere NP ab
w36114 . . Rod — Oil gaUge . . -« casmanasva v ssns s NP ab
-25 352082 . Tube — Oil Bump by-pass. . o v e s e v o mevurn v sovs 1 ab
-28 AN123878 . Seal — Q" ring oil resistant 1.286 ID x .139 in. thick. . . 2 ab
=27 552071 . Sump Assembly —Oll. . oo va vy 1 ab
ATTACHING PARTS
=28 I56-524 . Lock — Nut 5/16-24 ..o vmvraresmnesrennnen & ab
-20 AM121503 .Nut-—Pla.inﬁ,fiﬂ-M.......................... =) ab
; -30 ANS60-516L . Washer — Plain 5/18in. « oo aonivs v nr e § ab
: -X-X-
1 -31 AN123879 Seal — "O" ring oll resistant 1,206 ID x 130 in, thick .... 1 ab

# Indicates non-procurable part.

i&

4



ANOZA-40EA-4 Bection 11
Group Assambly Parls List

P e T T W e AR

Figure 10. Exploded Parts View of O-470-11 0il Sump

G-470-11 OIL SUMP

Coding Explanation

ey T g TR P LR L A e el 1S B e ST L e e R

Application Model Serial
Code Designation Numbers
All
a O-470-11
i
Units Appli- :
Figure & Momenclature Per cation
Index No. Part Mumber 1234 5EH" Assy Code
10-2 533025 Brackel — 011 sump side support . ... ... WE G g e e 2 a
ATTACHING PARTS
-2 55011 Wire — Lock, CRES 18 ga {.0403 in. dia) annealed, Spec
MIL-W-8T13 . .. i v s s s m s wass s s amsnanns AR a
-5 AN103006 Bolt - Drilled hex head 5/16-24 x 3/2in, .o eu i ouneas 2 a
-4 AMEB0-516L Washer — Plain 5718 00, o v v v v s s e s nmesvacmenuarsna 2 a
-5 356-524 Lock — Nut 571624 . ., .. .o i i tnusnanminnsrans 2 a
-6 ANI21605 Nut — Plain 5/16-24 ., . .. ... T S N 2 a
-7 ANSA0-5101, Washer — Blain 5718 0N o o v s v v s oo s ssamanmenrsséns 2 a
-6 ANGEO-516 Washer — Plain 5718 dn. v cv v v v v s v e v o asnu e 2 a
N % -




T R T P

oty Ll i

ANIEA -4UEA-4

Grouwp Assambly Parvta List

0-470-11 OIL SUMP (Cont)

Units Appli-
Figure & Nomenclature Per cation
Index Mo, Part Number 12345667 Assy Code
10-9 252083 Bracket — Oil sump front support, . o v v v v v e s v s v s s na 1 a
ATTACHING PARTS
=10 ANIDIN42 Bolt — Hex drilled head §/16-17 x 3-5/8 in. (See figure 11-30) Ref a
-11 ANIRO-516L Washer — Plain 5/16 in, {See figure 11-31) ... .... . i Ref a
-12 535011 Wire — Lock, CRES 18 ga (.0403} in. dia} annealed, Spec
MIL-W-BT13 . .. s v san s rasnsansssan AR &
-13 AMIGI00E Bolt — Drilled hex head 5/16-24 x 1/2dn. . .. cua vt an 1 a
-14 ANDAN-516L Washer — Plain B/16 00, . . oo i i v e i v aa v s s snaniasaa 1 A
- X = X -
*Sak461-Al Sump Assembly - Complete odl .. ... e viiewvivse, NP 7 &
ATTACHING PARTS
=15 J06-524 Lock — Nut 5/16-24 . . .. .. v s et vmnnenmocnnnnn & a
-16 AM121503 Nut = Plain 5/16-24 . . . i ie it s s v eannnnrsas ] i
=17 ANIAN-516L. Washer — Plain 516 in. . . v v n '™ e ER A L ek i} a
X =X =
-18 AlGI14 . Rod Assembly — QUL EaUER. v v v v e wma s vd ammnmn . 1 i
23808 ..Felt—oilgaugemllar...............”.... 1 a
=1 3584 . . Collar - Oil gauge dust . . . ... ... B NE a
*36114 . + Rod— Oil gavge . . .. .. NP i
-1 595011 . Wire — Lock, CRES 18 ga {. 0403 in. dia) annealed Spec
MIL-W-6713. T s B . Wle kv om ed AR a
- 20 2432 . Plug = Hex drilled head brass 1-14NF .. .. ........ 1 &
=21 ANBOD-16 . Gasket — Copper-asbestos annular 1in. ID . .. .00 aa s 1 a
=22 AMNILA-1D . Plug — Square drilled head pipe thread alumlnum alh:r}' 1/8
. TRt PR T AL L L Y PR 1 i
-23 ANTAE-3A . Clamp - Hose 1-1/Bto 1-3/41in. .. ... ... ... 2 a
-24 532450 . Hose — Reinforced synthetic rubber 1 ID x 4 in. long ., . . 1 a
-5 532458 . Sereen Assembly — Suction ol & . v vy e e v e e s e 1 a
T ANTAG-2A . Clamp — Hose 3/4to 1-1/8in. ID . . . o o v v e v e v v s n 2 a
=27 20275 . Hose — Oil resistant syn rubber 5/8 ID x 1-1/16 OD x
B - 1 T L a
-26 532461 Sump Assembly — Ol . . . . e s s e e . 1 a
~28 ANI2387T0 Eeal Q" ring oil resistant 1,206 ID x .130 in, thick .. .. 1 a

For application code, see page 10,

¥ Indicates non-procurabla part,



T.O. 2R-0470-4 ' Scctian II
Group Assembly Parts List

INDUCTION SYSTEM

Coding Explanation

Application Mordel Serial
Code Dealgnation Numbers
a O-470-7 All
b O-47T0-TA All
(1] O-470-11 All
d 0-470-TB All
Units Appli-
Figure & Momenclature Per cation
Index MNo. Part NMumber 1234567 ABEY Code
11-1 TFB1106-1 Pump — Fuel (Thompson Products, Ing, Cleveland, Ohio}
(For a list of detail parts refer to T.0. 6R5-1-34
[BA0T06) © v v v e v v m e en v mn e 1 ab
-2 RDTTE0-N Pump — Fuel (Romee Div, Lear Avia, Inc, Elyria, Ohio)
(531139} {See T.0. 6R5-3-7-4) G h e E e s A 1 d
ATTACHING PARTE
-3 356-428 Lock — Nut 1/4-28 .. vvenivnrenssocnnsnnsnnss 1 abd
-4 ANLZISDE Mut — Plain 1/4-28 . .. .o iivwe v acans 4 abd
-5 ANGEO-4 1681 Washer — Plain 1/4 i . v co v v v mston s nada s 4 abd
- x - x -
-§ AN4045-1 Gasket — Vacuum and hydraulic power pumps.. o « .« « « + 1 abd
=1 RG-9080 Pump — Fuel, Type G18 (Romee Pump Div, Lear Avia, Inc,
Elyria, Ohic) (532402) (T.O. BR5-3-8-4) * .. ...... 1 ¢
ATTACHING PARTS
-8 356-524 Lock — MNut 5/16-24 . . . 0w e us e e e e e 4 o
-4 AM121503 MNut — Plain engine 5/16-24. ... .. e e e ha e 4 c
=10 ANIED-516 Washer — Plain 5716 .. ... .. .. Pk wmah e ke v R 4 c
- ¥ - X =
-11 AN4059-1 Gasket — Type XIII engine accessory drive ... .. ... . 1 [
-12 380230 Carburetor — Stromberg, Model F8-5C (Bendix Products
Div, Bendix Aviation Corp, South Bend, Indiana) (For a
list of detail parts refer to T.0, 6R1-3-5-4 (530488) . i abd
291316 Carburetor — Stromberg, Model PS-5C (Bendix Products
Div, Bendix Aviation Corp, South Bend, Indiana) (For a
list of detail parts refer to T.0. 6R1-3-5-4) (531857) . 1 o
ATTACHING PARTS
=13 356-5024 LDCk—NUtE}i“Lﬂ-Z‘l...a;;----i-t..nalrtfr!!--- 4 All
-14 AN121503 Nut — Plain 5/18=24 . . i s e msarsantennsacs 4 Aldl
=15 ANDG0-516L Washer — Plaln 6/18 1n.. . v v v v v s s v e m s smnaemsen 4 ATl
-16 35585 Gasket — Carburetor to manifold . ... ... . ke e 1 All
=17 25135 Gaskot = Carburetor {0 Alr SCO0P .« v s s s o a v v s b o s a0 1 All
=K = H =
*ETHT-A2 Inducilon Assembly — Complete o . ..o v v s oo s oo u o NP abd
“HA4R04-AZ Induction Assembly — Complete. . .o a v s v mwaa NP o
ATTACHING PARTS
=18 24830 Bolt — Hex drilled head 1/4-20 % Blidn, o v v o oo v aoa sy 12 . All
-1@ AMNAGH-416L Washer — Plain 1/din. .00 o v v a v iAa e hr e e 12 All
-20 ANGIGA4LE Washer — Lock internal tooth 1/4 i oo vv o ven e v w i2 All
-21 THI6T40 8eal — Intake manifold Hycar rubber. . . .+ . A B All
-22 36161-E Clamp — Hose 2-3/81in. ID . . ... o R N s 2 All
-25 24827 Hoge — 210 % 2123 0m. J0NE © « 2 v e o s v e 0 s a s s s = w = 1 All
-24 556011 Wire — Lock, CRES 18 ga (.0403 in. dia) annealed, Spec
MIL'W-ETI:& ----- * 8 % @ @ o®w o s b 4. F #F p P 6 A F 4P oRE ﬁR All
=25 ANTHAZL Bolt — Aircraft drilled head 5/18-18 x 2-11/84 in. .. ... 2 All
-26 ANIRD-5161, Washer — Pladn 5/ 18 i0e e v v s a v e s s amrombasssssin 2 All
=27 ER33724 Cover — Manifoldoildrain . &« « - s v v e s s v s s o180 m 1 c
-28 E3S2050 Casket — Ol drain cover o manifold .. o0 v v v e v i b a s 1 All
% Indleates non-procurable part. -
T Use No. 536740 seals when stock of No, 531442 {s depleted.
§ Use on 0-470-11 with No, 8757-A2 Induction assembly.
21

Changed 15 May 1958

P A




et w:ﬂ*w
Gt s

: Section 11 ANOZA-40EA-4
g Group Assembly Darts List

-

Flgure 11. Exploded Parts View of Induction System

SRR TRATTIGD F-apTom oh m 17 ip L MCt
: !

o IR L e e T

i



ANOZA-4OEA-4 Section 11
Group Assembly Parts List

INDUCTION SYSTEM (Cont)

Unita Appli-
Per cation

Filgure & Momenclature
Index No. Part Number 1234567 ABBY Code
11-28 535011 Wire — Lock, CRES 18 ga (.0403 in. dia) annealed, Spec
M]L‘W'ETIE ...... e e e B m om s EE R N R om B & A B omd o oa R .ﬁR Ali
-30 AN103042 Poll — Hex drilled head 5/16-18 x 3-5/81n . v v 0 v oo v o s 2 All
=31 ANDGD-518L Washer — Plain 5/18 il 0 o oo v v vvnnosssnnassasnons 2 All
-32 352058 Gasket — Manifold to crankeage front . ..o i v v vv v v wns 1 All
-33 352060 Gasket — Manifold to crankcase rear . .. ..osssssesan 1 All
- X - X -
=34 IB151-E ., Clamp — Hose 2-3/BIn. ID .. v v mnr o mencansas L All
-35 36151-F . ElampwH{:saE-Efﬂln.ID..................... 8 All
-8 24827 . Hose — 21D X 2-1,/2in. 1IONE .+ o o v e e v v s s s m s s =5 & All
-37 24828 . Flange — Intake manifold tube 4 o v e s v v nm s v v awns ] All
-38 40640-C . Tube — Intake manifold to cylinder . ... v oo o v v v v e g All
6797-AL . Manifold Studding Assembly — Intake and oil drain .. ... 1 abd
534204-A1 . Manifold Studding Assembly — Intake and oil drain .. ... 1 c
-3% AND13-18 . . Plug — Square head pipe thread steel 1/8 in. ANPT ... 1 All
-40 22145 . . Stud — Manifold to carburetor 5/16-18 x 5/18-24 x
1-3/8in. .o i e A A A All
22145P003 . . Btud — 5/16-18 x 5/16-24 x 1-3/8 in., .003 in. 3 on PD AR All
22145P006 . . Btud — 5/16-18 x 5/16-24 x 1-3/8 in., .006 in. OS on PD AR All
22145P009 . . BStud — 5/16-18 x 5/16-24 x 1-3/8 in,, .009 in. OS on PD AR All
=41 *BT5T . . Manifold — Intake and oil drain . ... .+ +-vsarass.. NP abd
*5H34204 . . Manifold — Intake and oil drain...... .+ s c.vea... NP c
-42 520087 Jet Assembly — Primer . ... ovaoe. PR 1 abd
-43 ANG1I-18 Plug — Square head pipe thread steel 1/8 in. ANPT ...... 1 All
532048 Clamp Assembly — Primer line 1, 3, 5&lde............ 1 c
=44 ANGI0-10-6 . Scréew — Sheet metal round hd No, 10 x 3/8 4. .. .. .. ., 2 o
-45 C1776-102-1 . Mut — Speed No. 10 (Tinnerman Products Co, Cleveland,
Ohlo) (532362) . . . .. e eaeeaaeaa. 2 ¢
-44 532045 . Clamp — Primer line .. ... A R - 1 c
47 532947 . Bracket — Primer line clamp 1, 3, S side ... .00 1 c
532843 Clamp Asséembly — Primer Une 2, 4, B side . . .. 0o 0o v v 1 c
-4 AN330-10-8 . Screw — Sheet metal round hd NoJ 10 x 3/81in. ... ... 2 C
48 C1779-10Z-1 . Nut — Speed No. 10 (Tinnerman Products Co, Cleveland,
Ohfo) {532362) . . . . cv s v v cna s mns 2 e
- 50 GAL045 . Clamp — Primer line .. ..., ... o e wn, w e 1 ¢
=51 332844 . Bracket — Primer line clampP. . " i o e s usseaniian s [
532885 Tube Assembly — Primer cylinders Nos. 3and4 ........ 2 c
532686 Tube Assembly — Primer cylinders Nos, land 2 . ....... 2 e
532687 Tube Assembly -— Primer cylinders Nog. 5andé ........ 2 ¢
-52 21517 . Protector — Syn rubber tubular 1/8 ID x 5/16 OD x 5/8 in.
IONE . v m e wa v m e i .o bR 1 c
-53 ANADOCZ . Cone — Union corrosion resisting steel for 1/8 in, OD tubing 2 e
=54 ANBOE-2 . Mut — Union brass for 1/8 in, OD tublng. . o - <= o o e e s 2 c
-5% *532688 . Tube — Steel 1/8 in. OD x 18,5 in. cylinders 1 and 2 . ... NP c
TL32688 . Tube — Steel 1/8 in, OD x 15,37 in. cylinders 3and 4.... NP c
532700 . Tube — Steel 1/8 in. OD x 16.5 in. cylinders Sand 6, ..., NP c
-56 AN4022-1 Nipple Assembly — Priming system jet for 1/8 OD tubing
5/16-32 NEF-3 x 1/8 in. ANPT (Nos. 1, 3, 4 and 6
cylinders) . . ... ... W e e e iiwais pm e ees B «
-57 AN4G23<1 Elbow Assemibly = Priming system jet for 1/8 OD tubing
5/18-32 NEF-3 x 1/8 in, ANPT (Nos. 2 and 5 cylinders). 2 e
-58 AMTED-2 Nipple — Union brass for 1/8 in. OD tubing (See figure 20-12} Ret e
-58 532676 Distributor — Primer (See figure 20-13) .............. Ref c

For application code, see page 21,

0 #* Indicates non=procurabple part.




Saction II
Group Assembly Parts Liat

Figure 13, Exploded Parts View of 0-470-T Accessory Case

24 Revised 15 December 1857



Hection 11

T.0, AR-04T70-4
Group Assembly Paris List

0-470-7 ACCESSORY CASE

Coding Explanation

Application Model Serial
Code Deaignation Numbers
a 0-470-7, 0-4T0-TA All
b 0-470-7, 0-470-TA 5200-Dand higher
c O-470-7, O-4T0-TA above 5755-D
d 0-4T70-7T8B All
e 0-470-T8 below 6104
Units Appli-
Figure & Nomenclature Per cation
Index No. Part Number 1 2345607 ABBY Code
12-1 ANB22-1013 Elbow — Flared tube and pipe thread 900 x 7/8-14 x 1/2 in.
L 1 ad
-2 =40660-A1 Screen and Housing Assembly — Pressure oil (See figure 13). NP ad
ATTACHING PARTS
=3 Ha5011 Wire — Lock, CRES 18 ga {.0403 in, dia) annealed, Spec :
MIL-W-6713 .. .. .. T . AR ad
-4 24872 Balt — Hex drilled head 1/4-20 x 1-5/8 in. .. .......... 2 ad
-5 24873 Bolt — Hex drilled head 1/4-20 x 1im. + v v v s v av nm s weim 3 ad
-6 AMNOGD-416L Washer — Plain 1/4dn. . . .00t i n e e et e e e i 5 ad
=7 352087 Gasket — Pressure pil screen housing. .. ... .. S ey e . 1 ad
- x - 1 -
-8 *ABBOG5-A Drive Assembly — Right side accessory (See figure 14) . ... NP ad
ATTACHING PARTS
=8 JoB-524 Lock — Nut 5/16-24 , ., ... ......... e R T T N TR 4 ad
-10 ANI121503 Nut — Plain 5/16-24, .. .......... E T ad
-11 S20014 Washer — Plain steel 33 ID 2,036 in. + ..o v v iovsvenss 4 ad
-13 36027 Gasket — Right side accessorydrive. . ..o v v i v v s ex i ad
-¥ - X =
-13 F5008 Shaft - Accessory drive idler gear. .. .. ..\ u e in o . 1 ad
ATTACHING PARTS
-14 535011 Wire — Lock, CRES 18 ga {.0403 in. dia) annealed, Spec
MIL-W-8713. .. ........ fhd e e daE E e e ... AR ad
-15 ANSODA416-10 Screw — Fillister head coarse thread 1/4-20 x 5/8 in. . . .. . 2 ad
-16 . 530671 Washer — Plain copper 1/4IDx1/18in. . . . ..t oo u e n. . . 2 ad
=17 520004 Gasket — Idler gear shaft | o . .. L. 0 s e e s e e 1 ad
- I - x .-
-16 352014 Gedr = Accessorydrive ddler .. oo i it vn v e v a 1 ad
=16 S30aTL spacer — Foel pump., . .. ... .. .. .. P ek mm e e 1 ad
=20 AN4O45-1 Gasket = Vacoum and hydraullc power pumps. . . v v v e v 1 ad
=21 25102 Seal —OiI ... oL L0 wih AW e e Wl e e W 1 ad
-22 a3A0443 Adapter = Fuel pump drive shaft gear., . .. ... vu e ousn. 1 ad
-23 YAND3Z-1 Plug — Countersunk hex head pipe 1/18 in. ANPT ........ 1 ad
~24 352018 Shaftgear — Hydraulic pumpdrive, + ... ov v v e vn s . 1 ad
=25 352061 Gagket — Hydraulic and scavenge oil pump shaflgear adapter. 1 ad
A5078-41 Housing Assembly — Tachometerdrive . . ... .......... 1 ad
ATTACHING PARTS
-26 fantil Wire —~ Lock, CRES 18 ga {.0403 in, dia) annealed, Spec
MIL-W-8713. T RN cvearasaas AR ad
-7 24834 Bolt — Hex drilled head 1/4-20 x 1- 3,.-’3 T R 2 ad
-28 AMOED-4161, Washer — Plain 1/4in. .. ...... e 2 ad
-20 352062 Gaskel — Tachometer drive BOUSINE . . . . 4 v v v o vt v umw s 1 ad
- X -X -
=30 21183 Seal — Oil 3/8 shaft dia x 1.003 0D x 3/BIn. . . o v v o wu s 1 ad
-d1 *308TE Housing — Tachometer drive . .. .. .0 i va v narcas. NP ad
-32 *No number Pump Assembly — Oil (See figure 15) , . ... ........... NP ad
ATTACHING PARTS
=33 ANSIN-10-20 Screw — Round head sheet metal No, 10 x 1-1/41In. . ., .., .. 1 ad
* Indicates non=procaralde part,
1 Plug required if shaftgear part no, 352018 is tapped. .




'.r.- il

Section I
Group Assembly Parts List

T.O, 2R-04T0-4

0-470-T ACCESSORY CASE (Cont)

Units Appli-
Figure & Nomenclature Per cation
Index No. Part Number 123465667 Assy Code
12-34 AMODO-5 Gashot — Copper-asbestos annular 3/18 in. ID . .. . .. .. 1 ad
-35 25027 Mul — Speed No, 10 sheel melal Berow. o - oo aa v e v is 1 ad
-38 24508 Clip — Oif auction tube Lo ACCORROTY CABE & o o v o v v a4 4 s 1 ad
a7 244132 Dol — Special ey head 1/4-20 x 58 In, © oo v v v 1 ad
1 AR -4 16 Waaher — Piadn aleel for I/ dn bolt 0. ... .. w ik A 1 ad
1 ANGINA416 Washer — Lock internal tooth 1/41n. . .. ... W baaae 1 ad
- x - x .
-40 535011 Wire — Lock, CRES 18 ga (.0403 in. dia) annealed, Spec
MIL-W-6713, . . v s o v s o0 et B I TR AR ad
-41 21113 Cap — Oil cooler by-pass valve .. ... A PR 1 ad
-47 ANGO0-14 Gasket — Copper-asbestos annular 7/8 in ID . e vwwsvss 1 ad
-43 24H23 Cap — Ol pressure relief valve . oo o v i v v u s v aca e e 1 ad
-44 ANGGRO-14 Gasket — Copper-asbestos annular 7/8 in. ID . . . . . . .. 1 ad
-45 L30E3E Spring — Oil pressure rellef valve .. v an o v 1 ad
-46 21114 Plunger — Oil pressure rellef valve .. ..o 0 cvai e 1 ad
-47 35974 Cover — Fuel pump pad . ... v s sassnnonsaamacnss 2 ae
ATTACHING PARTS
=48 356-524 Lock — Mul 5/168-24 . .. .. oo ii van v vnnamnnnn 4 ae
-49 AMIZI503 Mut — Plain 5/16-24, . . . i v vi v nmmraceannanns 4 aeg
=50 ANDBED-516L Washer — Plaln 5/16 10 .« v v avwssvansaconraanan 4 ae
=51 352005 Gasket — Fuel pump pad COVER . . v o v v v v v v s v s w s o rs 2 ae
-~ K= X" F
352111 Cap Assembly — Oflfiller. . . o o0 i v vn i anma i 1 ad
~52 533355 ., Gasket — Qilfiller cap . . v v v v v i v s nuensaas- RN 1 i
-53 *Na Number coCap = Qi filler . . .o o v s s s v s s b s s NP a
-54 5350643 Neck — OQilfiller. . v v ve v ev s e m o wneea g . 1 ad
-55 ANDLI-4 Plug — Square head pipe thread brass 1/2 in. ANPT . ... 1 ad
A62i78 Studding Assembly — ACCeBEOLY CRSE . . . i v aerve o 3 ad
ATTACHING PARTS
=56 352106 Screw — Special hex head 1/4-20 x 15/16 in, ... ... P 1 ad
-57 352107 Screw — Special hex head 1/4-20 x 1,720, ... cuv v 3 ad
-5E ANGEO-416L Wagher — Plain L/idin, .. ... .. A R 4 ad
=56 ANBIGA416 Washer — Lock internal tooth 1/4 i . . .o v v e v v o n v oy 4 ad
) 24835 Serow — Hex head 1/4-20 % .84 inch . .. ... e Z ad
-61 36025 Washer — Tab .26 inch ID . ... 0 v o n o e s O 2 ad
G2 24029 Serow — Hex head 1/4-20 x 3-1/4in. ... .. . m e 4 ad
-3 ANOGO-416L Washer = Plain 1/4in. ... .0 o P RN 4 ad
-64 ANIIGA416 Washer — Lock internal tooth 1/4 In + o v s v s s v v v v e s 4 ad
=65 352068 Gasket — Accessorycase ... ....... SRR e R e i ad
m JL o= W oam
~Gf ANDIZDE . Plug — Countersunk hex head pipe aluminum 1/2 in, ANPT 1 ad
=67 AMNDIZC4 . Plug — Countersunk hex head pipe brass 3/8 in. ANPT . 1 bd
-8 ANDAZ-E . Plug — Countersunk hex head pipe steel 1/8 in, ANPT. ., 1 ad
-G8 ANGEE-2 ., Plug — Countersunk hex head pipe steel 1/8 in. ANPT . 1 ad
=70 5305561 . Bushing — Ol pump . ... o0 as- PR S e od
-T1 23189 . Stud = Hight side acces&ur_v d; ive pad 5/16-18 x 5/16-24
x1-1/41in. .. .. A d ke e e e kw4 4 ad
2385P0032 . Stud — 5/16-18 x 5/16-24 x 1- 1,#4 in., 003 in. OS on PD AR ad
2IR8P0086 . Stud — 5/16-18 x 5/16-24 x 1 1/4 in., 006 in. O35 on PD AR ad
2IR9P00E . Stud — 5/16-18 x §5/16-24 x 1-1/4 in., 08 din, OS5 on PD AL ad
=72 2405 . Stud — Starter pad 5/16-18 x 5.-"16 24 x 1-3/81in, . ... 3 ad
~TEA 531005 . Btud — 5/16-18 x5/18-24 x LBO in. . ... v v v w v 3 - ad
531005 P003 Stud — 5/16-18 x 6/16-24 x 1.68 in., 003 in, OS5 on OD, AR ad
531005P008 . Btud — 5/16-18 x 5/18-24 x 1,88 in., .003 in, OS on OD, AR ad
SAL005P00E Stud — 5/16-18 x 6/16-24 x 1,88 in,, ,003 in, O8 on OD., AR ad
=73 24RS Stud—Fuelpumppad.o.....,..,.. 4 ae

L

e T

* Indicates non-procurable parts,

Fur application code, aee page 25,

Heviged 15 Decemper 1557



T.0, 3u-047T0-4 Bection 1
Group Assembly Parts Liat

0-470-7 ACCESSORY CASE (Cont)

Units  Appl-
Flgure & Nomenclature Per cation
Index No,  Part Number 123 45667 Assy  Code

12-T4 2465 . Siud — Generator pad . . . e s s e s e r e e s 3 ad
2465 P003 . Stud — 5/16-18 x 5/18-24 x 1-3/8 in,, .003 in, OSon PD AR  ad
2485008 . Stud — 5/16-18 x 5/16-24 x 1=3/8 In,, 000 in, O35 on FD AR ad
2485 P00 . Stud — 5/16-18 x 5/16-24 x 1-3/8 in,, ,000 in, OS5 on PD AR ad
=5 221495 ., Stud — Magneto pads 5/16-18 x 5/16-24 x 1-1/2 in. .. 4 ad
221957003 . Stud — 5/16-18 x 5/16-24 x 1-1/2 in., .003 in, O3 on FD AR ad
22195 P006 . Stud — 5/16-18 x 5,/16-24 x 1-1/2 in., 006 in, OS5 on PD AR ad
221859006 . 8Btud —5/16-18 x 5/16-24 x 1-1/2 in,, ,000 in, OS5 on BD AR ad

-6 5304T7H Stud — Fuel pump drive pad 1/4-20 x 1,/4-28 x 1-8/16 in, 4 ad

5304 THPO03 . Stud — 1/4-20 x 1/4-28 x 1-9/16 in., .003 in. OS5 on PD AR ad
53047T9PO08 ., Stud — 1/4-20 x 1/4-28 x 1-6/16 in,, .006 in, OS on PD AR ad
5304 TOPO0R . SBtud — 1/4-20 x 1/4-28 x 1-9/16 in., .009 in, OS on PD AR ad

=77 24846 , Dowel — Steel 3/18 dla x5/8in, long ... v v o v v v 2 d
=T8 *GT740 , Cage — ACCESHOTY + o o v v v s s ma s v e amamsaws rbss NP ad

-0 5100-86 . . Ring — External retaining (Waldes Kohinoor Inc.,

Long Island City, N, Y.} (521649) Sy ger ey s 1 ad
. -B0 530339 . Washer — Starter gear thrust . ... ..o ecu v 1 ad
-1 530338 . Gear Assembly — Starter jaw ... ..... S s 1 ad

For application code, see page 25,

* Indicates non-procurable parts.

Revigad 15 Decemhbear 1857 27




Section 11
Group Assembly Parts List

ANOZA-40EA-4

Figure 13, Exploded Parts View of 0-470-T7 Presaure Qil Screen and Houaing Asaembly

0-470-T PRESSURE OIL SCREEN AND HOUSING ASSEMBLY

Coding Explanation

Application Model Serial
Code Designation Numbers
a O-470-7 All
b O-4T0-TA, 0-4T0-TB All
Units Appli-
Figure & Nomenclature Per cation
Index No. Part Number 1 2345867 AsEy Code
13 w40860-A1 Screen and Housing Assembly — Pressure oll (See figure
12-2) (For attaching parts see figure 12). ... ... .. “ Ref ab
=1 535011 Wire — Lock, CRES 18 ga (.0403 in. dia} annealed, Spec
Mlll_w_ﬁrirla..ﬁ-..i----lll-rllr-iilllr-!l!qll-l- .hR ah‘
-2 SO5E10 . Plug — Hex head drilled for locking 5/8-18. .. ....... 1 ab
-3 ANIOD-10 . Gasket — Copper-asbestos annular 5/Bin. ID .. ... .. . 1 ab
-dq AZS996 . Sereen Assembly — Pressure oll .. .v i v i v v e e s 1 ab
] ANDOD-2P . Gasket — Copper-asbestos annular 1-13/16 in, ID , . ... 1 abp
-G 40860 . Housing — Pressure oll 8Creen, o v v cu s v u v v w v v na i ab

* Indicates non-procurable parts,
26

b 1 &t iy R ———————



HBection 1T

ANOIA-40EA-4
Group Assembly Parts List

Figure 14. Exploded Parts View of 0-470-T Right Side Accessory Drive Assembly

0-470-7 RIGHT SIDE ACCESSORY DRIVE

g e LTI - R

Coding Explanation

Application Model All
Code Designation Numbers ;
a O-470-T All ;
v] 0-470-TA, O-4T70-TB All
Unita Appli-
Figure & Nomenclature Per cation i
Index No. Part Number 123454610 Assy Code E
14 *A35055-Al Drive Assembly — Right side accessory (See figure 12-8)

{(For attaching parts gee figure 12}, ..o v veve v v nn Refl ab

AZH004 . Shaftgear Assembly — Vacuum pump drive .. ........ 1 ab

-1 * 25005 . . Plug —Cup.720Dx.2510n. deep. . cu v v vvar-vnn NP ab
-2 #352015 . . BShaftgear — Vacuum pump drive . .....ovevenvon NP ab ;

-3 25005 . Cover — Vacuum pump adapter. . ..o i eiis s v anus 1 ab

ATTACHING PARTS

-4 A56-428 . Lock — Mut 1/4-28 .. .. ..o enenon s 4 ab
=0 AM1Z1I502 C O Nut — Plain 1/4-28, . .. .. v e e s m s 4 ab s
-8 ANDED-418L . Washer — Plain 1/din. . ... ... T ST AP 4 ab ;

- AN4N45-1 . Gasket — Vacuum and hydraulic power pumps . . . . « «« « 1 ab

- X =W -

-8 25001 " geal — Ol 7/8 shaft dia x 1.38 0D % .31in, ... ... 1 ab ?
AZB0G5 . Adapter Studding Assembly — Vacuum pump drive . .... 1 ab ;

-0 ANBIZ-1 .. Plug — Countersunk hex head pipe 1/16 in, ANPT. . . . 1 ab

=10 25008 .. Stud — Vacuum pump pad 1/4-20 x 1/4-28 x 1-3/8 in. . 4 ab

25008 P003 " Stud — 1/4-20 x 1/4-28 x 1-3/8 in., .003 in. OSon PD. AR ab

25008 PO06 .. Stud — 1/4-20 x 1/4-28 x 1-3/8 in., .006 in. OS on PD. AR ab

25008 OO . Stud — 1/4-20 x 1/4-28 x 1-3/8 in., .009 in, OS on PD. AR ab
-11 *50403 . . Adapter — Vacuum pump drive ., .u e NP ab j
# Indicates non-procurable part. :
29 :




section 1l ANOIA-40EA-4
Group Assembly Parts List

J
Figure 15. Exploded Parts View of O-470-T Oil Pump Assembly
0-470-7 OIL PUMP
Coding Explanation
Application Maodel Serial
Code Designation Numbers
a 0-470-9 All
b O-470-TA All
C 0-470-TB All
Units Appli-
Figure & Nomenclature Per cation
Index No. Part Number 1 2345667 AsEY Code
15 *No Number Pump Assembly — Oil (See figure 12-32) (For attaching
parts see flgure 12). . . ... ..t e e e Ref abe
-1 SEMI54 . Tube and Screen Assembly — Oil pump suction . .. ... i abe
ATTACHING PARTS
-2 535011 - Wire — Lock, CRES 18 ga (.0403 1n. dia) annealed, Spec
MIL=-W-BT13 ... et s i e e s eneans AR abe
-3 ANT4AS » Bolt — Aireraft drilled hd 1/4-20x8/16in. . ....... 2 abe
-4 24850 » Gasket — Oil pump suctiontube . ... ....0'vwvwue. i abe
=X =X =
-5 530692 - Impeller — Oil pump driven (8 teeth) (for No, 530540
hmin‘}-llili'llll--l-lqiq---..-ul----l'pbi-l 1 lb

* Indlcates non-procurable part,
30




Baction 1

AND2A-40EA-4
Group Assembly Parts List

0=-4T70-7 QIL PUMP (Cont)

Units Appli=
Per cation

Figure & Momenclature
Part Number 1234546867 AssY Code
530604 . Impeller — Otl pump driven {7 teeth) {for No. 530688
NOUBINE) . v v i i i e s a s s e s s mmr e i e nnas 1 c
-6 530683 . Impeller — Oll pump driving (8 teeth) I{fur No. 5305648
housingl. v v v v v v v e e e b E 1 ab
530695 . Impeller — Oll pump driving (T teeth} {for Nn. EH{JEQE
housing). . . ..o - in .. 1 C
DANG4E . Housing and Bushing Assembly — Uil pump. Ceeem s 1 ab
531569 » Housing and Bushing Assembly — Oil pump r[ior RCCEBBOTY
cagses with dowels No. 24848) . . . . . .0 v a0 e e v o n 1 [
=T BA0GE1 v o« Bushing — Ol pump . . o o v s v e s n s anwssns 2 abe
-8 *H365 .+ Housing = Oil pump (pret of No. S30540) & v o v co v v s NP ab
MR IV « + Housing -~ OIl pump (part of No, BI1BEB). o v o v v u s o NP [

For application code, soo page 30,

* Indicates non-procurable part,

0-470-11 ACCESSORY CABE

Coding Explanation

Application Model Serial P
Code Designation Numbers
i 0-4T70-11 All i
ks
Units Appli- g
Figure & Nomenclature Per cation
Index No.  Part Number 1 234561 Asay Code
18 5330565 Retalner Assembly — ML e8P, o v 2 v v v vt v cm s vm R 1 a
-1 ANAIDAG4 . “Rivet — Hound head, iron, 1/8 diz x 1/4 in, long. . . . ... 1 a
& 533054 . Chain — Oil cAp retainer « v oo v v v v v o s v u v b a v v usa 1 i
~d 233053 . RHing — Oil cap retainer, « v v v s e n s o v s o 4 . 1 a
352111 . Cap Assembly — Oilfiller . , o o i s v s v e mr oo r s nnns 1 i
-4 533355 . . Gasket — Oil filler cap (furnished with 352111)...... 1 a
-5 *No NMumber . Cap—0Odlfiller . . ... i r ey s e s, . NP a
532540 Spout Assembly — Oil filler. . ..o v v i vnas v inaa 1 a
ATTACHING PARTS
-8 356-428 Lock — Nut 1,/4-28., . ... 2 a
-7 ANIZ21502 Nut — Plain 1/4=28_ .. ... B R L 2 a
-8 ANI60-418L Washer — Plain 1/4 10, .o v i cnuicannoroanonsnaa 2 a
-8 BALSOG Gasket — Ofl filler spout. . .. ... W R e e F R ek s 1 a
= = Hm
=10 ANGI5-5-4C . Rivet — Round head, mild steel, 5/32 dis x 1/ in. ... .. 2 a
=11 532613 . Clip = Spring. . .. .. 2 i
-12 15350635 . Neck — Oil filler . .. o0, v s N T TR 1 a
-13 *=Hh3dG3e . Bpout — Oil filler . . .. .. B A TN NP a
-14 agial Cover — Governor pad . . 0o ve v v cannasassnsssara 1 a
ATTACHING PARTS
=15 J06-524 Lock = Nut 571024 . L. i a i nn v smmnnsnnaninss 4 a
-16 AN1215035 Nut — Plain 5/16-24. . v oo v o iven oo rmsovnnmusens 4 a
-17 ANDBO-518 Washer — Plain 1/ 4 0. v i v oo v v e v s v a v aneaanns v 4 a
* Indicates non-procurable part.
1 Use neck No. 21250 until stock is depleted, -
Gl -

B i S ot o st oo ool B VERR Sy L i o B ki DR R e e s i




seetion i T.0. d1-0470-4
Group Assembly Parts List

¥

17 - 28(REF)

Figure 18, Exploded Parts View of 0-470-11 Acceasory Case

PR ———

Revised 15 December 1937

o reres




T.0. dit-u4i0-4

0-470-11 ACCESSORY CASE (Cont)

Heeliun i)
Group Assembly Parcts List

Units Ayl -
Figure & Nomonclalure Por antinn
Index Mo, Part Humber 1 234560867 AHBY Crode
16-18 ANIOHIOS Gasket — Type XX englne accessory drive o oo« -0 v vvie s 1 a
- K - x -
-19 532532 Cover — Upper hydraulie pamp pad. .o v o v e vwa v v an s 1 a
ATTACHING PARTS i
=20 3596-524 Lack = MNul 5/716-24 .., ... ... Lo wre o w e e 4 a :
-1 AM121504 ot - Plain 5716-24 ., .0 o0 os - hh B e e A e e e w e e e 4 ] .:'-
-22 ANGBRG-516 Washer - Plain 5/168 in. . .. . .- Y el L A A S 4 a :
-23 AN4Dd4-1 Gasket — Type XI engine accessory drive ......... . 1 a
o R p
-24 532139 Adapter — Starter .. ... R P BT I T 1 a '
ATTACHING PARTS
-25 Jon-428 Lock — MNut 1/4=28, ... .... e e e e e e 2 a
- 26 ANIZIG02 Mut — Plain 1/4-28 . .. .. v su s vanas s nane AR 2 A
-27 ANIEO-416L Washer — Plain 17400, 00 v v vs s v o mmas s s ansss 2 &
-28 532520 Gaskei — Starter adapter .+ . - oo 0w o0 iieral e e 1 a
- X=X =
- 28 25005 Cover — Vacuum pump adapter . ..... R L 1 a
ATTACHING PARTS
-30 I56-428 Lock — Nut 1/4-28. . 0 0 av v e s v o s v mmnos B 4 a
=31 ANIZ1602 Nut — Plain 1/4-28 . .. . ieiioenennnn e e e 4 a
=32 AMOG0-4161 Washer — Plain 1/4in. . oo v v v o s - g 4 a
=33 AN4D45-1 Casket — Vacuum and hydraulic power PUMPS. « « o« o0 o s 1 a
-3 =X =
=34 25005 Cover — Vacuum pump adapter shipping (with no vacuum
pump) - « . ... e ee e vhd e e F 1 a
ATTACHING PARTS
=35 I56-428 Lock — Mut 1/4-28. ... .. ... eir e e p iR e e e 4 a
-36 AM121502 Mut — Plain 1/4-28 . . v ev v v v s a - 4 2
=37 ANGGE-416L Washer — Plain /4 In. .. ... e e e P e e ol ¥ 4 a
~-38 AM4045-1 Gasket — Vacuum and hydraulle power pumps. . oo« 0 «s - i 2
- x - x — )
-35 20273 Nipple — Hose 3/4-16NF for 5/8 in. IDhose. ... ... ... 1 a
=40 ANBOD-13 Gasket — Copper-asbestos annular 13/18 in. ID .. .. ... 1 a
-41 356-524 Tock = Nut 5718=24 . . . . uv e ainernns 14 a
-42 AMIZ1503 MUt = Plain 5/ 10=29. 00 v u v v mw v v u e s e e K4 Y
-413 ANDE0-516 Washer — Plain 5/16dm. ¢ o o s v 0 v w00 50 v = B 14 a
=44 356-524 Lock — Nut 5/16-24 . .. .. ..o e A e e 1 a
=45 AM1215035 Mut — Plain 5/16-24, . . v v v s e s s sn st ennon 1 a
-46 ANGED-516 Washer — Plain 5/161in, . . .. .- i e e ne s 1 a
-47 356-524 ock — Nut 5/16-24 ., oo ieiv s ensan v nnn Ve 2 A
-48 AMIR1603 Mut — Plain 5/16-24, . . . v e s i e s e 2 a
-4% ANPAO-518 Washer — Plain sleel 5/18 in. ... . P RPN 2 a
-60 FhE-524 Lok = Nut 5/7168-24 . . i sy e cwvsas s o s mmsons e 2 Y
-61 5I2AZ0-AL Machining Assembly — Accessory case {ront and rear (Ses
Opure 17} .0 oo v e s v e sm vm e e g m e as 1 a
ATTACHING PARTS
=03 356-524 Lock — MNut 5718-24 .. v o sw v as s o s snmas oo a=s G i
-53 AM121503 Nut — Plain 5/16-24. , . .0 o v i e v ve s s r o v n e 5 a
=54 ANGHG-516 Washer — Plain 571600, o . v v v e c s v v m s m e ena i wa 5 a
-55 ANIBL-Z.T Dip — Cotter 1/16 dla x T8 dn. .. o i veansavaanns 2 a
-58 ANIZ0-4 Mut — Castle shear 1/4=28 L . 0w vnn o serownn 2 a
-57 ANBED-416L Washer — Plain 1/4 i, o v v v v v s s ocnsvmaasrsns 2 a
-58 *ANTEALT Bolt — Aircraft drilled hd 5/16-18 x 1-58/64 ... .. ... 1 a
-50 BO1868 Washer — Tab, /1810, . ... v vsrnsassarsssnn 1 a
-80 ANOBO-516T, Washer — Plaln, 5/184n, . .. ..civesosarsaerssens 1 a

For application code, see page 31,

-

* For serial number 100848 and higher. For earlier engines use ANTSAT.

i3




Section 11 T,0. 2H-04T0-4
Group Assembly Parts List

0-470-11 ACCESSORY CASE (Cont)

Units  Appli-

Flgure & Momenclatura Per cation
Index Mo. Part Number 1 23 4 5 67 ABBY Coda
16-61 ANTOAT Bolt — Alrcraft drilled hd 5/18-18 x 58/84 In. ... .. 4 a
-62 ATHOR0-516L Washer — Plain 5718 In. .« o o v v v n e e v o s s nas s 4 a
-63 532482 Gaskel — Crankcage {0 ACCC880TY CABE L .. oo o aa v s 1 a
- X =X =
532541 Gear Assembly — Tachometer drive upper . ..-... i a
-fid GR2159 . Plug — 0il .6330Dx 1/41n.cup .. .oce-unn 1 a
55 wERALTT . Qpar - Tachometer drive apper ..o v e v e w e s NP a
512543 Gear Assembly — Hydraulic pump drive lower . .... 1 a
-G8 535527 . Plug — 0il T5B 0D X 1/4in, cup v v v vwvenans 1 a
-B7 *532181 - . Gear — Hydraullc pump drive lower ... ... cx . NP a
-648 532174 Gear — Oil pump drive . ... .. B 1 a
-69 5321578 Gear — Fuel pump idler .. ..o vvivnanay ‘s 1 a
532542 Gear Assembly = Fuel pump drive . .... T 1 a
=70 52194 . Plug = Qil 633 0D x L/d4in.cup oo v v vva o 1 a
-T1 *HIZ1E0 . Gear — Fuel pumpdrive ... ..o ennaane e NP 1
-T2 T532533 Plug — Hydraulic pump drive upper aluminum alloy
O3 0Dand 1,34 ODx TS IDx 248 in. 1g .. . . 1 a
-3 THIE46E Plug — Propeller governor drive aluminum alloy .935
ODand 1.31 ODx .75 IDx 2,583 in. 1g . ..., 1 a
=74 532660 Ring — Truarc external retalning . ..« oo ovaaaan } a
-4 G52054 Plug — Lower tachometer drive aluminum alloy . ... 1 a
-8 532467 Seal — Oil 3 OD for 2-1/4 In. dia shaft . ......... 1 a
=77 532489 Seal - Oil 1,83 OD for 1-1/8 in. dia shaft . ....... 1 a
-T8 532506 Seal — 0il 1.63 OD for 15/16 in. dia shaft .. ...... 1 a
-8 532508 Seal — DIl 1.503 OD for 15/16 in, dia shaft ....... i a
-80 532510 Seal — 0il 1.379 OD for 9/18 in. dia shaft Cale e e s 1 a
-81 532534 Seal — Qil 1.503 OD for 13/16 in, dia shaft .. ... .. 1 a
-B2 5100-112 Ring — Truarc external retaining 1,038 ID x .05 in.
(Waldes-Kohinoor, Inc, Long Island City, N.Y.}
(B32486) ... i e e s a e ey 1 a
-B3 £32487 Washer — Thrust aluminum alley 1,127 ID x 1.5 OD x
0.62 in. T A B R R 1 a
532536 Gear Assembly — Generator drive ... v ouvee s 1 a
-84 5322032 . Plug — Oil ,946 OD x 1/4 in. cup .. e 1 a
-BE ®532172 . Gear = Generator drive .. ....cs 0063 ca0 00 NP a
532475 Gear Assembly — Magneto cluster ... vusveos =y 2 &
~B6 G317 . Sleeve — Magneto drive gear ... .v oo a e e 0o i a
-B7 532478 . Gear — Magnetodrive ...... . e0c0u0nean NP 2
-8B #5324 . Gear — Magneto drive shaft ... ..o sivmaeen NP a

For application code, see page 31.

* Indicates non-procurable part.
t Use No. 533406 plug in both locations when stocks of No. 532533 and No, 532468 are depleted.

34




ANOZA-40EA-4 Section 11
Group Assembly Parts List

0-470-11 ACCESSORY CASE STUDDING AND MACHINING ASSEMBLY

Coding Explanation

Application Model Serial
Code Designation Numbers
a 0-470-11 All
b O-470-11 100,001-100,845
c 0-470-11 100,848 and higher
d 0-470-11 103,200 and higher

Units Appli-

Figure & Homenclatura Per cation
Index No, Part Number 12345617 Assy Code
17 532820-A1 Machining Assembly — Accessory case front and rear (zee
figure 16-51) (For attaching parts see figure 16). .. ... Ref a
+532528 . Studding and Machining Assembly — Accessory case front
half...... i iheeveriwesssiaasessaananes NP a
ATTACHING PARTS
-1 AM1Z1603 L Nut — Plain 5/16-24 . i .ot enen a2 a
-2 ANIG0-516 . Wagher — Plain 5/16in, o .o vevenrannsnsnsaans & a
-3 532472 . Gasket — Accessory case fronttorear ....... .. 00 1 a
- 1 - X =
532539 . . Adapter Assembly — Generator . ... ... e .nn 1 a
ATTACHING PARTS
-4 356-428 . . Lock —Nut1/4-28 ... ... vansssannsass=sass 2 a
-B AN121502 . . Nut — Plain 1/4-28 . . .. v v vvennsnnadestsnrnas £ a
-8 ANDGD-418L .. Washer — Plain 1/4 10, ..+ s v cocranmasosnsnsns 2 a
-7 532519 . . Gasket — Generator adapter . . ..o v em v ina o 1 a
- X =K =
-8 532515 . . . Stud — Adapter to generator 3/8-16 x 3/8-24 x 1-3/4
im ... e T g 1 a
5325157003 .. . Stud — 3/8-16 x 3/8-24 x 1-3/4 in., .003 in, OS on PD AR a
2615 P008 UL Etuf o 3/6-1F8 xB/8-94 x 1-874 En, 008 dn. D8 o FL AR 1
3a2515P00% . Stud — 3/8-18 x 3/8-24 1 1-3/4 in., 008 dn. 08 on PO AR “
i 332484 v ., Bushing « Bronze 1.120n. I oL 0 oo v v il a e e X %
-5 #532140 C o Adapter ws GERerAtor o 4. ss su e K aiom . g1 e v u HE £
-1l ANPIZCE . . Plug — Countersunk hex hd pipe brass 1/8 in, ANPT.. . i a
=12 ANBI2CE .. Plug — Gounersunk hex iid plpe brags /8 in ANPT. .. 3 &
=13 adgdib e Euaﬁilug = Upper achometer drive frunt 155 18 % 81 _
o B R R TR R N S R R ST SRR R IR i
=14 gaaai . . Bushifig = DropellsF goveribE Hrlve front -89 10 % ;81
T - L LT B LI 1 a
=15 532331 .. Bushing — Lower hyd pump drive front .92 ID x .61 in. lg 1 a
-16 532481 .. Bushing — Upper hyd pump drive front .92 ID x .69 in. 1g 1 a
-17 533031 . . Dip — 0,083 dia x 0,187 In. long. . .. .. P T . 2 a
-18 532485 . . Bushing — Magneto drive front 1,232 1D x .6lin, lg ... 2 &
=15 532525 . . Dowel — Steel 376 diax1.31In 1g ... ... i b v w 1 a
=20 532525 .+ Dowel — Steel AT5diax13linlg -« awvaannan 1 &
-21 #2318 . . Stud — Generator adapter pad 1/4-20 x 1/4-28 x 1-1/4
M, & oer e b s e a B A e 2 a
22315P003 . . Stud — 1/4-20 x 1/4-28 x 1-1/4 in,, .003 in, OS on PD.. AR a
22310P006 . . Stud — 1/4-20 x 1/4-28 x 1-1/4 in., .006 in, OS on PD. . AR a
223102008 . . Stud — 1/4-20 x 1/4-28 x 1-1/4 in., .009 in, OSon PD. . AR a
-22 22325 . . Stud — Upper hyd pump pad 5/16-18 x 5/16-24 x 1.5in., 4 a
22325P003 . . Stud — 5/16-18 x 5/16-24 x 1,5 in., .003 in. OSon PD .. AR i
Za3ZEPO0E . . Stud — 5/16-18 % 5/16-24 x 1.5 in,, ,006 in. OSon PD . . AR a
223251008 .. Stud — 5/16-18x 5/16-24 x 1.5 in., .009 in. OS5 on PD .. AR a
-23 B3I2505 . . Btud — Parting flange 5/16-18 x 5/16-24 x 2.T5 in. . . . . 2 a
53205 P003 .. S8tud — 5/16=18 x 5/16-24 x 2.75 in., .003 in. OS on PD . AR a
532505 PO06 . . Stud —5/16-18 x 5/16-24 x 2,75 in., .006 in, OS on PD . AR a
532505P009 . . Stud — 5/16-18 x 5/18-24 x 2.75 in., .009 in. OSon PD . AR -

* Indicates non-procurable part.
35




section 11 ANDZA-40EA-4

Group Assembiy Parls List

s A
55— HELL

61— -7 RN T Sl
59 —@:;s@«
57— oy
— G &
41 Wy
42 48

Figure 17. Expioded Parts View of 0-470-11 Front and Rear Accessory Case Machining Assembly

O-470-11 ACCESSORY CASE STUDDING AND MACHINING ASSEMBLY (Cont)

Units Appli=-

Figure & Womenclature ) Per cation
Index No. Part Mumber 123454807 Assy Code
17-24 532507 . . Stud — Parting flange 5/16-18 x 5/16-24 x 1.88 in. . . .. 14 b
532507 . .+ Stud — Parting flange 5/16-18 x 5/16-24 x 1.88 in. . ... 13 c
532507 P003 o+ Btud — 5/16-18 x 5/16-24 x 1.88 in., .003 in. OSon' PD . AR be
332507 PO0OG . .+ Btud — 5/16-18 x 5/16-24 x 1.8B in,, .006 in. OS on PD . AR be
S32507PO0% . . Btud — 5/16-18 x 5/16-24 x 1,88 in,, .000 in. OS on PD . AR be
-25 AN126420 . « Bolt Stud — Straight §/16-18 x 5/16-2d x 2,87 in. .. ... 1 ¢
-28 532514 . o Stud — Generator adapter pad 3/8-16 x 3/8-24 x 2,94 in. 5 a
532514pP003 . . Btud — 3/8-16 x 3/8-24 x 2,64 in,, .003 In. OSon PD... AR a e
332514 P0086 v . Btud — 3/8-16 x 3/8-24 x 2.84 in., 006 in. OS on PD. ., AR B
532514 P000 .« Stud — 3/8-16 x 3/8-24 x 2.84 in., .008 in. OSon PD. .. AR A

For application code, see page 36,




T.0. 2R-04T0=-4 Section T
Group Assembly Parts List

0-470-11 ACCESSORY CASE STUDDING AND MACHINING ASSEMBLY (Cont)

Unita Appli-

Figure & Momenclature Per cation
Index No, Part Number 1234567 ABBY Code
17-21 532612 . . Stud — Parting {lange 5/16-18 x 5/16-24 x 2-1/2 in, . . 1 a
532612 P003 . . Stud — 5/16-16x 5/16-24 x 2-1/2 in., 003 in, OS5 on PD AR a
53261 2P006 . . Btud — 5/16-18 x 5/16-24 x #.1/2 in., 006 in. OS on PD AR a
532612P009 . . Stud — 5/16-18 x 5/16-24 x 2-1/2 {n., 008 in. 05 on P AR a
-28 *532350 ., (Casc — Accessory fronthalf. ... ...ovveonrnnen NP a
*5A25ES . Studding and Machining Assembly — Accessory case rear
half. ..o cmans NP 2
530548 . . Adapter Assembly — Left MAENEIO . « o v o 4 5= s vs 0= 1 B
H32537 . . Adapter Assembly — Right magneto . .......ov-ue 1 S
ATTACHING PARTS
-28 356-428 .. Lock — Nut 1/4=28 . ... eanama s 4 a
-30 AM121502 L, Nut — Plain 1/4-2B . . .o v v san s man s s 4 a
-31 ANBED-416L . Washer — Plain 1/4dm. o v v v re v i 4 a
-32 532518 . . Gasket — Magnetoadapter ... ..o vevnverenn 2 &
- x - x e
-33 5326GR4 . . . Bushing — Magneto adapter bronze 1.732 1D x .622
R A S L A IR LR 1 A
-34 532300 . . Adapter — Left magneto . . ... ... A NP a
*ha2a48 . . Adapter — Right magneto . . ooew o cvee - = . NP a
-35 ANORE-2 . . Plug — Countersunk hex hd pipe steel 1/8 in. ANPT .. 1 a
-36 ANTIZ-2 . Plug -~ Countersunk hex hd pipe steel 1/8 in, ANPT .. 1 a
-37 ANGI2-D . . Plug — Countersunk hex hd pipe gsteel 178 in. ANPT .. 1 a
-38 ANT1I-38 . . Plug — Square head pipe steel /B in. ANPT o v e v v 1 a
-39 AND13-38 . Plug — Square head pipe steel 3/8 in. ANPT ... .. .- 1 a
-40 ANDI13-48 . . Plug — Square head pipe brass 1/2 ln, ANPT. .. ..o 1 a
-41 2537744 . . Plug — Special hex head brass 1-1B NS, .. e awvm s 1 d
-432 ANGO0-16 .. Gasket — Copper-asbestos annular lin ID .. v vs o 1 d
-43 532257 . . Bushing — Propeller governor drive rear 02 1D x 1.18
T T T LI I T I 1 a
-44 5332318 . . Bushing — Oil pump drive 785 ID x 1.75 i e v o o v s 1 a
=45 32317 . . BDushing — Fuel pump idler 785 ID x 1.250n. 1g. .o v s 1 &
-46 532318 . . Bushing — Tachometer drive upper rear LT85 1D x LBl
1 1 TR 1 SR PR ' 1 i
-47 332318 .. Bushing — Tachometer drive lower rear JTes 1D x Bl
T LT T T Tt LIS 1 a
-48 532437 . . Bushing — 0il pump driven gear 7695 1D x 1,002 OD X
T T T U ICI 1 a
-49 532480 . . Bushing — Fuel pump drive 95 1D x T2 im0 1E - -0 - s 1 a
-50 532411 . . Bushing — Upper hyd pump drive rear G210 x .690n. lg 1 a
-b1 AI24B81 ., Bushing — Lower hyd pump drive rear B2IDx B9in. 1g 1 a
-52 Sa2683 .. Dowel — Steel .25 dia x YL I I R 2 a
-53 532524 _ . Dowel — Steel 375 dia x 1-1/2in 1§ v oo e veen o 2 a
-54 22319 . Stud — Magneto adapter pads 1/4-20 % 1/4-28 x 1-1/4
T T T T I 4 a
=55 22314 . . Stud — Starter adapler pad 1/4-20 % 1,/4-26 x 1-1/4 in. 2 a
22418 P0dd . . Stud — 1/4-20 x 1/4-28 x 1=1/4 in., .003 in. 08 on PD, AR a
22419 P0G .. Stud — 1/4-20x 1/4-28 x 1-1/4 in,, .006 in. OS5 on PD. AR &
22310P008 . . Stud — 1/4-20 x 1/4-28 x 1-1/4 in,, .00% in. OS on PD. AR a
=56 22325 . . Stud — Fuel pump pad 5/16-18 x 5/16-24 x L5 in.. . .. 4 a
-517 22325 ., Btud — Oil pump pad 5/16-18 x 5/16-24 x L5 in. .. . & a
22325P001 .. Stud — 5/16-18 x 5/16-24 x 1.5 in,, 003 in. O on FD ., AR a
22325P008 .. Stud — 5/16-18 x 5/16-24 x L5 in., JO06 in, 08 on PD, AR a
22325008 o . Stud — 5/18-18 x 5/16-24 x 1.5 in., 009 in. OS5 on PLy . AR a
-58 AN125D64 . . Bolt Stud — .250-20 x JIE0-28 X LOB2 dn. « v 0 os 0 n e 2 a
~58 25008 .. Stud — Lower hydraulic pump pad 1/4-20 x 1/4-28 x
LoB/B Mls o v i s mmrame s s s n e 4 a
25008P003 . Stud — 1/4-20 x 1/4-28 x 1-3/8 In,, .003 in. OSon PD. AR a

For application code, see page 35,

* Indicates non-procurable part. § Use part No. 20877 until stock 1s depleted.




Saction I
Group Assembly Parla List

ANDEZA-4OEA-4

0-470-11 ACCESSORY CASE STUDDING AND MACHINING ASSEMBLY (Cont)

Unita Appli-
Figure & Nomenclature Per cation
Index Mo. Part Mumber 123 456187 Apsy Code
17 25008 P006 o Stud — 1/4-20 x 1/4-28 x 1-3/8 in., .006 in. 0% on PD, AR a
25008 PO0Y . . Stud — 1/4-20 x 1/4-28 x 1-3/8 in., .008 in. OS on PD. AR a
-B0 532501 . . BStud — Upper tachometer drive pad 1,/4-20 x 1,/4-28 x
1=-1/41in, o oo e i e aas Sh R E R A e . 4 a
-61 532501 . . S5tud — Lower tachometer drive pad 1/4-20 x 1;"4 28 x
B T ¥ A . e o i
535501 PODE o Stud = 1/4-20 x 1/4-28 x 1-1/4 :'m ., 003 in, 08 on PD AR a
G350 PO0E . . Stud = 1/4-20 x 1/4-28 x 1-1/4 in., .006 in, OS5 on PD, AR i
532501 P00 . Stud — 1/4-20 x 1/4-28 x 1-1/4 in.. 008 in, OS on PD. AR a
-G2 532507 « » otud — Parting flange 5/16-18 x 5/16-24 x 1,88 in. . .. 1 a
-83 532507 . . B8tud — Parting flange 5/16-18 x 5/16-24 x 1.88 in. . .. 1 a
532507 P0O03 . . Stud — 5/16-18 » 5/16-24 x 1.88 in., .003 in. OS5 on PD AR a
532507 PO0G . . Stud — 5/16-18 x 5/16-24 x 1.88 in., .008 in. OS on PD AR a
532507 P00 . . OBStud — 5/18-18 x 5/16-24 x 1.88 in., .00% in. OS5 on PD AR &
-B4 BA2E1L . . Btud — Propeller governor pad 5/16-18 x 5/18-24 x
lﬁi",in+ ................ T A 4 A
532511 P00 . . Stud = 5716-18 x 5716-24 x 1.82 in., .uus in. Q8 on D AR a
532511 POOG . .. Btud — 5/16-18 x 5/16-24 x 1.62 in., .008 in. OS on PD AR a
5325112000 . .+ Btud — 5/16-18x 5/16-24 x 1.82 in., .009 in. OS on PD AR a
-65 532513 . Stud — Magneto adapter pads 5/16-18 x 5/16-24 x
. T L 5 . s Wohd b e E 4 B
GAZRIIP0O03 e v Btud — 5/16-18 x 5/16-24 % 3,19 in., .1}{]3 in. DS oo PD AR a
532513 P006 . .« Stud — 5/16-18 x 5/16-24 x 3.19 in., .006 ih. OS on PD AR a
932513 P00e . . Stud — 5/16-18 x 5/16-24 x 3.1% in., .009 in. OS5 on PD AR a
-68 532516 . Stud — Starter adapter pad 3/8-16 x 3/8-24 x4 in. . .. B i
532516 P003 . . Stud —3/8-16 x 3/8-24 x 4 in,, ,003 in. OS5 on PD. . .. AR a
532516006 o .+ Btud — 3/8-16 x 3/8-24 x 4 in,, .,006 in. OS5 on PD. . . . AR a
532516 P00% . Stud — 3/8-16 x 3/8-24 x 4 in,, .008 in. OS5 on PD. . .. AR a
=37 *532340 « o+ Case — Accessoryrearhalf . .. oo csimmnsnnre NP a
For application code, see page 35.
* Indicates non-procurable part.
0-470-11 OIL PUMP
Coding Explanation
Application Model Serial
Code Designation Numbers
a O-470-11 All
Units Appli-
Figure & Nomenelature Per cation
Index No, Fart Number 1234567 Asay Code
18-1 MS2ZBY41-10-25 Hose Assembly — Hydraulic and pneumatic 25 in. lg ... .. 1 a
ATTACHING PARTS
-2 ANIA5-1032 Mut — Self locking, No. 10-32. . ... O 1 a
-3 AMI-IA Bolt - Aircraft, No, 10-32 x 15/32 N 1ong o v v v v v v nw v s 1 a
-4 ANT42-100 Clamp — HoBe. v v v v s v nnmnns - 1 a
=5 ANT42-1TC Clamp — HoBe . « v v v e mrm s am s s e b be s s adsmasans 1 a
- MW =
-4 ANB2Z-10B Elbow - Flidred tube and pipe thd 80° for 5/8 in, OD tube ., 1 a
=7 ANBAD-168 Adapter — Hose to pipe thd 1 in. ID hose x 3/4 ANPT. .. .. 1 a
-8 532381 Gear — Ol pump driven . . .0 v v v v ci e s e nr e o nen s 1 a




ANDZA-4OEA-4 Section Il
Group Assembly Parts Liat

Figure 18, Exploded Parts View of O-470-11 Oil Pump

0-470-11 OIL PUMP (Cont}

Units Appli-

Figure & Momenclature Per cation
Index No, Part Number 123 4567 Assy Code
18-9 532435 Gear — Oll pump drdver .. .. e v v v w e m i 1 a

332002-A1 Body Assembly — Complete oll pump, « o v o v v v v e v v s i 1 a
ATTACHING PARTS
=10 A56-524 Lock — MNut 5/16-24 . . ... ... Wi a e e P e e it a
-11 AN121503 NMut — Plain 5/16-24. ., ... ... 6 a
-12 ANIBO-B1E Washer — Plain 5/184m. . . . .0 oo a i s o . 8 a
- x - x -
-13 FaE011 . Wire — Lock, CRES 18 ga {.0403 in, dia) annealed, Spec
MIL-W-6T13. . .. . 0o a e CE ke . AR a
-14 40aB10 ., Plug — Hex hd drilled for locking brass 5/8-18. .. .. .. 1 a
-15 ANIN0=10 ., Gasket — Copper-asbestos annular 5/8 in. ID .. .. .. .. 1 a
-16 ADDDO6 . Screen Assembly — Pressure oil ... .. $nr s P 1 a
=17 ANGO0- 26 . Gasket — Copper-asbestos annular 1-13/18 in. ID . . ... 1 a
-18 536011 . Wire — Lock, CRES 18 ga (,0403 in. dia) annealed Spac
MIL-W=BT13. .. v o i v mnes aim e e e AR a
=18 20970 , Cap — Oil pressure relief valve 1-20 NEF . ......... 1 a
-20 ANGDO-16 . Gasket — Copper-asbestos annular 1in ID. . ..o wa e 1 a
-21 200648 . Nut — High pressure adjusting screw lock 1-20 NEF ... 1 a
-22 ANSOO-16 . Gasket — Copper-asbestos annular 1dn, ID. . . oo a0 v v 1 a
533166 . Screw and Bushing Assembly — Oil pressure relief . ... i a

For applicatlon code, see page 38.

38




L -

Seciion LI T.O. ZR-04T0-4

Group Assembly Parts List
0-470-11 OIL PUMP (Cont)

Unita Appli-

Figure & Nomenclature Per cation
Index Mo,  Part Number 1 23 4656 87 Ansy Code
16-23 *5A316T + . Dushing — Oll pressure rellef .. o0 e e - NP a
-24 *HAR410 .« Screw — Oll pressure rellef . ..o o v u s NP a
-25 5AEL05 . Spring — Oil pressure relief valve outer .. ... e e 77 1 a
-8 533106 . Spring — Oil pressure relief valve inner . ... v.v . en 1 a
=27 533103 . Plunger — Oil pressure relief valve ... -0 cq e 1 a
-2B 533104 . Sleeve — Ol pressure relief valve ... v an oo i i

532502 . Body and Bushing Assembly — Ofl pump ... .. -.-<. 1 a
2% 5az437 .. Bushing -~ 0il pump gear bronze .785 ID x 1.002 OD
LA T L T/ 1 S P R 2 a
40 5324335 . . bBody — Oil pump and oll sereen . ..o s v 1 @
For application code, see page 38,
* Indicates non-procurable part.
CYLINDER AND PISTON GROUP
Coding Explanation
Application Model Serial
Code Designation Numbers
& O-470-7 1915-D—6755-D
b O-470-T4 1915-D—5755-D
c O-470-T8B All
d 0-470-11 All
Uniis Appii-
Figure & Nomenclature Per carion
Index No. Part Number 1 2 3 4 5 8 1 Agsy Code
18-1 a0 Nut — Plain hex brass 5/16-24 . ..... P R i2 ab
532393 Mut — Self locking all metal 5/16-24 B 12 cd
-2 21493 Gasket — Exhaust flange copper-asbesios ... v oo v v g8 All
BANTTI-A1 Cylinder and Piston Assembly — Complete . ... 0w vw vy g b
*No Mumber Cylinder and Piston Assembly — Complete . .. ... cvov-- NP ]
*No Number Cvlinder and Piston Assembly — Complete ............ g d
ATTACHING PARTS
-3 ANAB0G-3-3 Pin — Cotter 3/32 x 3/4 in, (See figure 20-53}) ......... Rel ab
-4 24RO Nut = Slotied hex 7/16-20 (See ligure 20-568) .......... Ref ab
=5 S2O00ZZ washer — Plain T/16 i, ID v e v o v v oun ¥ [ ab
=1 R Lock — Mub 3/8=24 L Lo e e s e e . 36 ak
=7 ANTZLI504 Mut — Plaln 3/B224 L. Ll e e e s e - 3G ab
-8 156-720 Lock — Nut T/06=-20 . ... R A T a6 cd
-8 531001 Mut — Flanged T/16-20 ., .o inanasn v we e 36 ed
=10 § 35965 Packing — Cylinder base syn. rubber ring 4.98 ID x 1/8 in. . & Al
R32200 Packing — Cylinder base syn. rubber ring 4.98 1D x 1/8 In. . 6 All
X =¥ =
ABTIE-AZ . Cylinder Assembly — Complete g PP 1 a
520114 . Cylinder Assembly — Complete  .........cv00-0- 1 b
GARG10-AZ . Oylinder Assembly — Complete ... ca. s 1 c
530567-A2 . Cylinder Assembly — Complete . ... e euraannn 1 d
-11 £50411 .. Cover — Valve TOCKER & v s v et s s s us s anns v 1 ab
520127 . . Cover — Valverocker . .c.s.oceossarsnvassnns 1 ab
532450 . . TCover — Walverocker . ......+ccisearsaarsa 1 cd
ATTACHING PARTS
=12 ANGHI-416-12 . . B8ecrew — Fillister head 1/4-20x3/4in. .. ... ... ) All

§ Use until stock is depleted. * Indicates non-procurable part.

410




PO Bl-0dT0-4 Baclitm I
Group Assambly Parts Lisl

i

T e L s g T ol e e

oy el

—prr-r,

H

o

B ap————

B T et = b L g

Figure 18, Exploded Parts View of Cylinder and Piston

Reviged 15 December 1957

e r——— R T T T T T




Section I T.0, 2=-0470-4

Group Assembly Parts List
CYLINDER AND PISTON GROUP (Cont)

- Unlta Appli-
Figure & Nomenclature Per cation
Index No. Part Number 12345867 Assy  Code
18-13 ANIB0-4161 . . Washer — Plaln 1/4 In. .. .0 v ne v iionsava 7 all
-14 ANAG3GA416 . . Washer — Internal teeth lock 1/ In. & . oo v w v v o vt T All
-16 A5 2056 . . Gasket — Valve TOCKET COVEI. , . c v v a s ns s s 1 ab
532451 . . CGasket — Valve ToCKer COVEr, . .oy vsasasnness 1 ed
e X o= N =
-18 24707 . . GShaft — Valve rocker . .. u. v iasromneasasss 1 All
247HTPO05 . . Ghaft — Valve rocker 005 in. OSonOD. .. ... ... AR All
24T9TPO20 . . Bhaft — Valve rocker 020 in. OGS on QD ., .. .. .. AR All
ARdB14 . . FRocker Assembiy = INakKe VAIVE . .. v unma s 1 All
-17 w401331 C .. Rocker — Intake valve L. ... ciceauranumen NF All
-18 530367 ., . Bearng ~ VAIVETOCKET (44 v i vvnnnsonr vy i All
w19 ANGRE-2.2 . . . Herew — Hound head driver No, 2x1/8in. . ... 2 All
A24815 . . Rocker Assembly — Exhaust valve . ... ........ 1 All
=20 *4 (4334 . + . Rocker —Exhaustvalve ., .. cicerrenasnn- NP All
-21 530367 . . . Bearing — Valve rocker ... ...crmeroeenas 1 All
-22 ANGIG-2-2 . . . Berew — Round head drive No, 2 x 1/8in, ..... 1 All
ABTIR-AL .« Cylinder and Valve Asgembly. ... .... alnir e mw i 1 a
Ha0113-Al . . Cylinder and Valve Assembly.......... FEPRE A i B
538610-A1 . .« Crvlinder and Valve Assembly. ... .00 P 1 [
SAE56T-Al .« Cylinder and Valve Assembly. . ... oo o v v e anss 1 d
-23 24RO . . . Key — Valve spring cuter retalner .......... 4 All
-24 FRH71 . . . Retainer — Valve springouter ., , . ...... e e 2 All
-25 135989 . . . Bpring — Valve outer ..., ...... e e e 2z ab
520105 . . . Bpring — Valve outer (Identify by blue stripe}. . . 2 All
-26 1350488 . « . Spring—Valvelnner .. ... ...cuesseresaun 2 ab
520108 . . . Spring — Valve inner (Identify by blue stripe) . . . 2 All
=27 24795 .+ . Retainer = Valve spring inner ........ P 2 All
-28 15320023 .+ . Spacer — Valve spring ....... N 2 ab
-29 40651 ' e s e Walve — ExBARUSE . . i s s e e v s b e s e 1 d
530440 v . . Walve — Exhaust ... 0.0 uas ew vk i e 1 abe
=30 40652 . . . ¥Walve — Intpke -, . ... . B O S L 1 Al
A-GTIR . . . Cylinder and Head Machining Assembly . ... ... 1 a
520113 . . . Cylinder and Head Machining Assembly .. ... .. 1 b
GRELIY] . . . Cylindér and Head Machining Assembly.. . ... .. 1 c
BIAGET . . . Cylinder and Head Machining Assembly . ... ... 1 d
-31 ANG32-2 . « . . Plug—Sockethd I/BNPT ......... Cean 1 ab
=32 2380 .« o+« Stud — Cyl hd exhaust flange 5/18-18 x
/16-24 x 1-1/4in. ... ie e 2 All
239B9P003 .. . . Stud — 5/16-18 x 5/16-24 x 1-1/4 in., .003 in,
OSonPD ... ...... AR All
2389 POO6 .+ . . Stud ~ 5/16-18 x5/16-24 x 1-1/4 in,, 006 in,
OSon PD . .. .. AR All
2289 D000 . . . . Btud — 5/16-18 x 5/16-24 x 1-1/¢ in,, .009 in
L = A AR All
-33 24889 . « . . Bushing — Spark plug bronze 14 mm....,... 2 a
24869 POOS . « .+ . DBushing — Spark plug bronze 14 mm, ,005 in,
OSom PD ..o .. AR a
=34 401619 . . . . Pin — Straipht 1/8 dia x ,28in, .. ..... ... 4 a
=35 C2-52 . . . . Insert - Spark plug Hellcoil 18 mm (Heli-Coil
Corp, Danbury, Conn.) (520112) ., .... 2 bed
-36 MI122121 . . oo Insert LL......... U .. 2 bod
-37 FH15152 Cr e, Goide = ValVe. L ue i i e e e e ek 2
SERIG2ZPO0US . . . Guide = Valve .005in, OS5onOD . .ueev s AR All
515152P010 AT Guide — Valve 010 in. OS5 cnOD . .. .. .. .. AR All
515152P05 .. . . Gulde — Valve .015in, OSonOD ... . ... .. AR All
515152P020 v e . . Bulde = Valve 020 in. OSon OD . .. .. ... AR All

For application code, see page 40

* Indicates non-procurable part, § Valve springs Noa, 520105 and 520108 must be installed together and Nos.
35088 and 35989 must be {nstalled together, Use spacer No, 520023 only with springs Nos, 35888 and 35980,
t+ Use No. 515152 guides and oversizes when stocks of No, 35975 and same oversizes are depleted.

42 Revised 15 December 1857

e ara - - TR T R ey - : - —er




[

T.C 2R-047T0-4 Becilon 11
Group Assembly Parta List

CYLINDER AND PISTON GROUP (Cont)

Units  Appli-
Figure & Nomenclature Per  calon
Index Mo, Part Number 1 23 454617 Agsy  Code
19-38 350968 e o« . . Insert — Intake valve geat ..., . .. .. ineies 1
JS8GEPO0S « « .« . Insert — Intake valve seat 0.005 in, DS onQD. ... AR
J5966P010 .« .+ . Insert — Intake valve seat 0.010 in, OSon OD.... AR
I50RBPOLE + « + . Insert — Intake valve seat 0,015 in, OSonOD,... AR
IBDEEPO20 . e+ . Ingert — Intake valve geat 0,020 in. 08 on OD . . . . AR
A5RARBPOA0N . . . Insert — Intake valve gseat 0,030 in, OS on QD , ., ., AR
-39 35087 v . v+ Insert — Exhaust valve Beat ... .. s s e e 1
JR08TEO0E .+« +« . Insert - Exhaust valve seat 0,005 in, OSonOD ., AR
IFRETROLO .« . Insert -- Exhaust valve seat 0,010 in, OS on QD . AR
J596TPO1E . + + . Insert — Exhaust valve seat 0,015 in, O3 on QD AR
JR8ATRO20 .« 4+ & Insert — Exhaust valve seat 0,020 in, O3 ocn OD ,. AR
3586 TPOA0 . . . . Insert — Exhaust valve seat 0,030 In, OSon OD .. AR
-40 Mo Number . Head and Barrel Assembly .. ... uusvvivn.s NP All
§50300-A1 . Platnn Assembly — Complete .., ....... e e 1 ab
-41 +§530B45 . . Pinand Plug Assembly — PI8ton . . ... ivvasan s 1 ab
-42 539467 . . Pinand Plug Assembly — Platon .. ......... Y i i ab
53048TP006 . . Pin and Plug Assembly — Piston 0,005 in, OS on OD a0 AR
GO3BE-AZ « . Plston and Ring Assernbly .. .. . v ivs v 1 ab
-43 £40068 . « . Ring — Piston compression top groove . . ... ... .. i ab
0GBRP0O05 ¢ . . Ring = Pigton compression top groove .005 in,
OSon O L, i e s s n s s s ot asa v AR ak
40668P015 + + » Ring — Piston compression top groove 016 in,
QSonOD ... ..., .. e e AR ab
=44 +4066% .+« . Ring == Piston compression Emﬂ. grumre i i aa wa 1 ab
40ARGPO05 . + . Ring — Piston compression 2nd groove 005 in,
OB anOD L, s iy imerivaa R ¥ - ab
40869P015 . . . Ring — Piston compresslon 2nd groove 015 in,
05 on OD D PR ML e s AR ah
=45 1540670 . « . Ring — Piston oil control 3rd grmvn T 1 ah
408T0PO0E . . . Ring — Pistonoilcontrol 3rd groove .005in. 08 on oD . AR ah
406T70P01LE .+ . Ring — Pistonoilcontrol 3rd groove ,015in, 08 on OD , - AR ab
-48 £503090 . . . Pleton -~ Cagt T:l compresslon ratle . .. ... ..... 1 ab
S03%9P0LE . . .+ Plston — Cast T:1 compression ratio . 015in. 08on 0D, AR ab
B44805-A1 . Plston Assembly — Complete ., ....... VR e aeth e 8 ab
43 A3a46% . . Pin and Plug Assembly — Platon . ... ..... s v 1 ab
304487TPO0G .« PFinand Plup Assembly — Platon 0,005 in. G5 l:m UD Vo AR ab
GH4B95-AT .. Piston and Ring Assembly . . .. L0 o s e it e s s 1 ab
-43 53R93R . s - Ring - Piston compression, top grm?e ........ . 1 ab
-44 36036 . .« . Ring = Piston compresgion, second groove .. .. .. 1 ab
53RO P006 . . . BHRing — Piston compresslon, top and 2nd grooves,
Q005 in. O3S onOD .. .. ienananmens AR ab
53883I8P01S5 v o« . Ring — Piston compresaion top and 2nd grooves,
0.015% in, O3 on QD , ., i . . ce-.. AR ab
=45 536830 . . . RHing — Piston oil control 5 in, DD x 0. 155 in wide .. 1 ab
B3GEIHPO0S . . . Ring — Piston oil control 5 in, OD, 0.005 in.
08 on QD ; R SO A | AR ab
536939P016 . .+ . Ring — Piaton oil cuntrnl 5 in GI) ﬂ 015 tn, O8 on GD AR ah
-48 534805 .+ . Plston — 5.00 in, dia {7:1 compression ratlo} . . . ... 1 ab
534895 P015 . . . Plston — 5,00 in, dia (7:1 compresasion ratic} 0.015
in. GSon 0D ., . ... ..., AT e b aTa e e AR ab
E31610-A1 . Piston Assembly — Complete . ... ..... aa  n 4 T e 1 od
-41 TESR30845 + -+ Plnand Plug Assembly — Piston . . .. . v s oo 1 od
=42 B3046T . . Plnand Plug Assembly — Piston . ... ..., ..... ... i cd
5394672005 . . Pinand Plug Assembly — Plston 0, Elﬂﬁ in. DS on OD ... AR
G31510-A2 . . Piston and Iing Assembly ... ... .... N T 1 cd
-43 530038 .« . HRing — Compression top groove . . ..., ........ 1 ed
~44 536438 v+ . Hing — Compression Znd groove . ........... .. 1 cd
SA60IBPO0S .+ . HRing — Compression 005 in, OSon OD ......... AR cd
536038P015 P Ring — Compression 015 in, OSon OD ., ........ AR cd

:Fnr application code, see page 40,

* Indicated non-procurablie part. § Use untll stock is depleted, + Use part No. 536938 when slock s
depleted. 1 No. 530845 interchangeable indlvidually with assemblies of No, 35877 and 352034,
1 Use part Mo, 536930 when stock 1a depleted.

Revised 15 December 1957 43




Section 1L T,0. ZR-04T0-4

Group Assembly Parts List

CYLINDER AND PISTON GROUP (Cont)

Unita  Appli-
Figure & Nomenclature Per cation
Index No, Part Number 123 46 67 Assy  Code
16-45 5370684 . . . Ring — Piston oil control' 5 OD x 0.155 in, wide .. 1 ed Q
537064 P00GE . - . Ring — Piston oll control, .005 in, OS on QD= .+ « .+« AR cd
537064 FO15 . . . Ring — Piston oil control, ,015 in, OS on OD. .. .. AR cd
-40 531510 . . . Plston — Forged T:1 compresslonratlo . ...... 1 ed
531510F016 . . . Piaton — Forged 7:1 compresslon ratlo ,015 in, D-S
onOD .o e AR cd
-47 FE3T490 Pushrod Agsembly . ...... ah b e m R Wk s e W 12 all
-48 24923 Housing — Pushrod , ... 0 vce vt ciinrrescanann . 12 ab
-4 631183 Houslng — Puahrod {remowvable) . , . . ... .. e e s i2 ed
50 §352033 Packing — Pushrod housing, syn rubber 3/4 I]} x. l4in ... 24 All
535057 Packing — Pushrod housing silicone rubber 3/4 ID x .14 in, 24 All
=51 IR Hetalner — Pushrod housing . .. ... .- B . 12 cd
-52 530462 Bushing — Rocker shaft boss repair T1TID x ,B15 x . 47 in. AR All

For application code, see page 40.

§ Use until stock is depleted,
t Installed on O-470-11 Engines Serlal No, T-104086 and higher, Older engines were equipped with part No.

520047,

CRANKCASE
Coding Explanation
Application Model Serial é
Code Designation Numbers
a 0-470-T All
b 0-470-TA All
c 0-470-11 All
d O-470-TB All
e O-470-11 103210 and hlgher
Units  Appli-
Figure & Nomenclature Per cation
Index No. Part Number 1 2 3 4 &5 & 1 Assy  Code
-1 25024 Washer — Engine mount bushing steel 15/32 ID x 1-7/8 OD
1l gauge oo e il e e e e e 8 ab
-2 25026 Washer — Rubber snubbmg A7 I]'J x1.690Dx.16in.  .... ) ab
-3 531433 Adapter — Oil gallery 5/8-18 x 1/2 in. ANPT ... oo ennn 1 c
*530086 Crankcase Assembly — Complete  .....o-.vasvarse. NP ab
#5750 Crankease Asscmbly — Complete L o ca i iaaoe o NP C
532021 Crankcase Assembly — Complete . ... .a.iueenon- NP d
-4 530470 . Eye — Engine LIting . .. ivaevarivaversdannanns i All
ATTACHING PARTS
-5 366428 . Lock — Hut 1/4-28 . ... ivsussscanasvasnasssa 2 All ,
-6 AN121502 . Wut — Plain 1/4-28 .. oo i s s saaseann z All i
-7 ANDED-416L, . Washer — Plain 1/4in. ... oie e w 2 All .
-8 25164 .  Washer — Plain steel .26 ID x 1,-"2 DD x 125 in. thick . 2 All
-9 AN4-134A . Bolt — Alreraft 1/4-28 x 1-13/32in. . ccvvereavens 2 All
-10 ANSB0-416L . Washer —Plain 1/4in.  .csvesvonressnanvannans 2 All
-X - X =
-11 AND32-2 . Plug — Countersunk hex hd pipe 1/8 in, ANPT ....... 1 c

* Indicates non-procurable part,
44 Revised 15 December 1857




T.0. IR-04T0-4 Sectlon II
Group Asaembly Parts List

Ba—i. 65 69 70

L

e

Figure 20. Exploded Parts View of Crankcase

Revised 15 December 1957 45

B e s T T -t T ——r



b YT . S fhe ot
g e e St

Section I T.G, 2R-047T0-4
Group Assembly Parts List

CRANKCASE (Cont)

Unite  Appli-
Figure & Nomenclature Per cation
Indox Na, Part Numbar 1 2 3 4 5 a6 7 Arsy Code
20-12 ANTBD-2 . Nipple — Union for 1/8 OD tube 5/186-32 x 1/B8in, ANPT ..., 6 ¢
-13 532678 . Distributor — Primer {(For attaching parts see index Nos,
20-86, -BT7, <68, =T2, =T3) . .. v e nmraaronenay 1 C
-14 ANB42-10 . Elbow — Plpe thread and hose 80° copper alloy x 5/8 ID hr;-u
x1/21in, ANPT ... ..... cheeee... 1AL
-15 ANB23-10B . Elbow — Flared tube and pipe thd 459 copper a.llc:r:.r for 5/8 OD
tube T/B-14 NF 2 172 in, ANPT ... v neens s 1 ahd
=16 ANBIZ-10B . Elbow — Flared tube and pipe thd 45° copper alloy for 5/8 OD
tube T/8-14 NF x 1/21n, ANPT . ... nnnnnsns 1 akd
=17 535011 . Wire — Lock CRES 18 ga {,0403 In, dia) annealed Spec MIL-W-8713 AR  All
-18 gosBI0 . PIug—Hexhcadﬁx’EIE-......,................... 2 abd
anspie . Plug — Hex head 5/8=18 , ... ... ... ... TR 1 o
-18 ANGO0-10 . Gasket — Copper-asbestos annular 5/8 in, D viiivrien.. 2 abd
ANEDO-10 . Gasket — Copper-ashestos anpular 5/8in, ID . ... . S S
=20 ARGINCA . Plug — Countersunk hex head pipe 3/8in. ... .......... 1 ¢
-31 ANG13-18 . Plug — Square head pipe thread steel 1/8 in. A_NPT veneans 1 Al
=22 ANG13-15 . Plug — Square head pipe thread steel 1/8 in. ANPT ,....,. 1 e
-23 ANB13-4 . Plug — Square head pipe thread brass 1,/2 in, ANPT . ..... 1 All
-24 ANGID-2 . Plug — Countersunk hex head pipe 1/8 in, ANPT ........ 1 Al
~35 36028 . Flange — Pushrod housing for part No, 24923 housing ...... 6 ab
5311AG Flange — Pushrod housing {for part No, 531183 housing ..... © cd
ﬁTTACHWG PARTS
=26 356-428 .o Look — Nut 17428 L L. i e e s a e e 18 All
=27 AN121502 . Nut — Plain 1/4-28 ...... P £ : B ¥4
-28 ANGAD-416L . Washer — Plain 1/41in, ......... e hesreassnessass 1B Al
-28 352058 .xG-ask-et—PushrDihuusingﬂﬂngE P - B V1
- - 'x -
=30 352035 . Support — Magneto EEAT . .. .. ve s w s T A 2 abd
ATTACHING PARTS
=31 ANIB0-2-2 , Pin— Cotter 1/16 dia x1/2in, . ... .o vivvansnosnnns 4 abd
-32 ANI10-5 . Nut — Castellated airframe steel 5/16-24 . .. .. ... ... ... 4  abd
.33 35976 . Pivot — Starter PIMIOR .. uusuiesreeseenn ceieiu... 1 abd
ATTACHING PARTSE
-34 AN3BO-2-2 . Pin — Cotter 1/16 dla x 1/21n, .. ... Cievreenaesaa. 2 abd
-35 AN310-5 " Nut — Castellated airframe steel 6/16-24 . .. ......... .. 2 abd
530347 levu’f.ﬁasembly—smrterpin,....H................. 1 abd
ATTACHING PARTSE
-35A 530346 Serew - 5/16-18x .88 . ... ... B ETE wy W R kA b o e wH 2 abd
-35B S308TH Washer -~ Special fablock . ... cu v v v v va o e 2 abd
- - Y =
-35C BA0344 .x Plug — Hubbard 5/8dn, dia . .. ... v v nn.s ... 1 abd
-35D 30338 «  Pivot — Starter jaw gear . ... ... .. T T . 1 abad
S30653 . Studding Assembly = Crankcase ... .. I R Ak 1 ab
532529 . Studding Assembly — Crankecase ., ....... T 1 ¢
531152 . Btudding Assembly — Crankcase . ......... T B
=38 2380 . . Btud — Starter plnion pivet drilled 5,/16-18 x 5/16-24 x 1 in, 2 abd
=37 2380 . . Stud — Magneto gear supportdrilled 5/16-18x5./16-24 xLin, 4 alxd
2390P003 . . Btd —5/16-18 x 5/16-24 x 1 in,, ,003 in, OS on PO, ;o AR abd
2390 P06 . . Stud —5/16-18 x5/16-24 x 1 in,, 008 in, C8on PD ..,... AR abd
2350P00% .. Stud = 5/16-18 x5/16-24 x Lin., 008 in. ©Son PD . .... AR abd
-38 20100 . . S8tud - Front mount bracket 3/8-16 x 3/6-24 x 162in. .., 8 abd
20100P003 . . Stud —3/8-16 x 3/6-24 x 1,62 in,, .003 in, OBon PD .. ... AR abd
20100P008 . . Stud — 3/8-16 x 3/8-24 x 1.62 in,, .006 in, OSon PD ,.... AR abd
201002009 . . Btud —3/8-16 x 3/8-24 x 1,62 in., .00% in, OSon PD . .... AR abd
532515 . . Stud — Froat mount bracket 3/8-16 x 3/8-24 x 1.78 ., ... 8 ¢
532515P003 .. Btud = 3/8-18 x 3/8-24 x 1,75 in,, 003 In. 08 on PO .... AR ¢
5382515 P00G .. Stud — 3/8-18 x 3/B-24 x 1,75 in,, 008 in. OSon PD .... AR ¢
532515P0089 .. Stud —3/8-18 x3/8-24 x 1.7 in,, 009 in. OSon PD ..., AR ¢
-38 21187 . Stud — Accessory case front 1/4-20 x 1/4-28x1in. .... 2 ¢
21167 P002 . . Stul —1/4-20x1/4-28x14n., .003n. OSonPD ....... AR ¢
211670006 . . Stud - 1/4-20x 1/4-28 x 1 In., .00B In, OSonPD ....... AR ¢
21187008 . . Stud —1/4-20x1/4-28x11in, 008 In,OSonPD ....... AR ¢

For application code, see page 44.

Revised 15 Decamber 1957




T.0. 200=-04T0-4 Bectlon 11
Group Assembly Parta List

CRANKCASE (Cont)

Units  Appli-
Figure & Momenclature Per cation
Index No. Part Wumber 1234567 Assy  Code
20-40 22145 . . Stud — Rear mount bracket 5/16-18 x 5/16-24 x 1,38 in, 4 All
22145P003 . . Btud — 5/16-18 x 5/16-24 x 1.38 in,, .003 In, O8en FD .. AR All
22145008 . . Stud — 5/16-18 x 5/16-24 x 1.38 in., .008 In, OSon PD .. AR All
22145000 . . Stud — 5/16-18 x 5/16-24 x 1,38 in,, ,008 in, OSon FPD .. AR All
-41 AN126064 . . Bolt Stud — .025-20 % ,025-28 x 1062 dn. .. ocue e 18 All
-42 25030 . . Btud — Ol sump 5/16-18 x 5/16-24 x 1.06in. ... ..... 8 All
2030 P003 ., Stud — 5/16-18 x 5/16-24 x 1,06 in., .003 in. O3 on PD .. AR All
25030 P006 . Stud — 5/16-18 x 5/16-24 x 1.06 in., .006 in, O5 on PD .. AR All
25030P009 . . Stud — 5/16-18 x 5/16-24 x 1.06 in., .009 in. OSon PD .. AR Al
-43 530362 . . Stud — Cylinder flange stepped 7/18-14 x 3/8-24 x 1.86 in. 38 ab
S30362P003 . . Stud — T/16-14 x 3/8-24 x 1,86 {n., 003 in. OS5 on PD... AR ab
5303620008 . . Stud — 7/16-14 x 3/8-24 x 1,86 in., 006 in. OGS on PD ... AR ab
5303627008 . . Gtud - 7/16-14 x 3/8-24 x 1L.86 in., .008 in, OS5 on PD . . . AR ab
531145 . . Stud = Cylinder flange T/16-14 x 7/16-20 x 1.86 in. . ... 36 od
B 531145P003 . . Stud — 7/16-14 x 7/16-20 x 1,86 in,, .003 in, 05 on PD .. AR ed
S31145P000 L. 8tud — 7/ 16-14x 7/16-20 x 1.86 in., .006 in. OB on PD .. AR cd
531145P00% . . Stud — 7/16-14 x 7/16-20 x 1.B6 in., 008 in, OSon PD .. AR ed
-44 532517 . . Stud — Accessory case through 5/16-18 x 5/16-24 x 4.25
TR 2 ¢
B3251TPO03 . . Btud — 5/16-18 x 5/16-24 x 4.25 In., .003 in. O5 on PD .. AR ¢
53251TP006 . . Blud — 5/16-18 x 5/16-24 x 4.25 in., .006 in. OS5 on PD .. AR C
532517 P009 , . Stud — 5/16-18 x 5/16-24 x 4,25 in., .009 in. 08 on FD ., AR c
-45 532522 . . Stud — Accessory case through 5/16-18 x 5/16-24 x 3,31
1 P, I i wem h e N wNh v om oy e 3 i
532522 P003 . . Stud — 5/16-18 x 5/16-24 x 3.31 in,, .003 in, OSon PD .., AR .:
325227006 . . Btud — 5/16-18 x 5/16-24 x 3.31 in., .006 In, OSon PD .. AR C
532522 P009 . . Stud — 5/16-18 x 5/16-24 x 3.31 in,, .009 in, OSon PD .. AR c
-48 21080 . . Dowel — Steel 1/4dia x8/16 0. 1g . -0 oo v vmen e 2 All
=47 1185-5CHx5/8 . . Imsert — Helicoll carbon steel 5/16-18 (Heli-Coil Corp
Danbury, Conn.) (24323-0C-2) .. .. vi e an 2 [
-48 1185 -5CMx5/8 . . Insert — Helicoll carbon steel 5/16-18 . oo v v w s v v v 4 - 3 c
*H30G37-Al . . Machining Assembly — Crankease , .. ..o st e NP ab
= ARIVIGT .+ Manufacturing Assembly — Crankecase « v v oo v w0 o NF =
*A53227T1 . . Manufacturing Assembly — Crankcase « « . oeo v i NP d
-38 *530537 . . . Crankease — Cylinders 1, 3, S half..... Evaa e e NP ab
=50 *5I026T . .+ . Crankcase — Cylinders 1,3, Shalf. . ... oo onn NP C
®HIL2TL . . . Crankecase — Cylinders 1,3, Shalf.............. NP d
=51 #HINSTE . . . Crankease — Cylinders 2, 4, 6half. ... ..vvvve. NP ab
=52 *532345 . . . Crankcase — Cylinders 2, 4, 6half..........s... NP C
*GR02TE . . . Crankcase — Cylinders 2, 4, 8half.,............ NP d
ATTACHING PARTS
=53 AN3AD-3-3 . . . Pin — Cotter steel 3/32 diax3/41in. .. ....... v 18 ab
=54 24810 . . . Mut — Slotted hex T/16=20, . . . v s s v e s s 0= o= craa 16 ab ;
-55 456-720 o . . Lock — Nut T/16-20 .o v v mrnnernnnarnan .. 18 ed
- 568 FA1001 .. . Nut — Flanged 7/16-20. ... v v oot S 18 cd &
-57 25171 , . . Bpacer — Crankcase thru bolt .45 1D x A5 0D x .16 in. 4 All
-58 20202 . . . Washer — Plain steel 20/64 ID x 7/8 OD x /8in .. .. 4 All
-58 §355974 . Bolt — Crankease thru drilled 7/16-20 x 10,68 in., ... & ab
=60 531205 - Bolt — Crankcase thra 7/16-20 x 10,68 in. ... .0« o B od
-81 356-624 ' Lock — Nut 3/B-24 . . ov e iiomevunnvnansasns 2 All
-83 531003 - Mut — Flanged hex 3/8=24. . . . v o i v cv v cas s s nun 2 abd
ANL21504 . Nut — Plain 3/B-24 . . v v ve v v nwsvessanscnssas B c
=63 24239 i Washer — Plain 1,/8 thick for 3/8 in. diabolt . . ... .. 2 All
-4 ANG-4TA . . . Bolt — Hex head 3/8-24 x4.951in. ............. 2 All
-65 242134 .. . Washer — Plain 1/8 thick for 3/8 in, dla bolt ...... 2 All
-6B 355-428 . . . Lock — Nut 1/4-28 .. .... A S 12 Aldl
67 AN121502 ., Nut—Plain 1/4-28 . ... .. e ae s 12 All

For application code, see page 44,

* Indicates non-procurable part.
1 Use part No. 531205 with part Nos, 531001 and 456-720 in lieu of part Nos, 35074, 24810 and AN3B0-3-3 when

stock of No, 35974 is depleted, 47




Section L1 T,0, IR-0470-4
Group Assembly Parts List

CRANKCASE {Cont) e
Unita Appli-
Figure & Nomenclature Per  catlon
Index Na, Part Number 1 23 45687 Assy  Code
20-68 ANIE0-418L . . . Washer — Plain 1/41n, ... .euvenesnaneeas 12 Al
-89 AN4-11A . . . Bolt— Afreraft1/4-28x1.181In, . ........ T § | ¢ i
AN4-11A . . . Bolt—Alrcraft 1/4-28x 11810, ... v vv i i e a g abd
) AMOE0-416L . . Washer —Plaln 1/44n, . .0 vuvnnronnaans 11 All
=71 AN4-11A . . . Bolt— Aireraft 1/4-28 x 11610, . v 0 v s v v ans 1 abd
B -71a AN4-13A . . . Bolt — Alrcraft 1/4-28 x 1-13/32in, ......... 2 and
79 AN -144 ... Bolt—Alrcraft 1/4-28x 153 In, . .. uu v vnn 1 C
-8 ANGAD-416L .. . Washer —Plain1/4in, , .. ..ivaceaners 1 All
-T4 356 -024 , . v Lock — Mut 51824 L ... ecine e 7 All
-75 AN121503 . . . Nut—Plain5/18-24 . ... . .. ien - 7 All
-18 ANBEO-518L ., Washer — Plain5/161in, .. ... .eeuiaans e 7 All
-1 ANG 144 . . Bolt — Aireraft 5/16-24 x 1-18/321n. . ...... 7 All
-T8 ANUBD-516L . . . Washer — Plain5/16 0. . ..o v e e v n e aas 1 All
-18 356-524 .. . Lock —Nut5/16-24 . .. ... . isenerenaaan 1 All
-8 ANL21503 . Nut — DPlain 5/18=24 . ... a e 1 All
-B1 ANUED-51BL L. . Washer — Plain 5/18-24in., ., . s cu s v e s e v e 1 All
-82 ANS-32A .. . Bolt — Alrcraft 5/16-24 x 3-11/321n, ....-... 1 All
-B3 ANSE0-516L .. . Washer — Plain 5/181n, ... ..o uvavaare o 1 All
- x - x -
=B84 530380 Insert — Crankshaft main bearing Intermedlate and rear ., B All
-85 40644 Ingert — Crankshaft maln-thrust bearing ... .- 02000 2 All
=88 40759 Bracket — Engine mount front 1, 3, S slde . ... 000 vs 1 c
40760 Bracket — Engine mount front 2, 4, 6 side .. ...... P 1 c
530824 Bracket Assembly — Engine mount front 1, 8, 5 side . ... 1 abd
530823 BEracket Assembly — Engine mount front 2, 4, 6 side. . ... 1 abd
ATTACHING PARTS i
-87 356-624 Tock — Nut 3/B-24 .. v v s i vm s ma e insan e ] All §
-88 AN121504 Mut — Plain 3/8-24 . .. ..o en .. B !
-#8 ANDGO-B16L Wagher — Plain 378 1M v w v v v se s s s b v nns ss s 8 All
- x - x -
25025 . Mount — Lord tube form 1-1/2in. 0D . ........ e . 1 abd
-8 40638 . Bracket — Epgine mount front 1, 3, 5 side for 530824 . . 1 abd
40A30 . Bracket — Engine mount front 2, 4, 6 slde for 530823 .. i ahd
tHA0815 Bracket Assembly — Engine mount rear 1, 3, 5 side ., .. 1 ahd
TH36T02 Bracket Assembly — Engine mount rear 1, 3, 5 side . ... 1 abd
1530817 Bracket Assembly — Engine mount rear 2, 4, 6 side . ... 1 abd
1536751 Bracket Assembly —Engine mount rear 2, 4, 6 side . . . ... 1 abd
ATTACHING PARTS
-91 1356-524 Lock = Nut 5/718-24 .. u s uvnunarosssnnonssss 8 abd
Ta56-524 Lock — Mut 5/16-24 ..., . ... cecivomsonsnsnns 6 abd
-82 356574 Lock — Nut 3/8-24 .. . vrvimecueanasnsnasssns 2 ahd
-03 $+AN121503 Nut — Plain 5/16-24 . ... ] abd
FANIZL503 Hut — Plain 5/16=24 . .. ... G e a e e ae e 8 abd
-84 +ANLI21504 Mut — Plain 3/8-24 ... 0 e i virananvnarnnrsnssso 2 abdd
1 TANEED-516L Washer — Plaln 5718 in, . . . v e a v n vm e P g abd
TANOAD-518L Washer — Plaln 5716 in, . ... .. ... e e e e e 6 abd
-06 +ANBEO-516L Wagher — Plaln 3/B1tn. ... ... ... E LR 2 abd
-7 1536931-11,00 Bolt — Crankcase through 5/16-24 x 11,00 in, . ... .. ... 2 abd
+538531-11.00 Bolt — Crankcase through 5/16-24 x 11.004n, . ... .. ... 1 abd
-98 +538738-11,08 BEolt — Crankecase throngh 3/8-24 x 1106 in. .. ... .. .. 1 abd
- _x - :g -
-g8 25035 . Mount = Lord tube form 1=L/24n; OD 5 v wwn s v 2 abd e
1A40T4T . Bracket Studding Assy — Engine mount rear 1, 3, § side. 1 abd
536780 . Bracket Studding Assy — Engine mount rear 1, 3, 5 side. 1 abd

For application code, see page 44,

¥ These parts to be installed together on crankcases with 0.4062 inch dia bottom rear through bolt hole.

{ These parts to be installed only when crankease bottom rear through bolt hole is 0.3437 in. dia, If this hole is
0.400% in, dia. install brackets marked (1) or ream existing brackets of this type to 0.4062 in. dia. at rear
through bolt hole only. Locate hole to match crankcase hole, and use No. 530736-11,06 bolt and maitching
attaching parts,

48 Revised 16 December 1857




T.0, 2R-04T0-4 Secllon 1L
Group Assembly Parts List

CRANKCASE (Cont)

Unite  Appli-

Flgure & Nomenclature Per cation
Index No,  Part Number 1 23 45867 Assy Code
20- 1A40T48 . Bracket Studding Aseembly — Engine mount rear 2,4,
Gaide ... e s e s P 1 ahd
TR36788 . Bracket Studding Assembly — Englne mount rear 2,4,
6 slde ... e PRI - 1 ahd
-100 20082 . . Stud — 0il sump bracket 5/16-18 x 5/16-24 x 2 in. .. 2 abd
20082P003 . . Btud — 5/16-18 x 5/16-24 x 2 in., .003 in, OS on FD AR ahd
20082P008 . . Stud — 5/16-1E x 5,/16-24 x 2 in,, .008 in, OS on FD AR abd
20093 P00G . . Btud —5/16-18 x 5/16-24 x 2 in., .009 in, O on PD AR abd
=101  §*50415 . . Bracket — Engine mount rear 1, 3, 5 side .. ...... KF abd
1536 T0R . . Bracket — Engine mount rear 1, 3, S alde ........ NP abd
T*a0436 + . Bracket — Engine mount rear 2, 4, 8s8ide . ... .... NE abd
tes3aT08 Bracket — Engine mount rear 2, 4, 6 aide , . ... ... NP abd
Ringl4d Erqcket Studding Agsembly — Engine mnunt rear 1,1.5, gide 1 c
536513 Bracket Studding Assembly — Engine mount rear 2 4,6 side 1 r
ATTACHING PARTS
A56-524 Lock — Nut 5/16-24 . ., ..... ... P 6 €
ARR-GB24 Lock — Mut 3/8-24 . . .. .... PRI Ve e e 4 c
ANIZ1503 Nut — Plain 5/16-24 ... ....... R . i c
ANL21604 Wut — Plain 3/8-24 .. ... .. ... .. Geith a wa e e 2 c
ANOBO-516L Washer — Plain 5/16 In. . o v v w e e v v ievenne AT A & C
ANGHO-G16L Washer — Plaln 3/B I .. v v st v v it et e e s RPN 2 c
538031-11.00 Bolt — Crankease through §/16-24 x 11.00in. . .. . ... P s w 1 «
S38TIE-11,08 Bolt — Crankcase throogh 3/8-24 x 1106 in. . ... .0 ... 1 C
=X =X =
=102 261030 . Stud — Oil sump bracket 5/16-18 x 5/16- 24 x 1.06 in. . . 1 S
AR030PO03 . Btud — 5/16-18 x 5/16-24 x 1.06 in,, .003 in. OS on PD . AR e
25030 P006 . Btud - 5/16-18 x 5/16-24 x 1.06 in., .006 in. OS on PD . AR e
25030P000 . Stud — 5/16-18 x 5/16-24 x 1,06 in,, ,009 In, OGS on PD . AR [
=103 *HaGgT09 .  Bracket — Engine mount rear 1,3,5, side .. ........ NP o
*HIETLD Bracket — Engine mount rear 2, 4 6, 6ide .......... NP c
=104 *H20055 Plate—ldentﬁicatmn e ey KNP a
*532526 Plate - Identification . .. ....... A P NP ¢
531424 Plate — Identiffcation . . ............ viiiesrnass. NP bd
ATTACHING PARTS
-108 ANGIBeZaz Screw — Round head drive No, 2x L/8in. .. ... ..o & All
- K= o=

For application code see page 44,

* Indicates non-procurable parts,

These parts to be installed together on crankcases with 0.4062 inch dla. bottom rear through bolt hole,

These parts to be installed only when crankease bottom rear through bolt hole is 0,3437 Inch dia, I this hole
is 0.4062 inch dia. install brackets marked (1) or ream existing brackets of this type to 0.4062 inch dia, at
rear through bolt hole only, locate to maleh crankease, anduse part No, 538738-11.08 bolt and matching at-

¥ =

taching paris.
CRANKSHAFTS AND CONNECTING RODS
Coding Explanation
Application Model Serial
Code Designation Numbers
a O=-4T70-1 All
b O=-4T0=TA, 0-470-TB All
¢ 0=4T70=-11 All
Units Appli-
Figure & Nomenclature Per cation
Index No. Part Number 1 2 3 4 5 8 7 Assy Code
21-1 550850 Seal — Ol 3, 76T OD X 2,037TIDx . 6in. ... .... I, 1 ab
BIGRTO Seal and Spring Asay — Crankshaft Oil {2.375 in. dla shaft) . 1 I
-2 ®5365TD e BBAL ABBY 4 v st h ke et e e NP C

* Indicates non-procurable parct,




Aection L T.0, 2R-04T0-4

25

Figure 21. Exploded Parts View of Crankshafts and Connecting Rods

61 HRevised 15 December 1857

i pro e — A T AL L T 1 0 F T T e - padet s o A L TR ——



RN T RITL o X T

O A 0dT-4

Hedlion 1l

Group Assembly Parls List

CRANKSHAFTS AND CONNECTING RODS {Cont)

Units Appli=
Figure & Nomenclature Per cation
Index No., Part Number 1 23 4 5 8 7 Assy  Code
21-3 533261 . Spring L. .. A i C
-4 FA63T4 Gear — Acccssory drive (part of 536372) . ... .. 0w 1 ab
£ 40650 Cear — Accessory drive (use with 532372 or 506} L. .. 1 ab
531435 Gear — Accesgory drive (use with 32372 or 350805) . ... 1 ab
ATTACHING PARTS
-5 53R3TH Sorew — Drilled head, 5/16-24 x 0,84 in, (part of 538372) . . g ab
-8 A1454 Washer - Plain, 0.22x0.62 In., dowel retalner (part of 536372) 1 fl
TE5A4G04 Ralt — Deilled hesd 1/4-28 x 13/16 in. (vee with 532372 or
BEDOBAY | oL .. e snan s 6 al
T~
B A CRIRE NS GRAT = ACCERBDEY ATV L v s v b s 1 ab
ATTACHING PART
-6B 25167 Qeraw — Socket head drilled 1/4-28 x 3/4 in, long . ... .. 8 ab
- W= X -
=1 R321IR Jaw = Starter ... ... . Yy i ea e m e . 1 [
ATTACHING PARTS
=B ANJBO-3-4 Pin — Cotter 3/32 dia x 1 i, I L L 1 c
=g ANAZD-O Nut — Castle shear 9/16=18 .. ..o vame e mmnn-u 1 c
-10 ANOGN-018 Washer — Plaln 8716 0. . .o ooy o e s A S T 1 c
- “‘ -
-11 536375 Gear — Pinlon {part of 336373) ... v oo 1 [
£532171 Gear — Pinion (use with 532372} .. ... ... i h e e e . 1 c
ATTACHING PARTS
-12 BARITA Serew — Drilled head, 5/16-24 x 1.75 1n, (part of 538373) .. G c
§53A254 Serew — Drilled head 1/4-28 x 1-21/32 in, {(use with532334) G C
- x - -
AJRL21-A2 Rod Assembly — Compiete connecting R . ] All
=13 530383 _ Insert — Crankpin bearing tri-metal .. .........x- 2 All
AZG12L Rod Machining Assembly — Connecting . ... ... R L A 1 Al
-14 ANIB]-2-2 Pin — Colter 1/16 dia x 1/21in, ... ...« Sae e 2 All
-15 24604 Nut — Slotted hex 3/8-24 x 33 in, high ... v v v v 2 All
-16 aR072 . . Bolt = Connecting rod ... oo a b e FE 2 All
-17 0658 . Bushing — Piston pin, split . .. .o v o v v v oo 1 All
-18 *40)744 . . Rodand Cap — Conneeting . .. .......--- ve... NP All
537561 Crankshaft and Damper Assembly = Complete « ..o v - 1 ab
£352174-AL Crankshaft and Damper Assembly — Complete . ... ... 1 ab
Erxil2T40 Crankshalt and Damper Assembly -— Complete ... ... ... 1 ab
RAR5EN Crankshaft and Damper Assembly — Complete . .. .. e 1 [
§o32631 Crankshaft and Damper Assembly — Complete . ... . 1 [
-1% 22366 Serew — Special headless No. 10-32 x SGddn, ... . 1 ab
~20 520013 Plug — Crankshaft front ofl slotied 1-1/2-12 NF ... .. 1 ab
-21 520013 Plug — Crankshaft front oll Hubbard 1-7/8 in. dia ., ... 1 c
-2 5325623 Dowel = Steel 283 dia x 162 in. 1g {use with 532531 L. 1 C
RN Dowel — Sleel 028 din x 0,69 in, long, {part of 532580} . . 1 C
RIGGEIPGOE C Dowel = Steel (028 dla x 0,00 in. 1, 0,006 in, 0§ on dia | AR e
-23 23513 . Dowel — Brass, 3/16 dia x LO68 In, fong . .v.mv e 1 e
wdd: G32303 . Stnd — Starter jaw retaining ... ... i B et an e 1 c
#352117 . Counterweight Assembly — Crankshaft damper . ..... NP All
ATTACHING PARTS
=25 352114 . Ring — Counterweight plate refaining . ... ...en - ] All
~-28 352115 . Plate — Crankshaft damper counterweight pin retaining . B All
-27 350098 Pin -~ Crankshaft damper counterwelght .. . ... ... - 4 All
=X =%
-28 350097 . Bushing — Crankshaft dampar counterwelght .. .. .- 4 All
-28 *351000 ., Counterweight — Crankshafl dAmper . ......e.ov- NP All
*537562 Crankshaft Assembly (part of 537581) .. ... nuavv NP All
For application code, see page 48,
# Indicates non-procurable part, § Use untll stock is depleted.
#% When stock of No. 352174-Al is depleted, use No. 532748,
{ Use until stock is depleted but only with crankshafts indicated.
S0A

Revised 15 January 1958

ik ekl T s s a e




T, E T

CHRANKSUATFTS AND CONNECTING RODS {Cont}

He it 1)
Group Assembly Facle Liel

Unite  Appli-
Figure & Nomenclature Per  cation
Index No. Part Mamber 1 2 3 4 5 8 7 Asay Code
21- § *3504995 « Crankshaft Assembly (part of 3521T4-Al) . v v v e v v v o NP ab
§=532372 . Crankshaft Assembly {part of 532740} . ..o v ias NP ab
*536373 . Crankshait Assembly (part of B3G50} . o v v v v o v NP C
*532334 . Crankshaft Assembly (part of 532531} ,......vs.+... NP o
=30 350998 . Bushing — Crankshaflt damper . « .« v oo e v v e 4 All
=31 24078 Bushing — Propeller bolt ... ... . [ ¢
535774 . Bushing — Propeller bolt, 0.005 in. DS on 0D e el ey AR c
-32 536563 Dowel — Steel, 0,28 in. dia x 0,69 in. long (partof
R Tl N A L T T 1 ab
536563 PO05 « . Dowel — Steel, CI 28 in. dia x 0.69 !n. long, 0. DDS in.
D-Snndia...“.... ..... AR ab
22386 . . Dowel — Steel .282 and .249 dia x 3/4 in. Ig {use with
350095 or BATHE2) .. . e e i o v i ab
22ARGIO05 . Dowel - Steel .282 and .249 dia x 3/4 in. long, 0. DE}E ln
OSonOD ... uenons AR ab
=33 Mo Mumber . Crankshaft and Tube Assembly . e oo s s e va v v NP All
For application code, see page 48.
* Indicates non-procurable part,
§ Use until stock is depleted.
Revised 15 January 1958 51

L] da bt e L e e e i e e b kb




Hectlon i1 T.0, 2R-0470-4

Group Assembly Parts List

s

Figure 22. Exploded Parts View of Camshaft and Valve Lifters

CAMSHAFT AND VALVE LIFTERS

Coding Explanation

Application Maodel Serial
Coda ) Designation Numbere
a 0-470-1 Al
b O=4T0-TA All
c O-470-11 All
d O-470-TB All
Units  Appli-
Fipure & Nomenclature Fer cation
Index No. Part Mumber 1 23 4 567 Asgssy  Code
22 *HAGBTT-AL Camahalt ASsembly ... v umsen v ar e ses o WF abd
T*EANE0E-AL Camshalt Assembly vw v os s v 20 v e s ms s v o a T . NP abd
*5IRETT=AZ Camshaft Assembly v o v v v i osws s cs e m e nw s NP c
TH*E50808-A2 Camshaft Assembly .. .o vieaivn s s rmnsman s NP c
-1 A52012 . Gear — Camshaft (part of BI0B0DB-AL} ... ve oo 1 abd
-2 RIARETY  Qear — Camshaft {part of B38BTT-A2Z) ... .- vnmnen 1 c
ERLEE . Gear — Camshaft (part of 636877-AL) ... v.vovnrnnr e 1 abd
1532176 . Gear — Camgshaft (part of 530808-A2) .. ...... . wen 1 @
ATTACHING PARTS
-3 535011 . Wire — Lock, CRES 18 ga (0,403 in. dia) annealed Spec
MIL-W=08T13 . v s v s s anwuaamanassscoss=msss AR All
-4 21079 . Serew — Hex drilled head 1/4-28 x 1/2 in. long Parkerized
(part of 530808-Al) .....ceavasiaanrarezen 4 abd

* Tndicates non-procurable part.
t Use until stock is depleted. #

32



T.0. 2R-0470-4 ' Section 11
Group Assembly FParts List

CAMSHAFT AND VALVE LIFTERS (Cont)

Units  Appil-

Figure & Nomenclature Per cation
Index No.  Part Number 1234567 Assy Code
22 537018 . Berew — Drilled hex head, 0.31-24 x 0.53 in. long
(part of 53687T7-A2) ... ... .. ... P 4 All
12260 . SBcrew — Hex drilled head 1/4-28 x 5/8 in, long
Parkerized (part of BI0B0B-A2) . ... .00 vans 4 c
-X-X-
=5 5A6RTT . Camshaft — Forged steel {part of 536877-A2) ......... 1 All
THAMEOE . Camshaft — Forged steel {part of 530808-A1 and
E30B0B-AlY L e e s s e . 1 All
FH-13804 Lifter Assembly — Hydraulic valve (Wilcox-Rich Div, Eaton
Mig Co, Detroit, Mich.) (A3606B) .. ..evvvvvwswoen. 12 ab
§H-23178 Lifter Assembly — Hydraulic vailve (533400} . ..... caaeas 12 All
-6 H-T367 . Ring — Snap (530940) . .v v vn.. I All
=T H-T3652 . Bocket — Pushrod (25042) ......... N 1 All
-8 H-3A14 . Unit — Hydraulic (533390) . .......ccvcnvsnenanna 1 All
-8 TH-5445 . Body — Hydraulie lifter steel faced {Bﬂl}ﬂ-ﬂl} B 1 ab
§H-B5T6 . Body — Hydraulic lifter cast iron faced (631128) ....... 1 All

T Use until stock is depleted.
i Install steel {aced lifter bodies only with No. 6728 cast iron camshaft.
& Install cast iron faced lifter bodies only with No. 530808 and No. 536877 forged steel camshafts,




FETRTON, St |0 T Kpe M T -

ut T AR-04T0-4
Sectlun

H Liat
Numerical Paria 1 BECTION TII

NUMERICAL PARTS TIST

- FIG. | QTY ) (ASS CODE FIG. | QTY | ypoR0.
e e B B ol N B o Il b P A A
STOCK MO, My, CODE [];%Ex EHLTE NOEX STOCK NO. : NO. ICLE IHGEX

A-T1H44 7-13 %1 4730-1E9- 3018 ANA2I-1UB 20-15 2
A-T2LAY 1-14 ] 4TANZERT - 1ARN| ANB4D-16 18- i
A-22524 T-11 132 4770-231-391 8] ANE42-10 20-14 1
ERTF A-29735 T-15% 3 67 10 - 264 B5G ANGRD-10 =10 4
4T18-25440 A 254D T-16 1z SA40-50% 5506 ANIN0-13 16-41) 1
A-20A48 T-12 1z Aama- 19k -5RTA] ANSR0-14 1742 z
ER40.398-0BR2 | A-DEUR Tah 4 530-514-37a9] ANDOO0-16 -1 4
| | 8 BEG .17 1-BE2D ANEDD-E'& 14-5 1
R - ; EAqU-141-2440] ANBOD fo1d-i4 1 !
| 5340-506 0870 | - s 4740-322.7441] ANBII-1D l 1we2z |1 L .
' ' Bt iz 4790.221-2136| ANSLI-14 SR 1 B 1
03l ! b1g § A730-221-2198| ANDLI-33 17-48 i i
4004 18-13 1 ATRG-10R-5510 ANILE-4 12-35 2
BAGE . PHE-RDTS 10-3 3 ATA0-P0A_5407] AMBLI-45 E7-t0 1
BROL-ARE-H5T4 A LD 1-6 4 4TAU-2TA-ZO0E] AMEID-E 12-23 2
b oagin.TRZ-4774 AT | 4-3 i 470 2TH-FOTH[ AMNBEZ-Z 12-08 o
1 gt pea-nnad } E-il al AT G- TG0 [ ANRIROE 17-11 k-
AT EAT AR - 44 ATAG-E 3RLE] ARUIICK 12=11 1
Bakg-B01 T2ER @-28 3 ATAG-10E-1495  AMTIZ0SG L2-4a |
B30T -G3T-E7RG LT-58 0 5.:;111-‘.!|J£I.1]U|}I[ AMUILS 0 L-3 i
LRI S S EESEEERY LT=25 1 AMBAEALIE 1-15 1
SR - LA -8 AN A -1 1 B L0- LRT-0T 1] ANBERAAIE vi-200 | R
o N :‘nrf.jlflr'z 2-3 ra'm.. 4 5310-167-0015| ANGGD-416L 4-4 124
A B e s510-161-0020] ANSID-910 o1
€310-1Ta-BI0R | ANIZO-4 16-56 | 2 §310-167-0838|  AMIG0-5I6L 3.4 | 43
SAE0-1TH-B110 | ANTII.G 21-8 1 5110-167-0821] AN960-616 4-9 12
§910-275-10974 ANFEE-1082 f 1 1 53 10-167-0837( AN#60-8108L i}-B¢ B
BU1G.205-TOES | ANIEE-440 54 4 B310-167-0E24] AN3GO-018 ai-in | 1 i
ER10-515 4365 AMIEG-524 FA-1 3 5510-187-0A14) ANAEOCS16L 4A-E 1
531%-252-3050 ANJED-Z-2 JA-4 1 ATRTI 5215 12
G315-252. 5033 ANIRU-3-3 D13 16 - 7E]
5318-052-55A7 .h.r‘:l;gllf"-.‘l.; gz-h é A2TAlG See MI1BT3
A i1 -B N .
5315-0A2-1225 | AMIE1-2-T 1645 2 e ﬁlgi; 1 :
FI08.151-1423 | ANd-11A 20-86 | 11 il 18 &
T T I O pro e by
~§51-1420 MHA-14A | -7 0 o 7
Boe-ta-tizn | AN wa | o283 Alsa Super seea Y 50470
4730-03a0-T817 AN 11I-E|'f 1 TR
S ANI044-1 16231 1 o231 | 36053 14 1 t
5500.7TR-T518 Andingh-1 4-5 & | AZRDSI-AL 12-8 NP i
pooATdn.2 Superseded by ANIOOOCE 14
a 1] AT o -
: BLOS-512-8840 ;:mc:nt ! %:1{1}1 ? I o AB606E Ser Ho19R04
1 [ AM4lIERI 4.9 i 0231 AEB114 -2 i
| 47186 ANAIEG-2 -1t a 10-14
5RM-FIT-TIGR AAT0AL-4 16-1 1 BOLG-PI0-BR1H  AZE1EL 21 g
AN §-12 B BACM ALG121-A2 1 it
ANAET-E-40 1610 2 205 -ATH-R2GE A4DTAT i 1|
sR0E- 151 1254 ANL-1dh 20-57 T 2095-476-3207  AAOT4E 20 [
F308-151 0811 ANG-424 20-82 1 A5322T1 2h- NP
RA03-15E 1061 AMS0TD-416-13 19-12 42 ASATIET 20- NP E
AE05-144-9809 | ANSIOAL1E-10 12-15 2 ARTIE-Al 14 5}
BAGS-150-5157 | AMNSDLL10-10 ¢ fi-% 18 0231 ARTIE-AZ 14 G
5305-151-1577 AMILE-4-5 | 5-% 4 TRO-S36-3124| CITVE-10E-1 11-45 4
S405-197-2337 AMGI0-10-30 12-53 1 5340-508-F655) C2-52 TH-33 | E2
5A05-207 -545 1 ANIZO.T0-B 11-44 4 GH A A - BEGHUD C2vE T1-35 12
5304-175-3279 ANIEA-E-F 16-19 § 24 §-28
AXERAT-7 4-1 apt, C430-3624-87 Supersedad by C1T79-10Z-1
4 LARG1E k) 1
ANGATA 20-44 H E-B0 3-8 1
AMEITE-10-23 Supermeded by M328741-10-25 M- 19804 72 12
5340-205-6310 | AanNTav-ne -2 2 H-23077 Buperacded by H-23078
A0A-161 - 0428 ANTAAD 15-5 2 BATIZ H-2117h FH 12
RA40 2003054 AMT4R-100 104 1 H-1714 Syperseded by H-1514
EaAG-59R 0861 ANTAL-LTC 1E-5 1 n2al i H-3814 12-8 52
5340-587 -6 1AG ANI42D-BC =5 2 i H-5445 12-% L2 |
ANTAR-2A 10-24 2 02i1 H-5576 12 12 i
AMTER-3A io-23 H BAUZ H-T392 23-1T 12
S308-F50- 5246 AMTIALT 1608 1 5340-025-83189) H-T347 22-4 12
BAGE-22-094] 0  AMTHIAZL 11-35 2 H2E-T48 H-i6 12
5300 -15 §-0800 ANTLAT 16-61 4 H2T-723 §-21 2
OO -4 TA00H: ANTRED=2 i1-58 ] TEG-050 Soe ANGGET-2
4730-278-D633 ANHEUH R 11-53 2 MSIHT41-10-25 18-1 1
4T30-270-5431 AMBGE-2 11=54 ] MIGE G-14 12
A7A0- 105022 ANATE 10T 18-0 i f=ib
47702671028 1 ANA22-10D 13-1 1 RDTT90-N 11-1 1

94

o e R b SR

Reviaed 15 January 1958




R B
Mudnerical Pacts Lilat

Toih dl-usi-4

N Fled, QY FLi, LIy e
'CL.J.SERCCIDE. P]::'ST %EU[:%L 1,':'5'-” PER M}!ﬁiﬂ;?—- CL!I.%J“E‘UDE PART SOUHCE "‘gu FF:i_E ‘.-T;;Llf:.[}
" . SDEX | ART- . M CODE | 18DEX | ART- A
STOCE HO, N I°LE INDEX STOCK MO, NO. ICLE INDEX
2915-950-8351 ARG 9080 11-7 1 1345-3 4-11 1
W EDOR Superseded by WE 1008 5A10-485-8353 =155 6-Z2 2
B L0 a-14 12 ! 7-30
RWL012 Superseded by AN41B4-2 i 8-24
R LR Superseded by ANI0E-20-3 2CMPAAA-] Beg ANGEAT-2
W10 Superapded by ANT4ID-98 Gd0-244 -T408 20047 5-18 12
HWLIzR a4+ 1 G-10
w1214 L-2700 a-17 1 20092 20 - L0Er 4
FUW L2149 -1, - 3000 a-18 1 Ta0L0G 0-34 B
B L. L-T408 8-18 1 5A10-4TH-A337 20202 20-53 4
FWL214-7, R0 3.18 i 20273 16-39 1
MWL L4000 a-11 1 4700-410-20087 20275 10-27 1
FOW R4 000 8-E0 1 4730-548-5008 20877 Superseded by 5ITT44
AL T -y 1 Ha 22 1 5310-637-0288 pUELED 18-21 i
[EAV R TN .04 1 o2ad AT 18-1% 1
ST 8.0 L 2D za -4 1
1w e ! a-10 1 021 FAREELY FAIBEY @ [
VR EIE IRTRRET i-23 1 nent 21110 12.41 1 |
P 1 AT0H ey i 0zl 25114 1246 i 'l
FERRSE T BT ] Spjperseded by HWI2L4-R-2200 LAl FAREIN] 12-30 1 i
FERASS AT BT Superneded by RWIEL4.L-2T00 t221RT 2o-al S i
T RN T Superseded by W12 14 -L-2000 %1250 Buperseded by 535083 i
Suporeeded by RW 1204 -F-0060 4711 L1440 Ser MIG6D [
LW LE T4 -2 200 Zupereoded by HW1214-L-3200 53300373153 E14m3 ? -2 & .i
¢ AW 0400 Suparseded by BWWi214-L-3400 21512 11-52 1 1
BT 3 BB I Saper aeded by RW1214 - L3800 5310-473-B416 2a0e2 15-1 1%
| Superaeded by Bw 12 14-H-200 21118 E-18 12
DRI AN Auparseded by 10W1214-R=-3800 F22I45 11-44 B
| wwrmieodonn Superseded by BW1214-L-4000 LEIE 12-Ti +
i BV AL 4300 supersaded by RW1214-R-4200 200 Buperacded by 515011
[ RWTIIS-43d0 Supersaded by RW1214-L=4300 T2ZI1H 17-21 il
il -2703 7-1B 1 131326 17-22 14
Eans1 -RRN | 720 2 5305 -478-8419 23386 118 1
| L T=27 5315-2106-3023 | 2Z3RE 21 1
SR04 -ZH 00 701 1 EIDE-4TH-H444 2254 Superseded by 2107%
5975-EA0-97EL S0 B0 | 7-24 1 225489 5-17 12
| sansa-4000 739 8ACM 2205 Buperseded by 903810
| T-23 2350 a2 4
BOTE-ZA0-5718 | 20494100 ?-2: 1 X3a80 %: HP
i J-4200 T.2 1 i
K TS I £ TR T-25 1 GA15-217-TH64 23613 21.23 1
To23040 4800 T-1% 1 0231 Z1BER ] 1
597E-XBO-B525 ' 53043 -840 T-25 1 10 i
] TEBELIDD-1 11-1 i 5407 -288-77T6 pRARE 12-71 16
I WELR0E B-12 g Tazen 20.34
BIL0-208-4538 H1454 Zl-B 1 5340 -238= 1360 4027 5-4 Pl
4704 1o-z1866 | .23 2 B-13
i 731 24299 W83 4
E-30 14323-5C-2 See T1RG-ECNxI A
EA30 -TAs000 1427686 6-28 2 4461 Bee T1R5-4CHxA/8
T-54 4711 24845 Sae HI8-T4E
i E-33 T 2405 12-72 1l
4704 1080571 -4 2 2472 Bupersedsd by 25164
T-8 0231 T 24797 16-16 £
E-T 0211 24THE 16-27 12
AT04 §oIn-S0TTT 6-7 2 244a1 Superseded by 530367
| T-10 02l 24402 1B.23 | 24
e SAL0-4TH-A506 a4 20-15 12
4704 IN-51305-17 6-27 2 5310-4TH-8507T 2AE1D 18-4 18
1-36 ngel 24323 12-43 1
- B-24 4730-142-1158 24326 1157 | @
5310-T33-3845 1= tawy ;:g 12 4720-231-2502 FRERY) 11-21 T
4704 10-52305 B g 11-36
E040 - 243 4420 {n-7nas G-24 o SI05-4TH-A512 24325 12-G2 4
] T-32 AIDE-4TE-E513 24830 11-1E 12
i B-31 G305 -4TH-2H15 24837 12 =37 1
SRAN-TAR-BTEE | 10-7000 B.25 2 505 4TH-8518 24834 17-27 | 2 i
| 7-33 GG -4 TH-351 T 24835 12-60 | 2 i
C310.188.8315 | vo.nTas Al . SH16-207-7871 | 24345 12-51 | 2
BL15eLA0-2200 | penifan An-14 | 1 021 24956 15-4 1
o TEOTEEY IA-15 1 0331 T EAHGE 19-33 12
1 L EIDAG .1 ! 5305 -475-8522 24872 12-4 z
A ACMxd 8 I5-36 11 uzil 34373 12-5 3
i LIRS -6CNER/E 20.47 ] G340-4TH-B02R 249038 12-38 1
20-48 0231 24823 19-48 12
F
L]

Reviged 18 Tanuwary 1HED

T ———T R A S

'

T T

Aol wr -




Gogton [0
sarnerical Parle List T, ZR-0470-4

- . FlG, | @TY FIG. Qry —
A pant | source | anD | PER |MITRO- CLAZS COnE parT | source| awp | pen NN
: N E B
; STOCK NO. NO. | CODE | LROEX CLE | INDEX STOCK NO, NO. CODE | INDEX | ATT- | inDEX
. ; 0231 24778 11-33 ] 4711 322045 i 1
i L Fani 14-8 I 1711 KHFAEL i 1
i TR 14-1 NP 1711 anzoat i 1
i 0231 AR 14-1 3 Gl Anznad e 1
16-20 Aaenel Huperweded by 513724
1934 0231 352092 f-2% 1
1 A500R 14-10 B [iFaY ] 352093 Taig 1
5310-4768-8538 ‘-!5:"-34 01 B 158100 ¥ Kp
Fiony 2o 3 5305-478-3583 | 352100 12-58 | 1
20-599 5I06-4TE-B564 | 352107 12-57 3
25026 0.3 B 0231 1521l 12 1
28027 12-15 1 16
TEh0AD {3432 B ; G231 152114 Su‘pEJ‘EEdlﬂd by 21250
0xT1 2302 oo H-TiH2 J § 231 352115 2125 '} i
EERTL: iZ-31 3 i | 5340.56a.1424 | 352006 21-25 | B
pzal 25175 11-17 1 - [ asanny 1 NP
BA40-23% 1577 EERE S Rt 1 | 0211 152174-A1 21 1
f-14 VAR 52174 12 1
4711 [ 25.45 57 1 0131 3521TY 3-7 1
6-15 B110:449-3577 | 358-d28 42 54 .
" B 5.8 1 356440 5-4 4 i
n340-233-1372 BT10-439-557 | 356.534 3.2 BE
§o1E E310.262-6127 | 196-024 47 46 '
5310-474-08546 { 0L64 2h-3 2 E310-480-5681 | 454-720 158 LY
5305478 -R54T A5LET 21-6B [ [ i AGBEE 19-36 1
Qa3 BEIT1 20-57 4 023l FERGEPDOG 18- AR
SA10-331-5479 25307 G-11 12 231 AERGEPOIN 19- AR
EHOYT 25312 See 10-507TT 0231 A594EP01G 19- AR
2R314 See 1-155 nzat AL0GLP0Z0 19- AR
FEA1E See LO-TOHED n2il ASPEEPOID 19- AR
253517 See [0=T030 15967 19-38 | 1
2hA1e Bew 10-37669 0231 ALARTROOS 18- AR
s 3t See A-d { a2t IEIRTROIG 18- AR
EA1G-B41-0052 | 25388 Soe [0-0785 | oagl ASAETEOLS 13- AR ;
4790-0AT-31E0 | RAAR 10-20 1 f231 AR9BTRO20 18- AR i
AT F-004 IA-8 1 0231 A5HETPOSG 19- AR
4010 -4T4 -4R00 Fp-15d-F 4 IOt 023 A506% . 18- 140 G
REDENE 21 NP 02al 15871 1a-24 il
pE R R 21-28 4 GAUE-4TE-201E 18972 a1-16 | 1%
0291 A50560 21-30 4 530G -476=A81T JEET4 2058 [
5315-2B6-BIBG ZAndEY 2127 4 nzal A5RTE Buperaeded by 315152
Ea1cio 21-04 NP 024t 5975 20-33 1
AR See 1100360 35874 t2-31 | NP
pEal KRR 221 1 023% J55TA-A1 iz i
Dozl REFOIE ] 12-1H 1 0231 A5ET p2=47 3
i asaals | {4-2 | NP 0231 35585 116 | 1
u2E1 RERIGE | 12-24 1 0233 RETEE] L9-26 T
1 157034 See 10-52305 . a2ak A5bay Ve-En 12
0231 Bl 1aiA=12 1 355949 Td-13 1]
- 0231 AHGI0 1A-11 i 1 i AI06-4TH-E623 JE007 Bupnrseded oy 538931-11.00
n2al 150000 Superscded by 530807 R 10-478-A424 FE024 P2-GL I
b oa3i0-171-T509 | #532003 10-50 ;24 0241 ae0at 12-12 b
I g 8 i1 ! 20-30 2 033l i JE028 20-15 &
GACM ARINAT i 5.2y P ABOET See H-3714
L-33 0063 See H-5445
fatL ARZ0AE ? Fuperseded by 510658 A61G2 See HIT-725
l 57040 ; Supersedad by 531025 16114 4 Hp
[ RE k] i 19=15 & G115 9 NP
0231 152057 ] Bupersedad by 535324 1
D1 152056 20-20 L] a1 35161-E 11-22 14
k! AhEe BT 2 11-14
1i-18 35
. ERE }:gi ) oz 16161 :Ha. 1
e seanqt. .| 1125 h 36210 See 10-507T1
aual 15I0R i 19-0f 1 ORI 2-1 Superseded by 380230
BACH 352085 12-51 3 1615-326-1156 | 230230 Poilelz 1
1506 dA-3 1 TR15= 2R 04 24 391388 I1- 1
0231 SSPOET 12-7 1 FN10-4TE-BE5T | 4015048 5-24 4
0251 I5I068 3a-13 1 5305 -4TB-8658 401507 IAa-T 1
sl 152060 12-88 1 023t 401818 19-34 24
oAl TH20TL 4-27 1 40631 19-17 | NP
540 -200-6TRT [ 202EE 53 1 40632 Superseded by 530383
2910-508-B238 | 352074 §-10 1 4DE3Y Superseded by 510388
=17 40534 19-20 | NP
5340-23%-1301 | 252084 h-11 1 2985 -47E-BE60 40638 20-80 1
534050843085 | 352001 Sald i 2005-478-8470 40638 a0 é
e |
4711 333063 5 1 0231 40850 21 1
111 35 20R4 5 1 GaACM 40631 18-28 L]

Changed 15 May 1659



Ty, U404 Mo B ey THE
Humorlbeal Pacts Liat

Fig, | QTy Fig, | QTyY “Fih.
CL*‘KgrfDDE PART SOURCE| AND | PER WSRO C“%HHCODE PART SOURCE| AND | PEH M;:ﬂ?
STOCK HO NO. CODE | INDEX | ART- | EILN i i KO, CODE | INDEX | ART- | [t
. M, ICLE : MG, ICLE"
0131 40652 -0 | & Rl BRG] 12-70 4
0231 ADGED 11-6 1 15=7
40600-A1 12.2 np a2l 510035 1#-51 12
13= 023l 530053 26- 1
0231 4044k 1H-41 | & 0231 530458 21-17 ]
0233 TADEND li-44 | @ 5310-4T8-B7T52 SA0871 12-18 2
023 % t4TETE 19-45 [ & SI0406 20- WP
40744 21-13 | NP 0231 530432 15-6 1
0231 40158 20-88 | 1 023l 5A0693 15-6 1
081 ATRG il 1 nzai1 530604 18- 1
5340-328-1657 40182 7-7 1 nzal E30695 13- 1
{ B-1 530696 15- N !
5310-209-2629 . 01868 R LT R BAGTEI Sen 1101880 i
(331 LOR0ZES 1 158 NP 033l COBROTTI-AL 19- & !
251 bysuaas ; fin-dn 8 IoexgTol Buperaaded oy T19T48 i
i SOE0E AL 16 & 0243 I &IoE0na 2 1 |
! DR .AT 1o, & BRLEDE - A1 12 B |
CEDEE i 14-1i | NP SIGEOY-AZ 13- Ni
0291 boanals r 18-11 | & nEal B30E0S Sen H-23077
! ansas | H-101| NP 830817 0. 1
R i 20 NP 530818 0. i
1T i Hupe raeded by 538708 530823 20- 1
5340-200-T301 | 5:00-112 i 16-82 | 1 5A0E24 i 20- 1
S100-04 12-78 | 1 0231 530834 J2-45 3
HACM t5I5152 ] 15-37 | 12 0231 630345 19-41 i
G291 Fa000U4 | 12-17 | 1 0231 530355 1.1 1
231 F000s 1 4-11 1 i 5310-209-6478 SA047THR 20-358 | 2
0231 530008 B 1 i SA040E 6-20 1
5340037 -350T 520052 ] 21-21 | 1 SR0A0T [ 1
0231 FTO01A 21-20 | 1 530940 See H-7397
5310-47TH-B708 R0014 1 12-11 & 5404946 b ogA. 1
5310 -4T8-BT04 530022 i 185 AR SA09H2 O-16 3
nza1 520023 ; 18-26 | 1% §-20 I
4711 520038 £ Suparseded by 515740 0241 530987 A 1 ;
4711 FAO0LE.AL 7 A 1 0231 SA09%8 aa-10 2 H
FRI i Guperseded by 530748 5310-208-58TE 531041 C) 18- 52
Saonar Fuperseded by 535748 5310-285-0304 531063 N 20462 2 '
0231 SA009E Superseded by 530853 [ 541045 12-724 | & i
0231 | 520033 Superseded by 536913 341048 d-17 Z i
6231 i B2O044 Superseded by 530814 0231 S310GT 3- 1 :
0231 5200354 15-1 i ] H 531116 G-16 1
520053 o104 | WP | | 531126 Lee Ea5576 !
B20LGH Superseded by 530688 ! saitaz-1 Sae CITE i
; B340 -236-1376 Soo0ad 5-13 i 531130 Bea RIFITEO-I i
§2013-478-8708 FA0ET 11-43 |1 F531148 0. | ae | !
G131 Eeh I 15- 1z 231 531152 ! - I T }
231 I aatog : 1% 1 BACM Z3I1TE ) 530 Ne |
G231 aE031: . ) See C2.02 ¢ 4-36
023 | osE0iL i I 16- & 231 [ OB311TY 5-25 F:
| SEITEE-AL | i 18- B | £-34
HE0114 19- 8 1646
a2al 520137 ! 16l [ 0231 591178 521 2
530128 | See TOT-5R 8.3
LEALE L] | Sep BI00-05 Todi i
590156 | Superseded by 21163 B-40 !
SANTN i See UG-8 n2al 511176 T 4
530534 1 ! 3-18 NP i G-a2
LR T ) ! B-350) -1 1'7.41
D231 3033k E 12-81 | 1 | B-39
naal SA0IRF g 12-60 | 1 nza1 ) BE Y 8- 2
nast SA0340 1-12 1 { -
nzEl 53041 .10 I i p2al 531133 i 16-48 12
0331 £3034% 2i-84 | 1 i 023l 531146 2. [
0231 520043 2= 1 i 5307 .208-8911 531205 o0 i
RS EE] 2-35C] 1 GACM 31231 See 20NTE-004
lana BE0A44 10-354] 2 0231 531424 20- P
oEsi 520747 3-14 2 [FEN] 531433 20-3 1
L0362 0-43 | 36 531415 21- 1
Gzl SI036ET 18-18 | 12 5330290 -4E61 531442 Buperseded by 536740 |
13-21 | B31445-A 6.3 1 ]
231 5I0ET1 iz-18 0 23l 1531510 19-46€ i i
1231 SANZRDT =13 [ 12 H31510- A2 19- fi i
Gl SA0GEA -84 ] 8 fi5: 31 1531530 Superacded by 536998 H
5310-478-8735 10418 TA-5 I 1 231 1531531 Superseded by 536938 ;
G211 530443 12-32 1 G31565 15- 1
530455 See 10.-3T088 531676 Aee 10-51365-17
BACM 530402 | 19-52 | AR 531857 Soe 391316-4
1730 -478-B738 530470 20-4 1 0231 532136 217 i
1530470 [1z-18 | 4 0231 532139 16-24 | 1
SA0480 Bee 360230 532140 iT-10 WP
£I050A S0 TFB1100-1 1231 532150-41 18- f
530537 20-48 | NP 0231 533171 21- 1
530537 -Al 20 NP . 532172 16-55 KP
I HI0538 -51 | NP 1231 532174 16-68 H
0231 SANG4R 15- |1 G231 532178 13- 1

Revised 15 January 195F




T, IH-0470-4

Huwlion LU
H:Imurii'i.l Farte List FlG. 3;; MICED-
FIG, | QTY |yicpod CLASS CODE PART BOURCE| AND ART. | FILM
CLASS COUE PART SOURCE| AND | PER | pry OR N, CODE I}:{DDM oL | INDEX
OR HO, CODE | INDEX | ART- | noppy STOCK HO. -
STOCK NO. NO. jIC 17-85 | 4
1532513 Vo | s
e TLL] 10-568 | KP tH32514 ok 0
5:::13 16-88 | 2 §307-297-6287 |1532515
o231 633 d - 6
B3Z180 :g‘ ;.]?‘ 2; 1532514 ;;.22 z
537181 5 1532547 nas | 3
5aR1A% Bea 1 4 G231 532518 b
Bee AN4116-R1 _ 17-1 1
532197 T6e6af i 0231 532519 1528 | 1
5340-864-8125 | 532199 1670 uad 232883 2045 | 3
[ -2 i
pEsl SF200 ig_,, PR B3LE-2i6-3033 | 5325z i'lr-s b -
Bi40)-64-6124 513003 20 N 5315-885-2749 | 532524 17-19 | 2
j;g;;f 1743 1 5315-290-5205 532525 1720
a2 - . T NP 05 MR
533271
53187T1-A1 Suprracded by A532271 0231 z:i:i; 1 NP
532273 20 HP ' 0 1
e 1% NP 0231 EII629 b P
sr9300 17-14 | WP 532530
Pty 21-24 | 1 532531 a1 !
BI0T-513-3456 RS 17-£4 1 0231 16-15 1
S23316 0231 EEEERE
0zat 592917 17-45 1 7543 1E-72 1
0231 iy 17-13 3 0231 4 16-81 1
0231 512316 L+ BI2EE4 i 1
17-47 0241 532538 11 1
sl il T 0231 552537 o h
ozl e 17-15 0231 §32538 o 1
i 21 | wp 0231 na2na% 16 1
b 20-52 | NP 0231 s 16 Lo
st 17-67 | NP 231 S i€ 1
o 17.29 | NP 0231 532647 1 1
e 30-50 | NP 231 Sitiey 11 e
51710T-AL Buperseded by ABIZINT 51255 LT B
i 53287 21 NP ) 1532612 i
. § 521z Tas | S 0211 sazels 16-13 | NP
0231 e 19 12 0231 e 1875 | 1
| 5a230: Sk Fier. 080 0231 532654 16-74 | 1
51 f{fﬁ _ N 532E6] 118s |1
?Eﬁm 18-24 | we a1 532678 af 13
ol e
32435 1i-9 1 | 152! 2
023t E;g-ﬁ; §7-44 z 5315-208-8395 53§ggi 17-33 1
0231 s 18-20 0231 53 11 3
L owann 1D B 0293 baz6as 1 2
1231 | fEadnl 1B g 073l sazbih " n
0231 o Buperseded by 530567 0231 334687 11-65 | wp
0331 517459-A1 Buperseded by 538567-A1 G32608 ) NP |
sz cdod by 51856T-A2 5126HA NS NE
BIZ453-A2 Bupers BIXTON f
o831 EN04RR lﬂ-;g i ‘ EALTY Sea 101887 |
Ra2461 10- B90T4E P H B
331 i 5 Lzin - 18, 1 |
n;...alr.1-.u }g ne m; 0231 EA2E20-AL I? LI S !
EEMET =um L !
o Eapiad 16-73 L e s 13 Lo
| oz SEO 9.3 | 1 0231 Ianras R R
booam et | -85 | Np 0231 332 . 2
I Lanan 1 5 11-46
i | oader 16-57 | NP 5140-037-3542 | 512845 -1 1
i 18 i Lz3l wa2ede L
G2l . 17-46{ 1 0231 ggzg;; 10-1 2
0231 17-16] 3 o2l 53302'& Bae #01-FE
0331 i 17-50 1 17-17 z
51 5315-513-345¢ | 53303 i h
i 662 533053 18 -3
537487 1663 |1 5340-326-6621 | 3 161 i
621 S33482 I 83708 16 i
4231 531485 LT R 0231 Bapuss See 49162
0231 100-112 eas0 1
5O216A Sen 5 15 15-27
0231 304y 16-A% 1 §315-087-3543 533 u-; 16-2 1
54346 Ses DIZG1L 231 GEEN 1825 | 1
iy |1 0241 533104
522485 i5- 213104 .26 | 1
592430 10-24 | -1 l 021 533166 w |
532481 20 ! vaal 813167 | 13-z we
023t 532454 EEDEFH'—’;'“ h!,rﬂ:ﬁﬂl]ﬂ 4711 533274-3 See FEWI1L20
1532501 | 13:3? 3711 | 5393244 seefﬂﬂiﬂ .
| gasscy 18 : EACH 2saans Ei-éz] 1
izal - sisncal L w231 S33a0a i |
Py i ! 17257 2 S33aeg Ses H-3B14
1 H ] i 16-T8 1 | £33400 See H-2317%
i TRty | Par-as | 18 See 532513
| 8307-034-Rote | fsasoT vos |1 ozl 533406 o
; Poasaioe | ! h o2l 533724 3A 1
i pam i 5izace | + : 533730 2 i
| 532810 waaz i B34204 :
TE32511 17-8

Reviaed 16 January 1958
5

e T - sy R s
Fer— JE L
ALl e —— T o e o iy P R
B TP — 7



o0, TR T4

Eection Hi
Numerleal Parts Liat

Fld, | @TY FlG. | QTY .
cu.sg&: el r;. ‘:t:.T %%LBE:E AND | PER M;.Eﬁf“ ELhﬁuc opE FART uggnngz |t~1‘1:[|q£Dx frﬁt M;IfLHn?
. INDEX | ART- " N - 4
STOCK NO o | ioLp | ¥DEX STOCK NO. wo. | teLg | WPEX
534204-A1 il 1 BIBBTT=A1 22 NP
BIA204-A2 11 NP BI4BTT-A2 22 NP
BA4ED4 18 NP 0231 S36HTH 23-3 1
BACM t534EQ5 19-45 i GiGHEA 22 1
BACM SE4RRS-AT 18 [ 536913 20 1
SRS -AZ 18 i3 616314 20 1
5306-630-2758 S04404 1 ] p2al 1538938 1h=43 12
S3501E B4 AR 18-44
B3I0-1T1-B52T 515057 13 4 BACH 153803 % Lo-45 ]
023L 5AN0G61 1254 1 0231 BITOLS 22 4
i6-12 0231 S3TO64 189-45 ]
D233 1635145 Superseded by 330467 B3TAL6 Ses A-10004
! 535391 Buperseded by 538410 0231 GIT400 18-47 12
535201 AL Bupereeded by 538010-A1 FATSHI 1 1
G30200-A2 Buperseded by 538610-A2 537562 11 NP
4131 GFRI24 -5 2 BITT44 17-41 1
§-01 0231 536567 18 é
;:;g SAESAT-AL ] [
335527 16-88 1 H3RGAT A2 18 i
0a31 BRTTR a1 AR B3BG10 1B §
538041 & 1 BAAGIO-AL 1% &
5at043-1 B 1 BIAGI0-AZ 1% 8
SAA041-3 B 1 BABRI1=11.00 20=-91 F]
02 54258 21 8 033l FRER Y R i
EIEDTE Supernoded by 63TEE2 0231 1538467 16-42( &
G3AATa 21 NP B3UT38-11.08 20=08 I
30374 21-4 1 539740 g 2
nzat 536175 21=11 1 39749 ] 2
02at a30aTa 21=132 B LYETH] F2-TB| NP
BA0A - 838 - 1004 GRGITE a1-5 & 8155 Superseded by 530337
BEIG-141-B808 TAIAGNG 21 ] 4754 Superaseded by 330338
0331 GRG0 21 1 87150- A1 Buperacded by 530537-Al
BINETH 21-2 | NP #7867 11-41¢ NP
0231 SAMERD ai 1 0231 BT5T7-4A1 11 1
BIERST Superaeded by 637581 BT5T-AZ 1L NP
BASTOR 20 NP T8 5 12
SIAT0E 20 HF =1
Fapy gg =103 e 4708 T07-ER 5-1 12
D331 SAETAD 11-21 L] ¥
LIETHE 2 1 83602-892-2 4-18 1
BAGTOG 1] 1 G145 -60p-295] H44 §-20 AR
5ARTAL 0 i §-231
BIBTER A1l 1 8115-188-2210 B01-98 4 Opt.
o231 SIERTT 2-5 i 4730 - 469 -D02E pOSB10 13-2 4

Revlaed 1§ January 1056




S g e |y s

Soctien T
wWumerical Parts List

1.0 2R-04T0-4

T Figure & Total Figure & Total
Part Mumber Indox MNo. Cuantity Part Bumber Index No. Cruant ity ‘
533104 18-28 1 5IABTOL 20-103 NP
533105 18-25 1 5I6TLO 20 NP
533106 18-26 1 536740 11-21 B
533166 18 1 LAGTOAE 20 1
513187 L8-23 NP 536700 20 1 ¥
5331224-3 See RW1120 536791 20 1
533224-4 Sec RW1122 536792 20 1
531261 21-3 1 536877 22-5 i
§33355 12-52 1 53GBTT-AL 22 NE
ifi-d HAGETT-A2 a2 MNP
a3%3ue Spe H-3414 BIRETY 22-2 1
333400 See H-23170 53688 22 1
33408 See 532533 536913 0 L
533724 11-27 1 536914 20 i
53173G 3 1 { 536938 19 12
534204 11 NP th3te3o 14 8
534204-A1 L1 1 a3T0Le 22-4 4
534204 -A2 it NP 537064 19 1
SRdRYd 19 NP 537316 See AZG0E4
foaangs 1% it 537400 16-45 12
LR4ANG-AL 11 B 537501 21 1
I4RH5-A2 19 G 53T502 21 N
534604 21-8 & 637744 i7-41 i
535011 3-5 AR G38438 14 1
5a600T 14 24 D3aa6T 149 1
536063 12-54 1 53a567-a1 iy 1
16-12 53A56T-A2 S 1] 1
THIG145 Superseded by 530467 538610 19 1
5352491 Superseded by 538610 Sab610-41 1% 1
535201-aAlL Supcrseded by G38610-A1 538610-42 19 1
BASEU1-AZ Superseded by 538610-A2 538031-11.00 20-97 2
530324 5-25 2 530449 14 1
B-%1 530467 10-40 1
T =40 539467TP005 19 A
q-38 539738-11.08 20-98 1
5325337 V666 1 539748 i 1 |
53B043 g 1 530749 & 1 |
5I6043-1 a 1 G740 12-78 NP
536043-2 8 1 6755 Superseded hy 930537
530258 21-13 6 6756 Superseded by 330538
GRTR Superseded by 537562 6756-AL Superseded by 530337-Al
336373 21 KP 6757 11-41 NP
536374 21-4 1 BIET-AL 11 1
336375 21-11 1 BTET-A2 i1 NP
BAGATE 21-12 8 TO6-5 & 12
536379 21-5 & g-1
1536563 21-32 p: T07-5R §5-1 12
336570 21 1 B
336578 21 1 B3802-692-2 4-16 1
336657 Superseded by 537561 Bdd 5-20 AR
336580 21 1 g-21
536706 20 NP 901-08 4 Opt.
536708 20 NP 905810 13-2 4
0




Saction IV
Special Service Tools List

T.0. 2R-04T0-4

SECTION IV

SPECIAL SERVICE TOOLS LIST

SERVICE TOOLS

Coding Explanation

Application Model Serial
Code Designation Numbers
a O-470-7 All
3] O-4T0-TA All
c O0=470-11 All
Gty Appli-
Figure & Tool Name per cation
Index No. Tool Number 12 3 4 5 617 Kit Code
23-1 J-20844 Pilot — Crankshalt pil seal installing . . ... ooy ‘a 1 ao
-2 J-2843 Tool Assembly — Rocker arm removal pressure relieving . . 1 All
-3 J-20482 Wrench — Cylinder base nut . ..o owv s s v v A | All
24-1 J-2850 Gauge — Plstonring .. o0 0 i v v i n i n o v unen Y 1 ALl
=2 J-2H58 Fixture Assembly — Cylinder and valve holding . . -« v s v 4« 1 All
-3 J-2R41 Fixture Assembly — Cylinder head holding ... ¢ .. cvw v 1 Atl
26=1 J-2840 Puller — Magneto driver gear support o .o v v o v v oo an ‘s 1 ab
J-2045 Set — Valve guide stem hole gauge ... .. A e wm e 1 All
-2 *J-2048-1 Gauge — Intake valve guide stem hole ... .. wasaeas . NP All
-3 *I-2848-2 . Gauge — Exhaust valve gulde stem hele - . ... .0 0.« « s NP Al
-d J-2844 Gauge — Cam bearing .. v o v v s v s v mvn o n T g 1 All
-5 J-2845 Wrench — Accessory drive gear-to-crankshaft .. .00 000 s 1 ab
-6 J-2840 Gauge - Cylinder head valve guide bore 005 in. O .. ..., 1 All
=1 J-2842 Driver — WValve guide installing ... v e v e iv e . 1 All
-8 J-ZEEL-2 Block — Rocker arm bearing support . ... e v v v vv a v s s v 1 All
=9 J-2581-1 Remover-Replacer — Rocker arm Dearing .« -« v v v v mw o n v s 1 All
-10 J-2i54-1 Gauge — Connecting rod bushing . ... .o e ia i, I All
-11 J-RERR-1 Gauge - Piston pin hole (standard size] . ... .. P S " 1 All
=12 J-2E52 Gauge - Magneto drive gear bushing .. .. .- 000, 1 ab
-13 J-2351 Kit Assembly — Rocker arm bearing and rocker arm shaft
BAMEBE Vi e a e e e e TR e e L Al
*1-2851-1 Gavge — Rocker arm bearing and rucker arm shaflt (standard
11T R R S T R NE All
*J-2R51-2 . Gauge — Rocker arm bearing and rocker arm sha.ft 005 in.
Q5 P It P IS TR PP | All
=T-2451-3 . Kit — Rocker arm bearing and rocker arm shait gaugea .., NP All
-14 J-2456 Bet — Cylinder head fin repair ., ....... e h e s H All
*J-2056-1 Guide = Drill - .. ... 000 v a e e Wihie e e e nwE ok NP All
*Np Number Drill = Standard straight shank e e ik si e saen 1% All
26 J=28%2 Set — Crankshaft plug removing and replacing . « « ¢ v v 0 2 =+ 1 ak
-1 *T-28T2-1 . Cup — Crankshalt plug removing and replacing ........ NP ahb
-2 *J-2HT2-2 ., Driver — Crankshaft plug removing and replacing ...... NP ab
-3 J-2887 Bot - GAUEE . o e e v e wen b e mie b B R i All
*J-258T7-A . Gauge = Exhaust valve seat blueing . ... s e v vnwen NP Adl
®J-288Y-B . Gauge — Intake valve seatbluelng ....... .. c..... NP All
-4 J-2874 Remover — Valve guide . .. ... C e e e ek e e e 1 All
-5 J-5008 Reamer — Connecting rod bushing . . ... os v v v e ns . 1 All
-6 J=2801 Reamer — Cylinder head rocker shaft bore 005 in. 08 ... 1 All
=7 J-2R52 Kit — Rocker arm Dearing reamer . e v e s ea v res s 1 All
*J-2R02-1 . Reamer — Rocker arm bearing (standard) ........... NP All
# Indicates non-procurable part.
61

Revised 15 December 1967




TR R DAL Tl el )

o, di-pdin-4

Sew o by
special Beevice ool Lt
Gy Aprpli=
Figure & Tool Name . per - cation
Index No, Tonl Number 1 2 3 4 5 6 1 Eit Caode
26- =7-2892-2 . Heamer — Rocker arm bearing ,006in, O8 . ........ NP Al
*1-.2852-3 . Kit — Rocker arm bearing redmer . .. .. s 00 20 =00 WP All
27-1 J-2858 Gauge — Valve lifter bearing ... ... v ieansrs 1 All
-2 J=2560 Gauge — Cylinder head rocker shaftbore ........... 1 All
-1 J-4865 Holder Assembly -- Crankshaft . ... ..oy 1 All
-4 J=5008-1 Reamer — Cylinder head valve guide hole 0.005 in. OS5 ., ., i All
J-5006-2 Reamer — Cylinder head valve gulde hole 0.010 in, OS ., 1 AlL
=5 *J-2817-1 _ Proach - Inlake valve guide stem hole (Standard size) . KPp All
= LSRR S " Broach — Exhaust valve guide stem hole 005 in, O8 . .. NP All
w7 H-RETVE Remover-Replacer -— Connecting rod bushing ... ... ... 1 All
=8 ik A Egt—rmﬂrﬂiaetﬂ.p...._,,.<,..=..,..--..v,-.- 1] Al
FEMO- 5= o Tap e Mo, 1/4=30 00340, 05 .4 v eircacnia . HE Alj
#HMO-656=2 . Tap e No, 1/4=20 008 in, 08 ... i.iseeseisnsan. NP All
*KMO-856-3 . Tap — No. 1/4-20 ,009in, 05 ..... cevverasvs.. NP All
*HMO-656-4 . Tap — No.5/16-18 ,003in, 05 .....ecvcvsarwsn. NP All
KM O-A56-5 . Tap — No, 5/16-18 .006 10, 08 . ..., e vvouisass NP All
FEMO-B56-6 . Tap — No.5/16-18 .0081In. 08 ......esesvar-a.s NP All
PN O-R56-T . Tap — No, 3/8-16 0031, 05 . ... evevrsenrss. NP AlL
*KMO-656-8 . Tap — No, 3/8-16 ,008in. 08 .......evvvvaws... NP All
*F M- 656 -0 . Tap — No, 3/8-18 .009in. 08 ......:.eevvwes... NP All
wEMMO-656-10 . Tap — No, T/18-14 003 In, 05 .. .. vv e vmnonnn NP All
*EMO-656-11 . Tap — No, 7/16-14 006 1n, 08 ...... v vevasr-.+ NP All
*KM{-656-12 . Tap — No, 7/16-14 .000in, 08 .........csee+.,. NP All
*NO-556-13 . Kit = Leatherette ... .... i o e B P NP Ail
ﬂ 28-1 J-5120 Sat — Rocker arm support shaft boss reamer . .......- 1 All
J=5129-1 . Reamer — Hocker arm support shaftboss ... ...... 1 All
J-5120=2 . Reamer — Rocker arm support shaft boss . ........ 1 All
J-5120-3 .. Reamer — Rocker arm support shaft bosge . ........ 1 All
J-51368-4 . Kit — Cloth R M ST DI 1 All
-2 J=5130 Reamer — Rocker shaftbushing .. .. e ceveos s es -~ 1 All
20-1 J-287T7-1 Remover — Exhaust valve seat . .. esoe v sovsonnr 1 All
-2 J=2877-2 Remover — Intake valve seal . ..o i v rrrvassnsnsoa- 1 All
-3 J=-2877-28 Syringe — Rubber (4 oz. capacity) ........c0evca. 1 All
-4 J-2882-1 Replacer — Exhaust valve seAl . .. ... inav e 1 All
=5 J-2882-2 Replacer — Intake valve seal . ... .. v ot aanma s 1 All

* Indicates non-procurable part.

G2 Revised 15 December 1857




TL00 AR -0470-4 Seclion IV
Special Service Tuols Llst

Figure 23. Special Service Tools

Figure 24, Special Overhaul Toola

e i ki LR KT i b i R



I KD RN, A b T e Tt

X
Sective LV
g spectal Service Tools Liat

T.00 2H-04T0-4

Figure 25, 8pecial Overhaul Tools

-

Revised 15 December 1857



T AR-04T0-4 Suillon iV
Special Bervice Tools List

I
i
| |
|
| ;
| ?
| i
| |
s
! i
i i
|
|
| |
= ]
' i
| |
i
I
|
|
1
!
!
Figure 26. Speclal Overhaul Tools
i1

............



Section IV
Special Service Tools List

T.0. 2R-04T0-4

&6

Figure 27. Special Overhaul Tools




T.0, aH-047T0-4 Section IV
Hpeclal Bervice Tocls Liat

R ‘. g ]
e v A R Mo i
o e e e e pt

B Figure 28. Special Overhaul Tools

-

Revised 15 December 1957 67




T BHeU M-
e F'.-'-'...""_::' vt ._i,dci-"'

[ Figure 20. Special Overhaul Tools

Revised 15 December 1957




